INTRALL Polska Sp. z 0.0. Intrall I Polska

SPARE PARTS CATALOGUE

JORIER 2000

Lublin, 20005




HOMRLER 2000

SPARE PARTS CATALOGUE

Catalogue No: H2000-05-2005
Vehicle type: HONKER 2000

Lublin, 7-9 Melgiewska t, tel +48 81 749-33-19
fax. +48 81 749-15-78



B.l. LIST OF GROUP NAMES

ENGINE

FUEL & COOLING SYSTEM

CLUTCH & GEARBOX

CHASSIS

ELECTRICAL EQUIPMENT

BODY

INTERIOR EQUIPMENT

O N OO0 | W DN P

HEATING & VENTILATING SYSTEM

Stronalz1



B.Il. LIST OF SUBGROUP NAMES

1000Q(Q oreser encine

21131 FUEL TANK

32600 TRANSFER BOX STEERING

1 1002 ENGINE MOUNTING

21133 FUEL PIPE

326 15 SPEEDOMETER DRIVE

1 1022 ENGINE BLOCK

21137 AIR FILTER

41400 DRIVE SHAFT

1 1023 ENGINE HEAD

2 1304 AIR COOLING SYSTEM

440 10 FRONT AXLE

11024 OIL SUMP

2 1306 ENGINE COOLING SYSTEM

440 15 FRONT AXLE

1 1025 PISTONS & CONNECTING RODS

2 1 3 10 EXHAUST SYSTEM

44016 "~

1 10 2 6 CRANKSHAFT

27400 FUEL INJECTOR PUMP SYSTEM

44017 REAR AXLE

1 1027 CAMSHAFT HOUSING

3 1010 CLUTCH SYSTEM

44025 REAR AXLE

1 1028 OIL COOLING SYSTEM

3 1020 CLUTCH

4402 6 REAR AXLE LOCKING

11029 TIMING BELT COVER

31030 CLUTCH PEDAL

44030 ENGINE BLEENDING

1 1030 VACUM PUMP

3 17 10 GEARBOX CASING

45000 <

11031 orromaryPume

3 1 7 1 1 MAIN SHAFT, GEARS

450 10 FRONT BUMPER

1 1032 WATER PUMP

3 1 7 12 GEARS, SNPUT SHAFT, COUNTERSHAFT

450 15 REAR BUMPER

1 1033 TIMING BELT TENSIONER

3 17 13 SPEEDOMETER DRIVE HOUSING

45020 COUPLING HOOK

1 1035 MANIFILDS

3 17 14 SHIFTER FORK

4 5 O 2 6 FRONT AXLE-SHOCK ABSORBERS

1 1036 INJECTOR

3 1 7 15 GEARBOX CONTROL SYSTEM

4 5 O 2 7 REAR AXLE-SHOCK ABSORBERS

1 1040 FUEL INJECTION PUMP DRIVE

3 2000 TRANSFER BOX

4503 1 REAR AXLE ANTI-ROLL BAR

1 1045 GASKET KIT

32 100 TRANSFER BOX MOUNTING

45035 WHEELS

2 1 12 1 FUEL INJECTION PUMP

3 2 30 1 FRONT FLANGE ASSY

45040 SPARE WHEEL MOUNTING

2 1 1 2 5 TURBOCHARGER

3 2 3 O 6 REAR FLANGE ASSY

45045 STEERING WHEL

2 1 130 FUEL FILTER

3250 1 STERING LEVER

45046 POWER STEERING SYSTEM

Stronalz2



B.Il. LIST OF SUBGROUP NAMES

45048 STEERING GEARS

56014 WINDSCREEN WASHER

67080 DOORS

45049 STEERING SHAFT

56016 HORN & COMPARTMENT LAMP

67 090 DOORS LOCK

45050 STEERING WHEEL

5 60 18 SWITCHRES

67 100 DOOR WINDOWS

4505 1 STEERING SYSTEM VIBRATION DAMPER

5 60 19 ELECTRICAL EQUIPMENT

67 105 DOORS HINGE

4 5 O 5 5 SERVO SSYSTEM

5 602 0 ELECTRICAL WIRES

67 l 10 DOOR GASKETS

4505 6 FRONT AXLE BRAKE SYSTEM

56027 &-ecTRicAL wires

67220 >

45 O 5 7 REAR AXLE BRAKE SYSTEM

56022 FUEL PIPE

67330 SIDE STEPS

45058 BRAKE PIPE

56040 ALTERNATOR & STARTER MOUNTING

7 0050 DASHBOARD & COVERING

45 O 5 9 HAND BRAKE LEVER

5 6050 STARTER

70070 GLOVE BOX

45 O 6 0 HAND BRAKE SYSTEM

56 1 17 SWITCHBOART & FUSE BOX

70080 TUNNEL COVER

450 6 l BRAKE PEDAL

67005 ®°°

7 O 0 9 0 HEATER COVER

450 6 2 BRAKE PUMP STEERING

67010 BODY FRONT PART

70100 SEATS

56000 BATERY & WIRING

6 70 l l BODY PANELS - FRONT PARTS

7 0 l 3 O SAFETY BELTS

56005

67012 BODY PANELS - MIDDLE PARTS

70 140 CAB FLOOR CARPETING

56006 FRONT LAMPS

6 7030 FRONT PANEL

70160 MIRROR

56007 REAR LAMPS

67040 FRONT FENDER

70 170 BODY EQUIPMENT

5 6 O 0 8 ELECTRICAL SOCETS

6 7050 BODY PANEL

88030 HEATING SYSTEM

5 60 10 DASHBOARD

67070 BONNET

88045 HEATING SYSTEM

5 60 1 1 CENTRAL CONSOLE

6707 1 BONNET LOCK

88050 VENTILATION SYSTEM

560 12 BATTERY SWITCH

67072 WINDSCREEN

5 60 13 WINDSCREEN WIPER

67074 WINDSCREEN

88 100 DRIVER TOOLS

Strona2z2



B.lll. PARTS NUMBERS LIST

PART NO IDENT TAB NO PART NO IDENT TAB NO PART NO IDENT TAB NO PART NO IDENT TAB NO
000110903 3000 11022 001809910 1401 44025 002602250 1201 45026 007501500 0101 70140
000111295 5700 11023 001811190 0601 32602 002699630 0501 45026 007600530 0601 70120
000112289 1601 11024 001811210 0301 32602 002700371 0301 45027 007600630 0701 70120
000120013 5500 11022 001890000 1501 32602 002900100 0801 45049 007602500 1101 67300
000121596 0800 21130 001895470 0201 32301 002999500 0101 45048 007800610 0201 67210
000121933 1400 11032 001895470 0201 32306 003101670 1201 45058 007899630 0102 67210
000122062 1300 11036 001896700 0201 32501 003299400 0101 45020 008005300 0902 67080
000173357 0600 11035 001896800 0202 32501 003499000 0202 45015 008103900 0401 67100
000173394 3700 11023 001897002 0301 32301 004200600 2201 21307 008105300 0901 67080
000191468 2300 21121 001899903 3700 11027 006901100 0201 67165 008502710 1001 67071
000192089 0500 21130 001899907 0100 11035 006901900 0301 67165 008597510 0102 67070
000192156 2800 21121 001899908 0300 11035 006904030 1401 67320 008598210 0101 67070
000218781 1100 21125 001899911 1700 11040 006908530 1201 67300 008601970 0601 67072
000237244 1600 21121 001899912 1000 21125 006908630 1202 67300 008699810 0101 67072
000260408 5403 11023 001899914 0100 11028 006909430 0901 67300 008700620 0301 67055
000262039 0101 56050 001899915 0400 11028 007106000 0301 67225 008797010 0201 67056
000262045 0102 56050 001899916 0200 11028 007106000 0601 67230 008797110 0101 67056
001190130 0301 11002 002004170 0801 32100 007106100 0401 67225 008799210 0201 67055
001200170 1601 21131 002004170 0801 32600 007106100 1001 67230 008799510 0101 67055
001202700 2401 21131 002099430 0901 32100 007106200 0501 67225 008799711 0101 67050
001203201 2201 21131 002099530 0902 32100 007106200 1101 67230 008799811 0201 67050
001205310 1301 21131 002099631 0201 32100 007106600 0601 67225 008800620 0302 67055
001206500 2501 21131 002200810 1401 44015 007106670 0901 67230 008897010 0202 67056
001298830 1901 21131 002204770 3601 44016 007196000 0801 67225 008897110 0102 67056
001300230 0201 27400 002206270 1201 44017 007196000 0801 67230 008899210 0202 67055
001602330 0501 31030 002208971 0301 45051 007198200 0201 67225 008899510 0102 67055
001606970 0701 45062 002210110 0401 44017 007198200 0501 67230 008899711 0102 67050
001607170 0901 45061 002211470 0101 45056 007198901 0101 67225 008899811 0202 67050
001607270 0501 45061 002212470 3201 44015 007294530 0201 67220 008900110 0201 67012
001607370 1101 45061 002213010 2201 44015 007299230 0501 67220 008900210 0301 67012
001617370 0801 31030 002213110 3301 44015 007299330 0901 67220 008905610 0401 67020
001697730 0801 45062 002215070 0801 45056 007299430 0102 67220 008905610 0401 67021
001698600 0401 45049 002215170 0901 45056 007299530 0202 67220 008922210 1101 67011
001699030 1401 31030 002216070 0501 45056 007299630 0302 67220 008980610 0902 67021
001802870 1101 32602 002216170 0601 45056 007299731 1601 67220 008980710 0901 67021
001802990 1001 32602 002291510 2901 44016 007299830 0402 67220 008980810 1001 67021
001803190 0401 32602 002292710 1501 44015 007299930 0401 67220 008980910 0801 67021
001803390 0901 32602 002293100 1601 44015 007300703 1001 88045 008989610 0501 67012
001804370 0601 32301 002295100 1401 44017 007401600 0101 67340 008989710 0401 67012
001805000 0201 32602 002298510 0201 45048 007488000 1201 67320 008999510 0501 67020
001805700 0101 32501 002499700 0101 45035 007501310 0301 67150 008999510 0501 67021
001805700 1401 32602 002499800 0103 45035 007501400 0103 70140 009098610 0402 67011

Stronalz 1!




B.lll. PARTS NUMBERS LIST
PART NO IDENT TAB NO PART NO IDENT TAB NO PART NO IDENT TAB NO PART NO IDENT TAB NO
009098710 0401 67011 101068093 0400 31712 102403061 1607 44025 221208300 1601 21133
009991470 0201 88100 101068452 0600 31713 102403063 1809 44015 221208400 0701 21133
010298350 1201 21131 101069220 0101 32615 102403063 1609 44025 221208500 0601 21133
011800003 0101 32000 102402047 2101 44015 102403064 1810 44015 221298500 1102 21131
012179561 0301 11025 102402047 1901 44025 102403064 1610 44025 221298600 1101 21131
012900330 0401 45045 102402048 2102 44015 102403065 1811 44015 221299600 2701 21131
017800800 0401 67210 102402048 1902 44025 102403065 1611 44025 221299900 2702 21131
037810029990 0601 11002 102402049 2103 44015 102403066 1812 44015 221460090 1202 21310
053799700 0501 32615 102402049 1903 44025 102403066 1612 44025 222324030700 1201 44025
055003130 1700 11026 102402051 2104 44015 102403067 1813 44015 222700100 0101 45031
055003132 1300 11033 102402051 1904 44025 102403067 1613 44025 222779900 0201 45031
055003153 2601 44015 102402052 2105 44015 102403068 1814 44015 223005170 1101 45060
055021035 2801 44016 102402052 1905 44025 102403068 1614 44025 223195400 1401 45058
055043074 2001 44015 102402053 2106 44015 102403069 1815 44015 223195500 1501 45058
055043074 1801 44025 102402053 1906 44025 102403069 1615 44025 223197200 1001 45058
055043110 1902 44015 102402054 2107 44015 102403084 3501 44025 223197500 0401 45058
055043110 1702 44025 102402054 1907 44025 108100160 0501 56013 223197600 0301 45058
055043110 1902 44025 102402056 2109 44015 110001614 0100 31710 223501000 0401 44030
055043144 0501 44015 102402056 1909 44025 110304105 0400 31711 223501100 0701 44030
055043144 0501 44025 102402057 2110 44015 110307059 0200 31715 223501200 0901 44030
055043156 1601 44016 102402057 1910 44025 110308029 0100 31713 232324030420 5301 44025
055043157 0500 31711 102402058 2111 44015 110309001 0601 31020 232324030430 5401 44025
055043157 0200 31712 102402058 1911 44025 111222333 0601 88100 233851100 0701 67225
055043158 3100 31711 102402059 2113 44015 114614030 1901 21306 233851100 0701 67230
055043159 0700 31712 102402059 1913 44025 117000110 0301 56013 244032491000 0404 45035
055046037 3001 44016 102402061 2114 44015 13325821 0101 67090 244032492000 0405 45035
055050017 2301 44016 102402061 1914 44025 171311027 2001 21306 244032493000 0406 45035
056470926 0801 45046 102402062 2115 44015 173508020 0301 45059 244042499000 0201 45035
063200000 0102 45020 102402062 1915 44025 173508028 1001 45059 244206986200 1002 67300
071902070 1700 32601 102402063 2116 44015 173508030 0201 45059 244206986220 1003 67300
071903070 0300 32601 102402063 1916 44025 173508040 3101 45059 244250900100 0701 56013
071904070 0100 32601 102403054 1801 44015 173508042 3301 45059 244250900200 1201 56013
071905070 1800 32601 102403054 1601 44025 173508047 1600 32601 244250906200 3001 56117
071960070 1500 32601 102403056 1803 44015 173508047 1901 45059 244250910300 0201 56005
079509404 0400 11031 102403056 1603 44025 173508057 1501 45059 244250910400 0202 56005
079509578 0200 11023 102403057 1804 44015 173508088 3201 45059 244250930000 0601 56020
079509583 0400 11023 102403057 1604 44025 173508088 0501 45060 244251500100 1601 21306
079509595 1200 11023 102403058 1805 44015 203103008 3401 44016 244251500300 1801 21306
079509609 1901 70070 102403058 1605 44025 203103008 4201 44025 244252401000 0501 45035
079509656 0800 11023 102403059 1806 44015 221208000 1101 21133 244252405000 0401 45035
079517024 1001 56007 102403059 1606 44025 221208100 1001 21133 244252499700 0102 45035
084948496 1801 21131 102403061 1807 44015 221208200 1701 21133 244253381030 1001 45010

Strona 2z 1t




B.lll. PARTS NUMBERS LIST

PART NO IDENT TAB NO PART NO IDENT TAB NO PART NO IDENT TAB NO PART NO IDENT TAB NO
244254002700 0401 21137 244427495010 0201 67201 250903901 0401 56000 253498930 0102 45015
244254100110 0102 67360 244427495110 0101 67201 250904600 0301 56018 253499000 0201 45015
244254219500 0901 21307 244427504500 1301 70152 250904600 0401 56021 254202070 0401 21307
244257180000 0401 67230 244427510930 1001 70152 250917100 0101 56117 254210070 1501 21307
244257180100 0201 67230 244427511030 0801 70152 250925700 0101 44026 254523003070 0201 45060
244257198900 0101 67230 244428797210 0501 67056 250931810 0401 56005 256705000 1301 88040
244257199900 0301 67230 244428897210 0502 67056 250981510 0301 56005 256705000 0701 88045
244257200170 1001 67220 244428981010 0101 67021 250991510 0501 56005 256705200 0401 88045
244257393000 0801 21307 244428992010 0201 67021 251114530 2201 11002 256705400 1201 88040
244257406010 0901 70170 244428999810 0103 67012 251191030 0201 11002 256705400 0301 88045
244257415810 0602 70170 244521010000 0101 10000 251191130 0101 11002 256730200 0801 88040
244257418600 1301 70180 24452120800 2001 21133 251457090 1201 21310 256730300 1001 88040
244257418870 1201 70180 244521211000 2501 21307 251486090 0301 21310 256799400 1101 88040
244257420010 0601 70170 244521212000 0101 56011 251500200 2601 21306 256799700 0901 88040
244257490000 0901 88100 244521213000 2401 21307 251730090 2400 31715 256799800 0101 88040
244257501400 0104 70140 244521215000 2001 21307 251750000 2800 31715 256901200 0502 67160
244257501500 0102 70140 244521216000 2101 21307 252133090 0502 41400 256901300 0501 67160
244257911000 0101 67140 244521217000 1201 21307 252200030 0101 44010 256901600 0601 67160
244259899530 1001 70180 244521218000 1301 21307 252292100 0101 44015 256901700 0101 67160
244410403400 0201 70151 244521219000 1101 21307 252292810 1701 44015 256901800 0202 67160
244410403800 0101 70151 244521222000 0301 21307 252292910 0201 44015 256901900 0201 67160
244410403900 0301 70151 244521223000 2301 21307 252300112 0101 44025 256902000 0402 67160
244417507000 0601 70151 244521801000 0101 32301 252324000000 0103 44025 256902100 0401 67160
244417507100 0401 70151 244521801000 0101 32306 252324000120 0102 44025 256903000 0702 67160
244417507200 0501 70151 244522800030 0101 45000 252324001500 1501 44025 256903000 0101 67165
244417507300 1501 70151 244522820030 0102 45000 252324010050 0201 44025 256903100 0701 67160
244417510030 1101 70151 244527802000 0901 67210 252324010190 5001 44025 256903100 0101 67165
244417510030 0901 70152 244779790000 1002 67330 252324030800 5201 44025 256903200 0901 67160
244417510130 1201 70151 244779790200 1001 67330 252598230 0101 45040 256903400 0801 67160
244417510230 1001 70151 244798101000 0102 45045 252699730 1801 45026 256904000 0302 67160
244417510330 1301 70151 248226806800 1901 88060 252700270 0501 45027 256904100 0301 67160
244417510430 0901 70151 25.85.500.00 0201 67070 252702270 1001 45027 256904200 1102 67160
244417510530 1401 70151 250400100 0201 70150 252799300 0801 45027 256904300 1101 67160
244417510630 0801 70151 250400400 0201 70140 252799730 1901 45027 257294430 0101 67220
244418549000 1202 45049 250400600 0301 70140 252909200 1601 45046 257294630 0301 67220
244418981010 0102 67021 250402000 1101 70140 252909600 0501 45046 257305000 1001 88030
244418992010 0202 67021 250403700 0401 70140 253197100 1101 45058 257321600 0501 88045
244419896830 0801 88100 250403900 0501 70140 253391030 0101 45010 257321800 0601 88045
2444200001000 0701 70190 250880000 0401 44026 253391130 0901 45010 257323000 0801 88045
2444200001100 0801 70190 250902105 1001 56021 253398030 0201 45010 257323200 0901 88045
244420000900 0601 70190 250902801 1001 56022 253399831 0201 67360 257324200 0301 88050
244420400100 0201 70152 250902901 1101 56022 253498830 0101 45015 257324400 0501 88050

Strona 3z 1f




B.lll. PARTS NUMBERS LIST
PART NO IDENT TAB NO PART NO IDENT TAB NO PART NO IDENT TAB NO PART NO IDENT TAB NO
257324600 0601 88050 258005600 1401 67080 258990110 0501 67011 335234819990 0101 45046
257324800 0201 88050 258096810 0102 67105 258990210 0502 67011 335237079990 0101 56019
257390200 0201 88030 258096810 0401 67120 258990410 0701 67012 335237119940 1001 56010
257390400 0301 88030 258097410 0202 67105 258990510 0601 67012 335237119950 0102 56006
257401600 0201 70160 258098000 0202 67080 258992010 0201 67020 335237119990 0101 56006
257401800 0301 70160 258099910 0102 67080 258998111 0801 67011 335237275020 0901 56117
257406000 1001 56014 258101200 1301 67080 258998811 0201 67011 335237329980 0101 56014
257406110 1101 56014 258196810 0101 67105 258999410 0301 67020 335260030100 0501 67170
257413010 1001 70050 258197410 0201 67105 258999410 0301 67021 335268011300 0103 70121
257413110 0901 70050 258198000 0201 67080 258999610 0301 67010 335282010300 0502 70160
257414200 0401 67030 258199910 0101 67080 258999810 0101 67012 335282010310 0501 70160
257414400 0101 70090 258290000 0901 67030 258999910 0101 67020 335411301010 0501 21304
257414500 0201 70090 258298830 0302 67030 259000010 0101 67005 335411301020 0301 21304
257414600 0301 70050 258298930 0301 67030 259096710 0101 67011 335411301030 0801 21304
257414700 0101 70080 258299510 0101 67030 259096910 0201 67010 335411301040 0901 21304
257414800 0201 70080 258299610 0201 67030 259099910 0101 67010 335411301050 0701 21304
257415000 0401 70050 258299810 0202 67030 259300870 1801 67090 335411309990 0201 21304
257415100 0401 88050 258399920 0101 67040 259301270 1701 67090 335413139990 2700 21121
257415200 0401 67150 258499920 0102 67040 259301270 1001 67170 335413139990 1001 44030
257415500 0401 70080 258599360 0501 67071 259301470 2401 67170 335416019990 1001 31020
257486610 0401 70160 258703510 0301 67060 259387800 2501 67170 338101050 0501 88040
257487000 0101 70160 258793610 0401 67060 259389900 0601 67210 338207310 0501 70050
257489200 0101 88050 258799421 0101 67060 259399200 1101 67090 340.22.004 2501 88060
257489410 0201 70050 258799910 0501 67055 259399200 0901 67170 345410239990 0700 11032
257489510 1101 70050 258803510 0701 67060 259597930 2101 45010 35022402080 0701 44015
257489570 0801 56013 258803610 0601 67060 259598030 1301 45010 350410011010 0100 21130
257490000 0101 70050 258899421 0201 67060 303508087 0601 45060 350410011030 0300 21130
257490000 0101 70070 258899910 0502 67055 311601200 0201 31020 350411301000 0101 21304
257496210 0401 67200 258903110 0601 67011 313703012 0301 56000 350413010100 1401 21306
257496310 0301 67200 258903210 0602 67011 322403100 3701 44025 350413010110 1301 21306
257498830 0201 67340 258906110 0301 67011 323.218.00 0701 45056 350413011000 0501 21306
257502000 0101 70150 258906210 0302 67011 326502034 0301 67180 350413021000 0901 21306
257502000 0501 70152 258908310 1301 67011 330411012100 0100 21130 350413021200 1001 21306
257504000 0101 67110 258908410 1302 67011 330735069990 0201 45058 350413030100 3201 21306
257786430 0401 70100 258908710 1201 67011 331601180 1401 31020 350413030200 3001 21306
257902700 1001 67120 258908810 1202 67011 332413029990 1101 21306 350424030320 3301 44025
257902870 0601 67120 258909310 1001 67011 335216020030 0201 31010 350424030330 3401 44025
257903270 0101 67180 258909410 1002 67011 335229260190 0901 45031 350424030500 1901 44015
257903400 0501 67150 258920310 0701 67011 335229260410 0501 45031 350424030500 1701 44025
257991810 0301 67120 258920410 0702 67011 335234819960 0701 45046 350424030510 4001 44015
257997010 0201 67120 258987110 0801 67012 335234819970 0301 45046 350424030510 5701 44025
257999910 0101 67120 258988111 0802 67011 335234819980 0601 45046 350424030520 2601 44025

Strona4z 1t




B.lll. PARTS NUMBERS LIST

PART NO IDENT TAB NO PART NO IDENT TAB NO PART NO IDENT TAB NO PART NO IDENT TAB NO
350424030600 3901 44015 388888886030 1001 70170 388888888370 0901 45046 389999998380 0800 11036
350424030600 5601 44025 388888886120 1201 45049 388888888450 0101 21137 389999998390 3700 11022
350434810310 0202 45046 388888886290 0101 56013 388888888460 0101 67360 389999998390 1000 11036
350810020410 0401 11002 388888886300 0201 56013 388888888550 1501 56011 389999998390 1900 21121
350810020420 0901 11002 388888886310 0601 56013 3888888885500 2300 21125 389999998400 0900 11036
350811099990 0401 21304 388888886330 1401 21307 3888888885510 2500 21125 389999998430 0200 21121
350813039980 2801 21306 388888886360 2301 67170 388888888760 0403 45035 389999998440 0300 11027
355413020200 0801 21306 388888886380 1001 67090 388888888910 0102 88100 389999998480 1800 11032
355413020400 0201 21306 388888886380 0201 67170 388888888990 0101 70130 389999998520 0101 56000
355429160170 0401 45031 388888886390 1002 67090 388888889020 0801 70180 389999998590 4400 11023
355429160220 0301 45031 388888886450 0101 88030 388888889030 0101 70180 389999998600 3800 11022
358424030100 2901 44025 388888886480 1001 67150 388888889220 0801 56007 389999998610 5000 11023
358424030300 2701 44025 388888886510 1001 67300 388888889350 1401 70180 389999998650 6700 11022
360412339980 0201 21310 388888886520 1101 88030 388888889400 1601 56011 389999998680 0600 21130
360412339990 0101 21310 388888886530 0501 56006 388888889400 1101 67220 389999998700 0100 11030

362610560 2101 21306 388888886540 0301 56006 388888889560 4801 44025 389999999520 4700 11023

362618070 2201 21306 388888886570 0301 56008 388888889710 1901 21133 403501098 0501 45057

362900500 1801 45046 388888886590 1401 56011 388888889740 1101 67100 403508025 0401 45059

362999710 0201 45046 388888886600 0701 56011 388888889900 0501 45020 403508026 0901 45059
387777770007 2502 67170 388888886610 0401 56010 388888889920 0103 45020 403508027 1101 45059
387777770008 2402 67170 388888886610 0501 56010 389999995875 1201 21306 403508033 1201 45059
388888884240 0201 56011 388888886620 0401 67070 389999995880 1001 21304 413125000 0701 45049
388888885410 1601 88060 388888886770 0301 41400 389999996480 0900 11030 417546000 1001 45049
388888885520 0700 21125 388888886780 5501 44025 389999997160 1301 56013 417697600 0102 70121
388888885580 1400 11035 388888886800 4901 44025 389999997200 3500 11022 417697700 0101 70121
388888885610 1200 11026 388888886980 0801 56011 389999997210 6100 11022 4182314 1601 67090
388888885630 1301 11024 388888887050 0301 67210 389999997220 5900 11022 427603000 0501 70120
388888885680 2401 88060 388888887530 0401 27400 389999997590 0802 11032 531520286 0901 44015
388888885690 2301 88060 388888887610 1001 45061 389999997700 0601 56010 531520286 0901 44025
388888885700 0601 88060 388888887640 0401 31010 389999997710 0901 56010 531520496 1501 31020
388888885710 2101 88060 388888887710 0601 21131 389999997720 0701 56010 541500083 1800 11031
388888885730 0401 88060 388888887740 0901 21131 389999997730 0801 56010 541510020 3201 70070
388888885740 0201 88060 388888887850 0101 45059 389999997830 3000 11023 541510044 4501 44025
388888885770 0501 88060 388888887870 1301 45058 389999997990 1501 11024 541510044 1101 45056
388888885790 1401 88060 388888888040 0501 32301 389999998000 1401 11024 541510067 0501 67080
388888885800 1501 88060 388888888040 0401 32306 389999998010 0101 11024 541510067 0801 67150
388888885830 1701 88060 388888888050 0401 32301 389999998020 4600 11023 541510154 1001 67080
388888885840 1801 88060 388888888050 0301 32306 389999998030 2700 11022 541510154 0301 67105
388888885880 0701 88060 388888888330 0301 32615 389999998310 0200 21130 541510154 0501 67120
388888885880 2001 88060 388888888350 0301 44030 389999998340 1200 11036 541510157 1201 67090
388888885910 2601 88060 388888888370 0301 21137 389999998350 0200 11036 541510157 1201 67170
388888886030 1201 56014 388888888370 0501 21137 389999998370 1100 11036 541510169 1501 70070

Strona5z 1t




B.lll. PARTS NUMBERS LIST

PART NO IDENT TAB NO PART NO IDENT  TABNO PART NO IDENT  TABNO PART NO IDENT  TABNO
541510249 0801 67180 701683623 6000 11022 701683935 3100 31715 721203115 0101 70170
541510249 0401 70070 701683629 1200 11032 701683938 0902 67320 721203116 0202 67100
541510265 0701 67180 701683633 5800 11022 701683941 0901 67320 721203117 0201 67100
541510284 0801 70100 701683637 3400 11023 701683942 0101 56020 721203118 0502 67100
541510456 1701 67160 701683638 0500 11031 701683944 0401 56012 721203119 0501 67100
541510652 0301 44015 701683656 0502 11032 701683947 1501 45026 721203702 1201 45057
541510652 0301 44025 701683670 0501 21133 701683949 0101 32600 721203710 1702 45057
541510653 0401 44015 701683735 0200 11032 701683950 1701 44016 721204157 0400 31710
541510653 0401 44025 701683760 0401 21306 701683952 2101 44016 721204231 2001 88040
541510725 1401 67170 701683763 0301 45035 701683953 2701 44015 721204232 1501 88040
541510744 0601 45050 701683802 0601 21310 701683955 2701 44016 721204260 0201 70070
541510744 0901 45050 701683866 0900 32601 701683960 0301 67100 721204267 1201 70050
541510767 2601 70070 701683866 1801 45059 701683963 0401 88040 721204512 1601 56117
541510809 0701 45050 701683871 1002 88045 701683967 0401 67074 721204512 1701 56117
541510919 0301 56020 701683872 2301 21131 701683968 1501 45027 721204512 1901 56117
621202024 3701 44015 701683883 0101 21131 701683975 1001 11025 721204512 2801 56117
621202024 2401 44025 701683886 0601 70160 701683977 0200 11027 721204512 2901 56117
622102016 0400 11026 701683888 0401 32615 701683998 0601 70152 721204986 1301 45057
622103019 0900 11026 701683888 1301 56007 701684014 0400 11030 721204987 2701 45057
622203038 2401 44015 701683888 0901 56021 701684016 0200 21125 721205017 0301 45057
622203038 2201 44025 701683888 0901 56022 701684017 0501 11002 721205020 2601 45057
700000030 0901 67100 701683888 0401 56025 701684050 1801 45027 721205023 0801 45057
700000032 0801 45026 701683888 0501 56025 701684081 1300 11027 721205024 0802 45057
700000033 0401 45027 701683891 1601 67340 701684081 0801 11040 721205571 3601 44025
700000048 0600 11036 701683898 0301 70120 701684084 0301 45055 721206344 0401 45046
701083032 0402 45035 701683899 0901 67340 701684133 2500 31715 721206345 2901 21306
701193016 0202 45035 701683899 1901 70120 701684170 4301 44025 721206346 1701 21306
701553154 1601 45058 701683907 0701 67210 701684202 3000 21121 721206347 3101 21306
701553155 0901 45058 701683908 0501 31010 701684204 4700 11027 721206348 0501 21307
701553159 0401 21131 701683908 0301 45061 701684216 0500 11030 721206351 1501 56117
701613926 0901 67072 701683914 0401 70152 701684224 1001 21307 721206586 0101 56018
701683248 0701 32100 701683916 0301 67080 701684229 0201 70180 721206588 1801 56117
701683254 0501 56014 701683917 0101 45060 701684230 0501 70180 721206588 2001 56117
701683270 0701 45059 701683918 0901 67120 701684231 0601 70180 721206589 2102 56117
701683391 1001 21131 701683921 1201 32100 701684232 0701 70180 721206590 2301 56117
701683427 3300 11027 701683922 1001 45026 701684233 0401 70180 721206591 2201 56117
701683433 3600 11023 701683925 0101 67150 701684255 0400 21125 721206594 2101 56117
701683522 0101 31020 701683928 1001 67072 701684257 0600 21125 721206595 2302 56117
701683535 0601 45000 701683930 0201 67140 701684264 2200 11027 721206596 2202 56117
701683536 1201 45000 701683931 0301 67140 701684289 0700 11023 721206637 1001 56011
701683577 0101 45058 701683932 0301 67074 701684317 0200 11045 721206638 1002 56011
701683597 1700 11032 701683933 0101 67100 721203113 0201 67074 721207345 1202 88030

Strona 6z 1¢




B.lll. PARTS NUMBERS LIST

PART NO IDENT TAB NO PART NO IDENT TAB NO PART NO IDENT TAB NO PART NO IDENT TAB NO
721207374 5400 11022 768063346 0101 56022 769896157 0302 56007 779056238 0301 45056
721207376 2900 11023 768063347 1101 56021 769896158 0301 56007 779056239 0401 45056
721207377 0300 11023 768063380 5000 11022 769896191 0701 32301 779056313 0201 67180
721207378 0600 11023 768063406 1201 56022 769896208 0300 56045 779056429 3101 44015
721207379 0500 11023 768063435 0501 56020 769896221 0201 56018 779056585 0801 21133
721207384 0801 11024 768063456 1501 21133 772401015 1102 44015 779056585 0901 31020
721207385 0701 11024 769893013 0601 56016 772401016 1101 44015 779056676 0601 32100
721207386 0301 11024 769893186 0601 56005 772401018 3001 44025 779056679 1302 45057
721207387 0100 11025 769893186 0901 56007 772402083 0601 44015 779056770 0501 67110
721207389 0401 11025 769893297 0401 56006 772402083 0601 44025 779056771 0401 67110
721207390 0100 11026 769893297 0401 56007 773502021 0302 45057 779056772 0701 70151
721207758 0501 11032 769893422 0501 56007 773502075 4601 44025 779056772 0701 70152
721207759 0200 56040 769893584 5401 11023 779053085 1801 45058 779056812 0901 67011
721733075 3901 44025 769893584 5402 11023 779053983 0401 88100 779056820 0302 67056
721733088 0201 56012 769893598 0701 56005 779054624 0500 32601 779056825 0301 67056
721733088 0701 56012 769893657 0601 56006 779054624 1200 32601 779056913 0301 67070
722303061 0601 56007 769893733 1001 56016 779054965 2600 11027 779056925 0402 67050
722303062 0602 56007 769893879 0101 56016 779055531 1101 31020 779056989 0401 67050
730443024 3100 11027 769893908 0601 56019 779055535 0901 31010 779057003 0501 70100
730443117 0701 88040 769893909 0801 56012 779055536 0801 31010 779057004 1701 21131
743444850 0800 11031 769893914 0401 56016 779055564 0701 45060 779057005 0701 41400
749360110 1701 70151 769893914 0301 70170 779055608 1901 67090 779057008 0101 45051
749360110 1201 70152 769893944 1200 31710 779055608 0301 67170 779057026 0902 67011
751763046 0401 67090 769893944 0801 56008 779055694 2800 11023 779057034 1101 45048
751763048 0401 41400 769893978 1101 56011 779055768 2801 44025 779057035 0301 45048
751763072 0801 67080 769893979 0401 56011 779055787 2201 67090 779057049 1401 45061
751763073 0802 67080 769893987 0501 56011 779055787 0701 67170 779057053 0801 45058
751763094 1700 11027 769893989 0301 56011 779055853 0301 45015 779057068 0701 67021
751763099 2100 11023 769893992 0101 56005 779055924 1000 11027 779057083 0501 21310
751763099 1300 11032 769894005 0902 56011 779055948 1100 11023 779057098 1001 67105
751763113 1900 21125 769894005 1201 56011 779055963 0701 45057 779057115 0301 67050
751763115 1100 11035 769894010 1701 56011 779055967 0601 45057 779057128 0402 67055
752033018 0900 11023 769894061 2601 21307 779055968 0602 45057 779057128 0402 67056
768063327 0701 56022 769896102 1301 56011 779055969 2201 45057 779057129 0401 67055
768063328 0801 56021 769896109 2401 56117 779055970 1501 45057 779057129 0401 67056
768063329 0801 56000 769896111 0201 56006 779055981 1101 11025 779057130 1001 70120
768063330 0201 56000 769896128 1201 88030 779055982 1400 11027 779057131 0401 70120
768063332 0301 56025 769896150 0700 56045 779055983 1600 11040 779057133 0401 45061
768063336 0301 56022 769896153 0100 56040 779055986 0700 11026 779057133 0601 45062
768063337 0101 56025 769896153 0800 56045 779056178 0801 44015 779057138 1101 67070
768063338 0201 56025 769896154 0600 56045 779056178 0801 44025 779057143 0101 67210
768063342 0201 56022 769896155 0100 56045 779056237 0101 45055 779057147 0101 31030

Strona 7 z 1f




B.lll. PARTS NUMBERS LIST

PART NO IDENT TAB NO PART NO IDENT  TABNO PART NO IDENT  TABNO PART NO IDENT  TABNO
779057177 2601 44016 779057356 0200 31711 779057693 0308 31712 779057955 0800 31712
779057178 0601 21137 779057357 0300 31711 779057694 0310 31712 779057965 0101 70100
779057193 0601 67021 779057359 0600 31711 779057695 0322 31712 779057978 6400 11022
779057205 1401 44016 779057360 0800 31711 779057724 3003 31711 779057985 6500 11022
779057214 0501 67330 779057363 2900 31711 779057725 0323 31712 779057988 1901 45057
779057215 0502 67330 779057364 0100 31714 779057728 0301 21306 779057989 1902 45057
779057227 2601 21131 779057365 0200 31714 779057737 3601 70070 779057994 2001 44025
779057242 0601 32600 779057367 3300 31715 779057781 0500 31712 779058000 0502 45035
779057246 0201 44030 779057378 0501 27400 779057783 1200 31715 779058029 0600 11031
779057247 1601 44017 779057415 1302 11035 779057785 0300 31710 779058031 1500 11027
779057249 0601 44016 779057419 1001 44016 779057789 2600 11023 779058041 0100 11023
779057250 0401 21133 779057420 0901 44016 779057791 0903 31712 779058063 0320 31712
779057251 0701 44017 779057421 1001 45056 779057792 0311 31712 779058064 0302 31712
779057261 0701 45058 779057427 0301 88040 779057793 0314 31712 779058065 0326 31712
779057263 1401 67340 779057469 3001 44015 779057794 0315 31712 779058066 0304 31712
779057264 0601 67340 779057506 1101 44017 779057795 0313 31712 779058067 0305 31712
779057265 1501 67340 779057507 1102 44017 779057796 0301 31712 779058068 3013 31711
779057268 0101 31010 779057508 1104 44017 779057797 0910 31712 779058069 0919 31712
779057269 1401 45046 779057509 1103 44017 779057798 0906 31712 779058070 0914 31712
779057270 0301 45010 779057510 1105 44017 779057799 0909 31712 779058071 0324 31712
779057275 0501 44016 779057525 1300 31712 779057800 0907 31712 779058072 0309 31712
779057276 0401 44016 779057526 1300 31711 779057801 0908 31712 779058073 0331 31712
779057278 0401 67330 779057528 0800 11026 779057802 0901 31711 779058074 0316 31712
779057281 0201 67072 779057531 0901 31712 779057802 2101 31711 779058075 0328 31712
779057282 0301 45045 779057532 1400 31710 779057803 2501 31711 779058076 0329 31712
779057283 0201 45045 779057535 0700 31710 779057805 1301 44017 779058077 0330 31712
779057291 0701 67340 779057540 0300 31714 779057806 0905 31712 779058078 0303 31712
779057299 1101 67072 779057541 0500 31714 779057810 1501 44017 779058079 0306 31712
779057316 1001 45048 779057541 0800 31715 779057825 0701 44016 779058080 0307 31712
779057317 0501 45048 779057550 2900 11031 779057839 2501 45057 779058081 0317 31712
779057323 0901 45048 779057551 1800 11022 779057840 2502 45057 779058082 0318 31712
779057330 2700 11031 779057564 3000 11027 779057869 4101 44025 779058083 0319 31712
779057335 0201 21137 779057567 2200 31715 779057872 1101 45000 779058084 0321 31712
779057336 0801 21310 779057568 1500 31715 779057881 1701 44017 779058085 3005 31711
779057337 0701 21310 779057587 1401 67160 779057882 2801 44015 779058086 3006 31711
779057340 1400 31711 779057589 0100 31715 779057882 4701 44025 779058087 3007 31711
779057347 2400 31711 779057597 0601 41400 779057883 2901 44015 779058088 3008 31711
779057350 0600 31715 779057629 4800 11027 779057883 4702 44025 779058089 3009 31711
779057351 1400 31715 779057658 0801 11032 779057884 0301 44017 779058090 3010 31711
779057352 0100 31712 779057659 1700 11023 779057887 0100 11032 779058091 3011 31711
779057354 1000 31712 779057691 3002 31711 779057896 1600 31715 779058092 3012 31711
779057355 1400 31712 779057692 0312 31712 779057954 3001 31711 779058093 0918 31712

Strona 8z 1f




B.lll. PARTS NUMBERS LIST

PART NO IDENT TAB NO PART NO IDENT TAB NO PART NO IDENT TAB NO PART NO IDENT TAB NO
779058094 0921 31712 779059163 0101 45045 779059770 1600 31711 782013758 1800 11023
779058095 0922 31712 779059165 0700 31711 779059771 1700 31711 782013759 1900 11023
779058096 0926 31712 779059286 0101 27400 779059772 1100 31711 782013781 1201 44015
779058097 0920 31712 779059358 0201 88045 779059773 1200 31711 782013873 0701 44025
779058098 0931 31712 779059403 0901 45027 779059774 1300 31711 782013880 3801 44025
779058099 0923 31712 779059417 0100 21125 779059775 1900 31711 782013897 0301 67090
779058100 0925 31712 779059418 1200 21125 779059776 2000 31711 782013897 0601 67170
779058101 0927 31712 779059419 2000 21125 779059777 2200 31711 782013902 1401 88040
779058102 0930 31712 779059441 0900 11035 779059778 2600 31711 782013906 1001 44015
779058103 0928 31712 779059520 0300 11040 779059779 2800 31711 782013906 1001 44025
779058104 0929 31712 779059525 0700 11027 779059781 0300 31713 782013913 1200 11022
779058105 0903 31711 779059528 5000 11027 779059782 0200 31713 782013913 1900 11022
779058105 2103 31711 779059529 5100 11027 779059782 1000 31715 782013913 2400 11022
779058106 0902 31711 779059537 0601 11025 779059783 0700 31713 782013913 2900 11022
779058106 2102 31711 779059555 0200 56045 779059784 1100 31715 782013913 1400 11031
779058107 0902 31712 779059556 0500 56045 779059787 3200 31715 782013913 0300 11032
779058108 0904 31712 779059687 4500 11023 779059797 1201 11025 782013913 2400 21121
779058109 0911 31712 779059689 6800 11022 779059798 1401 11025 782013914 1201 11024
779058110 0913 31712 779059720 0600 21121 782013437 0501 45059 782013914 0900 21125
779058111 0916 31712 779059721 0400 21121 782013438 0301 45060 782013927 1600 11023
779058112 0912 31712 779059725 1400 21121 782013628 1501 67090 782013929 0201 45055
779058113 0917 31712 779059726 0700 21121 782013628 2101 67170 782013930 0300 21125
779058114 0924 31712 779059727 0900 21121 782013632 1101 45026 782013931 0501 21131
779058136 0901 45026 779059728 0800 21121 782013636 1200 11027 782013931 0101 88060
779058158 0915 31712 779059729 1000 21121 782013678 2600 11022 782013934 1000 11023
779058222 1401 45057 779059731 0600 11040 782013678 4400 11022 782013942 0801 45050
779058849 3501 44015 779059732 0700 11040 782013678 3200 11023 782013946 1800 21121
779058871 1101 11026 779059736 2000 11040 782013678 3800 11023 782013952 0500 21125
779058882 0202 41400 779059738 0400 56045 782013678 4200 11023 782013956 1301 67170
779058883 0102 41400 779059739 0900 56045 782013678 4900 11023 782013958 2000 11023
779058903 1100 31710 779059741 2200 11040 782013678 0501 11024 782013972 5700 11022
779058904 1300 31710 779059744 1400 11036 782013678 0300 11029 782013994 1100 11027
779058905 1500 31711 779059745 0100 11036 782013678 0300 11030 782013998 2100 11022
779058907 0700 31711 779059752 1400 11033 782013678 0700 11030 782014000 0601 11024
779059041 1102 11026 779059756 0602 11025 782013678 1000 11031 782014012 0601 45048
779059048 4900 11027 779059758 1800 31711 782013678 1700 11031 782014033 0501 11025
779059049 0300 11031 779059759 2300 31711 782013678 0500 11033 782014152 4801 11022
779059055 0201 56014 779059760 2700 31711 782013678 1200 21121 782014153 0201 11025
779059126 1401 67090 779059761 2300 31715 782013678 1001 21310 782014172 3601 44015
779059126 0101 67170 779059762 2300 31715 782013679 0400 11036 782014172 2301 44025
779059127 1402 67090 779059763 2300 31715 782013681 1300 11023 782014174 2501 44025
779059133 6200 11022 779059769 1000 31711 782013756 0500 11026 782014201 3101 70070

Strona 9z 1t




B.lll. PARTS NUMBERS LIST

PART NO IDENT TAB NO PART NO IDENT TAB NO PART NO IDENT  TABNO PART NO IDENT  TABNO
782014201 0801 70160 782014652 0901 67070 782014796 4600 11027 782015122 2401 45057
782014262 1600 11022 782014663 0601 67105 782014797 1300 11022 782015123 2402 45057
782014262 3200 11022 782014682 0901 45060 782014797 1500 11022 782015129 0500 11022
782014262 2000 11031 782014688 3101 44016 782014797 2400 11023 782015133 0201 21133
782014307 1802 44015 782014701 2900 11027 782014798 2300 11022 782015134 0301 21133
782014307 1602 44025 782014702 4900 11022 782014799 0901 11024 782015137 0201 67071
782014308 1808 44015 782014702 5300 11022 782014800 3600 11022 782015148 1400 11029
782014308 1608 44025 782014702 4300 11027 782014802 1000 11022 782015149 0900 11029
782014328 0601 45058 782014714 2901 70070 782014803 1200 31712 782015154 0401 67180
782014336 0600 11026 782014715 2501 70070 782014804 2300 31715 782015157 0400 31713
782014339 1201 31020 782014716 2201 88060 782014805 0300 31715 782015158 0700 31715
782014341 0202 11025 782014717 2301 70070 782014806 0500 31713 782015161 2300 11027
782014348 1901 45046 782014722 0500 31715 782014807 2500 11023 782015161 1700 31715
782014350 1700 11022 782014723 0200 31710 782014811 1801 11024 782015163 0325 31712
782014350 3100 11022 782014727 0200 11026 782014812 0700 11022 782015164 0332 31712
782014351 2108 44015 782014727 0900 11027 782014813 3500 11023 782015165 2502 31711
782014351 1908 44025 782014730 0100 11027 782014825 0600 11022 782015167 2000 31715
782014366 4802 11022 782014743 2000 11022 782014852 2002 44016 782015169 0501 45000
782014367 4701 11022 782014743 2500 21121 782014853 2003 44016 782015170 3101 44025
782014368 4601 11022 782014745 1400 11022 782014854 2004 44016 782015173 2503 31711
782014418 0501 67050 782014745 2800 11031 782014855 2001 44016 782015174 0333 31712
782014457 0501 67060 782014746 1900 11040 782014855 2005 44016 782015175 0600 31712
782014474 0401 67080 782014747 2500 11031 782014869 3004 31711 782015176 1100 31712
782014546 0101 44030 782014748 2400 11031 782014871 1600 11027 782015178 0400 31714
782014582 0501 67210 782014752 1300 11026 782014882 1000 11040 782015179 1800 31715
782014589 0401 45000 782014753 2700 11023 782014947 0800 21125 782015180 2100 31715
782014593 0601 31010 782014756 3300 11022 782014947 0700 21130 782015181 3000 31715
782014596 0901 21133 782014759 0601 70080 782015052 2800 11027 782015182 2600 31715
782014600 0801 67170 782014760 2801 67170 782015054 1000 11032 782015187 2302 44015
782014603 0101 44016 782014760 2801 70070 782015057 0300 56040 782015187 2102 44025
782014605 1501 44016 782014761 0800 11022 782015066 2301 44015 782015209 0801 45045
782014606 1301 44016 782014765 0601 56117 782015066 2101 44025 782015241 1802 45057
782014621 0301 45050 782014769 0203 11025 782015067 2303 44015 782015242 1801 45057
782014625 2304 44015 782014770 6600 11022 782015067 2103 44025 782015243 2001 45057
782014625 2104 44025 782014773 1101 11024 782015071 0401 45057 782015244 2002 45057
782014626 1301 31030 782014773 2500 11027 782015075 1600 11032 782015245 2101 45057
782014626 1301 45061 782014773 1100 21121 782015081 0202 67090 782015284 0301 56050
782014634 3201 44016 782014774 2600 21121 782015082 0201 67090 782015287 5500 11023
782014635 1901 44016 782014776 1900 31715 782015082 0401 67170 782015291 2700 11027
782014637 1400 32601 782014778 0400 31715 782015088 1601 45057 782015291 0700 11033
782014637 2901 45059 782014792 4803 11022 782015090 1701 45057 782015291 0400 56040
782014645 0201 56020 782014796 0900 11022 782015095 2100 21121 782015320 1601 88040

Strona 10 z 1!




B.lll. PARTS NUMBERS LIST

PART NO IDENT TAB NO PART NO IDENT  TABNO PART NO IDENT  TABNO PART NO IDENT  TABNO
782015321 1701 88040 782015401 1200 11031 782015895 0600 11027 782018038 0201 56117
782015330 1101 70070 782015402 2100 11031 782015895 0800 11035 782018068 0901 70180
782015332 0300 11022 782015403 2200 11031 782015902 0900 56040 782018073 0500 56040
782015333 0200 11022 782015407 0400 11033 782015905 1000 11035 782018076 0800 56040
782015334 0400 11022 782015409 0900 11033 782016348 0802 11040 782018078 0701 67030
782015340 1100 11022 782015410 1000 11033 782016354 0100 11022 782018078 0801 88030
782015342 6300 11022 782015411 1200 11033 782016358 1600 11031 782018092 0301 45000
782015344 2500 11022 782015412 1100 11033 782016362 3100 21121 782018092 0101 45027
782015345 1500 21121 782015418 1200 11040 782016364 1600 11029 782018119 0701 88030
782015348 3400 11022 782015434 0401 56014 782016366 0300 11033 782018160 0301 67110
782015348 0200 11035 782015448 1100 11032 782016367 2100 11040 782018160 1801 88040
782015350 2800 11022 782015471 1700 21125 782016377 0701 11025 782018199 2101 67090
782015351 3900 11022 782015472 1300 21125 782016378 0801 11025 782018199 1701 67170
782015353 4100 11022 782015472 1800 21125 782016379 0901 11025 782018203 1501 45046
782015355 3100 11023 782015475 0300 11028 782016416 3600 11027 782018205 0301 21131
782015356 3300 11023 782015477 0400 21130 782016527 5300 11023 782018205 1801 21133
782015357 4100 11023 782015481 2900 21121 782016529 0400 11027 782018205 1501 21306
782015358 3900 11023 782015605 0601 67071 782016529 1500 11035 782018213 1901 88040
782015361 2200 11023 782015614 1500 11023 782016545 0300 21121 782018230 1101 56117
782015362 5100 11023 782015620 0500 31710 782016546 0600 21121 782018269 1001 31010
782015364 2300 11023 782015621 0900 31710 782016548 0200 11040 782018269 1501 45010
782015365 1200 11035 782015622 0327 31712 782016550 1300 11040 782018271 1301 45027
782015369 1001 11024 782015623 0900 31715 782016551 1500 11040 782018272 1201 45027
782015369 1600 21125 782015636 0201 11024 782016552 1800 11040 782018273 1401 45027
782015370 0204 11025 782015649 1301 45059 782016559 0300 11036 782018275 0900 21130
782015372 1000 11026 782015659 0201 45026 782016560 0500 11036 782018275 0701 45031
782015374 1600 11026 782015665 4702 11022 782016561 0700 11036 782018275 0901 45057
782015375 1400 11026 782015666 4804 11022 782016578 4300 11022 782018277 0601 45031
782015376 1500 11026 782015667 4602 11022 782016587 1400 11023 782018279 1801 45010
782015379 1800 11027 782015668 0800 31710 782016588 0100 11033 782018286 0601 45027
782015379 0900 11040 782015669 1000 31710 782016590 0200 11033 782018289 2401 21306
782015380 0800 11027 782015703 0701 56000 782018024 0501 45010 782018289 0701 27400
782015382 2100 11027 782015704 1010 45000 782018025 0601 67030 782018291 0902 45045
782015386 3400 11027 782015719 1301 44015 782018025 0501 88030 782018293 0201 31030
782015387 4500 11027 782015719 1301 44025 782018030 0500 11040 782018301 1001 56117
782015388 4000 11027 782015721 1201 67160 782018032 0601 21307 782018301 0801 67090
782015390 3200 11027 782015739 0101 45062 782018035 1601 21307 782018301 1901 67170
782015391 0400 11029 782015885 1100 11030 782018035 0901 88030 782018311 0701 21306
782015391 0400 11032 782015887 2700 21125 782018038 1501 21131 782018311 0801 45060
782015392 0600 11029 782015888 1500 21125 782018038 0801 56005 782018314 0101 67300
782015393 1000 11029 782015890 2200 21125 782018038 1001 56008 782018315 0801 45015
782015396 0700 11031 782015894 0400 11035 782018038 0701 56021 782018316 1001 41400

Strona 11z 1!




B.lll. PARTS NUMBERS LIST

PART NO IDENT TAB NO PART NO IDENT TAB NO PART NO IDENT TAB NO PART NO IDENT TAB NO
782018316 0401 45010 793443671 0901 67150 793444316 3001 70070 793444950 1802 56011
782018320 2301 21306 793443724 0701 67150 793444317 2001 70070 793444970 1401 56117
782018326 0601 21306 793443869 0301 56014 793444318 2101 70070 793445040 0401 32600
782018337 0601 21304 793444039 0501 67180 793444319 2401 70070 793445040 0101 67320
782018343 0101 21306 793444137 0601 44030 793444329 1401 45000 793445040 1001 67340
782018343 3201 44025 793444149 0901 56014 793444345 1801 56011 793445040 1801 70140
782018348 0701 70160 793444156 0201 45050 793444346 0301 70152 793445045 0501 32600
782018363 0900 11032 793444177 0601 56012 793444347 0101 70152 793445062 0500 11035
782018364 2001 45010 793444178 0801 67072 793444358 1201 70070 793445069 1100 11029
782018370 0801 31020 793444179 0802 67072 793444359 1301 70070 793445105 0100 11045
782018375 1101 31010 793444199 0201 44017 793444400 1300 11031 793445106 1301 11035
782018400 0601 67150 793444200 0701 56016 793444425 3401 70070 853004310 3401 44015
782018405 0100 11040 793444208 0101 70130 793444427 1501 67160 869893006 2501 56117
782018408 0700 56040 793444209 0301 31010 793444458 0501 45050 869893008 2601 56117
782018410 1101 32100 793444210 0101 67071 793444466 0401 45050 869893008000 0201 56019
782018410 0601 45010 793444212 0601 27400 793444473 1601 67160 869893925 2701 56117
782018412 1401 45010 793444212 1501 31030 793444475 1301 67160 879059728 0300 11026
782018412 1401 45026 793444212 1501 45061 793444479 1701 70070 879059729 1100 11031
782018416 0500 21121 793444214 1301 70140 793444484 1401 70070 879059730 1500 11032
782019173 4400 11027 793444215 1201 70140 793444487 0101 45050 879059731 1700 21121
782019173 2600 21125 793444223 0501 44030 793444511 0301 70080 879059732 2000 21121
783623051 0103 88100 793444228 0801 44030 793444527 1801 70070 879059733 2200 21121
783623081 0301 88100 793444229 0901 31030 793444577 2700 31715 881004010 1701 11002
783623088 0101 88100 793444244 1001 70140 793444594 0201 88040 881203044 0401 21310
783623088 0101 88100 793444246 0601 70140 793444611 0101 88045 881601182 1301 31020
783623109 1501 11025 793444248 0901 70140 793444618 1301 45000 882013013 3800 11027
783623110 4401 44025 793444250 0801 70140 793444672 0901 67071 882013013 1000 11030
785033016 2200 11022 793444252 0701 70140 793444673 2101 21133 882013013 2400 21125
788053024 0501 88100 793444263 0401 67140 793444673 2701 21306 882901038 1701 45026
793443006 0801 45059 793444264 0101 67074 793444750 0701 88100 882930050 1701 45027
793443011 1001 67100 793444276 0201 21131 793444751 1701 11024 882930051 1601 45027
793443175 0801 67100 793444277 0601 67300 793444773 1701 45046 883727500 0801 56117
793443176 0701 67100 793444278 0202 70170 793444843 0601 88040 883727501 0701 56117
793443239 1101 67170 793444279 0201 70170 793444849 3900 11027 897016310 1001 67160
793443401 1001 45050 793444281 0901 67105 793444851 2300 11031 910590040 0801 45031
793443442 4001 44025 793444285 0201 70120 793444852 2600 11031 911500122 5200 11022
793443446 0301 56012 793444286 0101 70120 793444854 1400 11040 911500122 1801 21307
793443446 0801 70170 793444287 0501 45058 793444945 0502 56011 911500122 0801 67030
793443536 0500 11029 793444288 1101 67080 793444946 0601 56011 911500122 0401 88030
793443538 1300 11029 793444303 1601 70070 793444948 0901 56011 911500322 0100 11031
793443562 1001 67070 793444312 0701 70050 793444948 1202 56011 911501920 0100 11029
793443568 0801 70050 793444313 0601 70050 793444949 0302 56011 911501922 0101 21307

Strona 12z 1!




B.lll. PARTS NUMBERS LIST
PART NO IDENT TAB NO PART NO IDENT TAB NO PART NO IDENT TAB NO PART NO IDENT TAB NO
911501922 0701 67090 950102510 1101 45057 954001251 0201 56050 9A82105017AL 0601 45049
911501922 2201 67170 950102510 2001 45059 954001451 1301 45026 9A82105020AL 0101 45026
911502142 5600 11022 950102510 2301 45059 963506580 0501 56117 9A82105021AL 2201 45059
911502142 0900 11031 950102510 1301 67105 963506580 0801 67210 9A82105021AL 1001 45060
911502142 1500 11031 950102510 1601 70120 963506580 0801 70120 9A82105022AL 0101 32602
911502142 0101 67330 950102810 0800 32601 963506580 0301 70180 9A82105022AL 0801 67120
911502522 0600 11033 950102810 2601 45059 966515010 0701 32602 9A82105023AM 0301 44026
911502622 4000 11022 950103912 0101 45061 966515010 0801 44016 9A82105028AL 0501 45040
911502822 1900 11031 950103912 0501 45062 966515010 0901 44017 9A82105031AL 1001 45046
911502822 0701 56019 951000112 0501 70070 966521280 0600 31710 9A82105031AL 1701 45058
911502822 0801 70070 951000112 3301 70070 966565350 3801 44015 9A82105035AG 0600 11032
911503142 1101 41400 951000112 0501 70080 984902750 2501 44015 9A82105035AG 0101 45057
911503842 2101 11002 951000210 2100 21125 984902750 0101 44017 9A82105035AG 0901 56008
911503842 4200 11022 951000210 2701 70070 985002950 1201 32602 9A82105035AG 0501 56021
911522922 1200 11029 951000212 2601 67170 985002950 1801 44016 9A82105037AG 1101 56013
911554822 0100 31711 951000312 0201 21307 985002950 2201 44016 9A82105037AG 1101 56013
911571942 1901 45010 951000410 3500 11027 9A82008005AL 0301 67040 9A82105038AG 0501 56012
917202240 1300 31715 951000812 0301 45026 9A82101016AL 0201 70100 9A82105041AL 2001 21131
917205442 4800 11023 951003212 0301 70070 9A82101017AM 0201 44016 9A82105041AL 1201 21133
917205442 0200 11030 951300310 0601 88030 9A82101019AL 0401 45048 9A82105046AL 1101 31030
931707520 1801 67160 951300410 0601 67090 9A82101020AL 0501 67300 9A82105048AL 1201 67220
938402002 0701 56007 951300410 1601 67170 9A82101021AL 0701 67300 9A82105049AL 0801 44017
940200222 1901 21307 951300410 0601 70100 9A82101031AM 1301 11002 9A82105050AL 0701 21137
940200222 1301 56117 951300470 1001 70070 9A82101031AM 2001 11002 9A82105050AL 0401 31030
940200222 0701 70070 953200912 2201 70070 9A82101034AL 0501 32100 9A82105050AL 0601 44017
940200222 3501 70070 954000830 2001 67170 9A82101036B0 0301 31020 9A82105050AL 1301 70120
940200422 4500 11022 954000850 5600 11023 9A82105009AL 0601 67080 9A82105051AL 1201 44016
940200422 0401 11024 954000850 1500 11029 9A82105009AL 0401 67105 9A82105051AL 2501 44016
940200422 0600 11030 954000912 0700 11029 9A82105011AL 0701 67105 9A82105056AL 1601 45010
940200422 0800 11033 954000912 1100 11040 9A82105013AL 0301 67360 9A82105057AL 0601 45045
940200422 0901 21137 954000950 2701 67170 9A82105014AL 0201 32615 9A82105058AL 0901 45045
940200422 0701 21307 954000950 0601 70070 9A82105014AL 0701 67070 9A82105069AM 0401 45020
940200440 4300 11023 954000951 0500 11027 9A82105014AL 0301 67071 9A82105072AM 1401 21131
940200522 1500 31710 954000951 1900 11027 9A82105014AL 0101 67200 9A82105079AL 0101 32100
940200522 1101 45015 954000951 4100 11027 9A82105014AL 0301 67201 9A82105080AB 0301 27400
942051722 2900 31715 954000951 0200 11031 9A82105014AL 1001 67320 9A82105084AM 0101 56010
942150932 0101 45049 954000951 0700 11035 9A82105014AL 1101 67320 9A82105085AB 1801 11002
944202942 3301 44016 954000951 1701 21307 9A82105014AL 0501 67340 9A82105090AL 0901 41400
944202942 1101 44025 954000952 5100 11022 9A82105014AL 1101 70180 9A82241001AL 1201 31030
944202942 0601 45035 954001151 0901 70070 9A82105015AL 0101 45057 9A82241001AL 1201 45061
950001410 0600 56040 954001152 1501 67170 9A82105015AL 1101 67340 9A82301016AL 1701 45010
950102010 0601 67180 954001152 0701 70100 9A82105016AL 0201 67040 9A82302008AL 1601 11002

Strona 13z 1!




B.lll. PARTS NUMBERS LIST

PART NO IDENT TAB NO PART NO IDENT TAB NO PART NO IDENT TAB NO PART NO IDENT TAB NO
9A82302008AL 0401 67072 9B82144013AG 0701 67330 9C82005002AL 0701 45048 9C82006002AG 0901 56013
9A82302008AL 0601 67220 9B82144014AG 1101 56012 9C82005002AL 0701 67080 9C82006002AG 1001 56013
9A82302010AM 1901 11002 9B82144014AG 0301 56019 9C82005002AL 0501 67105 9C82006002AG 0201 56021
9A82302014AL 1201 11002 9B82144014AG 0401 56117 9C82005002AL 0601 67360 9C82006002AG 0501 56022

9A82302017A 0701 45010 9B82144015AG 0101 56008 9C82005004AL 1401 11002 9C82006002AG 0801 67320
9A82302026AM 1101 45010 9B82144015AG 0401 56013 9C82005004AL 4000 11023 9C82006002AG 1601 67320
9A82342001AG 1101 45049 9B82144015AG 0501 67320 9C82005004AL 5200 11023 9C82006002AG 0601 67330
9B82144004AL 0201 45000 9B82144016AG 0901 56016 9C82005004AL 0200 11029 9C82006002AG 0401 67340
9B82144004AL 0801 45000 9B82144023AL 0501 31020 9C82005004AL 0800 11030 9C82006003AL 0201 67200
9B82144004AL 0401 67360 9B82144023AL 0401 32100 9C82005004AL 0400 11040 9C82006003AL 0401 67201
9B82144005AL 1301 32100 9B82144023AL 0501 45045 9C82005004AL 1300 21121 9C82006005AL 0201 45027
9B82144005AL 1301 45046 9B82144024AL 1501 11002 9C82005004AL 1400 21125 9C82006005AL 0801 45061
9B82144005AL 0201 45049 9B82144024AL 0701 45026 9C82005004AL 0901 21310 9C82008002AL 2400 11027
9B82144005AL 1901 45058 9B82144024AL 1501 67220 9C82005004AL 1601 31030 9C82008002AL 0801 21137
9B82144005AL 0801 56014 9B82144027AM 1101 21310 9C82005004AL 0700 32601 9C82008002AL 0701 31020
9B82144005AL 0801 67071 9B82144027AM 1401 45059 9C82005004AL 0501 45015 9C82008002AL 1100 32601
9B82144005AL 0501 67200 9B82144028AM 0701 21131 9C82005004AL 2701 45059 9C82008002AL 0501 32602
9B82144005AL 0501 67201 9B82153004AL 0200 32601 9C82005004AL 1201 45060 9C82008002AL 0501 44017
9B82144005AL 0301 67300 9B82153005AM 1001 45057 9C82005004AL 0301 45062 9C82008002AL 0601 45026
9B82144006AM 0201 44026 9B82153005AM 3001 45059 9C82005004AL 0901 56012 9C82008002AL 0201 45057
9B82144007AM 1001 67180 9B82168001AM 0801 41400 9C82005004AL 0501 56019 9C82008002AL 1601 45059
9B82144008AL 0701 31010 9B82175003AL 0401 45015 9C82005004AL 0601 67070 9C82008002AL 1001 45062
9B82144008AL 0301 31030 9B82175003AL 0601 45061 9C82005004AL 1201 67080 9C82008002AL 0801 67070
9B82144008AL 0400 32601 9B82175003AL 0201 45062 9C82005004AL 1201 67105 9C82008002AL 0501 67090
9B82144008AL 0901 45015 9B82175003AL 0901 67330 9C82005004AL 1301 67220 9C82008002AL 0701 67120
9B82144008AL 2301 45057 9B82175006AL 0701 45061 9C82005004AL 0801 67330 9C82008002AL 1401 67220
9B82144008AL 1701 45059 9B82175008AL 3501 44016 9C82005004AL 1301 67340 9C82008002AL 0201 67330
9B82144008AL 0401 45060 9B82175008AL 0801 45048 9C82005004AL 0301 70100 9C82008002AL 1201 67340
9B82144008AL 0901 45062 9B82175008AL 0201 45051 9C82005004AL 1501 70120 9C82008002AL 1201 70120
9B82144008AL 0101 56007 9B82175011AG 0901 45049 9C82005005AL 0601 56014 9C82008003AL 2301 11002
9B82144008AL 0501 56008 9B82175015AM 0201 45020 9C82005006AL 0301 45020 9C82008003AL 2401 44016
9B82144008AL 1201 56016 9B82175017AM 1101 11002 9C82005006AL 0301 67072 9C82008003AL 0201 45056
9B82144009AL 0601 31030 9B82175017AM 1000 21130 9C82005006AL 0801 67220 9C82008004AL 0401 31020
9B82144009AL 0401 45026 9B82181001AL 0201 45040 9C82005007AL 0701 45027 9C82008004AL 1001 32100
9B82144012AL 0701 11002 9B82439001AG 0501 56000 9C82005012AM 0301 67340 9C82008004AL 1300 32601
9B82144013AG 2501 21306 9B9124000100 0601 45040 9C82005013AF 1601 45026 9C82008004AL 0701 45000
9B82144013AG 1001 31030 9C82005001AA 0901 67090 9C82005014A 0801 45010 9C82008004AL 0701 45015
9B82144013AG 1001 56005 9C82005001AA 2001 67090 9C82005019AM 1201 45010 9C82008004AL 0301 45040
9B82144013AG 1101 56007 9C82005001AA 1801 67170 9C82006001AL 0401 45051 9C82008004AL 2801 45059
9B82144013AG 0101 56021 9C82005002AL 0301 32100 9C82006002AG 0301 45049 9C82008004AL 0501 67360
9B82144013AG 0401 56022 9C82005002AL 0601 45015 9C82006002AG 0901 56005 9C82008005AL 1301 21133
9B82144013AG 0701 67320 9C82005002AL 0401 45040 9C82006002AG 1201 56007 9C82008005AL 1401 32100

Strona 14z 1!




B.lll. PARTS NUMBERS LIST

PART NO IDENT TAB NO PART NO IDENT  TABNO PART NO IDENT  TABNO PART NO IDENT  TABNO
9C82008005AL 1201 45046  _9C82030008AL 0301 32600  _9J83002004AL 0600 32601
9C82008005AL 0701 56014  _9C82030008AL 0201 56010  _9J83002004AL 2501 45059
9C82008005AL 0401 67071  _9C82030008AL 0201 67300 _9J83002005AM 2101 45059
9C82008005AL 0801 67105 _9C82030008AL 0301 67320 _9J83002006A0 0201 45061
9C82008005AL 0801 67300 _9C82030008AL 0401 70090 9J83002007A0 0401 45062
9C82008008AG 2101 21131 _9C82030008AL 1801 70120 _9K7309300100 2201 45010
9C82008008AG 1201 56117 _9C82030008AL 1401 70140 918200100100 0301 32301
9C82008009AG 0201 56007 _9C82030008AL 1701 70140 918200100100 0501 32306
9C82008009AG 0601 56008  _9C82030009AL 0701 31030 9L8645200500 5101 44025
9C82008009AG 1001 56012 9D8295200500 1101 70120  9M86002001AN 1101 44016
9C82008009AG 1101 56016  9E82201002AM 0101 21133  9M86002001AN 1001 44017
9C82008009AG 0401 56019  _9E82207002AL 0601 67100  _9M86003001AN 0301 44016
9C82008009AG 0601 56021 9E82207002AL 2001 70120 _9R7490500100 1301 32602
9C82008009AG 0301 56117 9E82207005AL 0401 70170  A9E83116006AL 0301 88060
9C82008010AG 0201 56008  9E82207006AG 0401 56008

9C82008010AG 0201 56016  _9E82207008AL 0501 67072

9C82008010AG 0601 67320  _9E82211001AL 0501 67070

9C82008011AG 0601 56000 _9E82211001AL 1201 67072

9C82008011AG 0301 56021  _9E82211003AG 0201 32600

9C82008011AG 0601 56022  _9E82211003AG 0101 56012

9C82008011AG 1301 67320  9E82211003AG 0501 56016

9C82008013AG 0801 56016  9E82211003AG 0401 67320

9C82008017AM 0901 67180  9E82211004AL 0501 70170

9C82008019AM 1001 45015  9E82211006AL 0301 67330

9C82008020AM 0801 21131  9E82215006AG 0301 56016

9C82008020AM 0301 56010 _9E83104001AL 0201 67150

9C82008023AM 0701 67220 _9E83104002AL 1601 70151

9C82022001AC 0701 45045  9E83104002AL 1101 70152

9C82022002AM 2000 11027  _9E83104004AL 0701 67072

9C82022002AM 4200 11027  _9E83106001AL 0201 67110

9C82022002AM 0800 11029  _9E83106001AL 0301 70090

9C82022002AM 1401 21133 _9E83115002AP 0801 67340

9C82022002AM 0501 67030  _9E83115002AP 1701 70120

9C82022002AM 1301 67090  _9E83115002AP 1501 70140

9C82030002AF 0801 11002  _9E83115002AP 1601 70140

9C82030004AL 1101 45046 _9E83115002AP 0701 70170

9C82030004AL 0501 45049  _9G3688100400 1000 32601

9C82030004AL 0601 45059  _9G3688100500 0901 70120

9C82030004AL 0701 67071 918502100300 0801 32602

9C82030004AL 0401 67300 9J83002002AL 1101 67105

9C82030004AL 1501 67320 9J83002003AL 2401 45059

9C82030005AL 1001 11002 9J83002003AL 1401 70120

Strona 15z 1!




B.IV. DRAWING LIST

10000

DIESEL ENGINE

11002

ENGINE MOUNTING

11022

ENGINE BLOCK

11023

ENGINE HEAD

11024

OIL SUMP

11025

PISTONS & CONNECTING RODS

12




B.IV. DRAWING LIST

11026

CRANKSHAFT

11027

CAMSHAFT HOUSING

11028

OIL COOLING SYSTEM

11029

TIMING BELT COVER

11030

VACUM PUMP

11031

OIL ROTARY PUMP




B.IV. DRAWING LIST

11032

WATER PUMP

11033

TIMING BELT TENSIONER

11035

MANIFILDS

11036

INJECTOR

11040

FUEL INJECTION PUMP DRIVE

11045

GASKE KIT




B.IV. DRAWING LIST

21121

FUEL INJECTION PUMP

TURBOCHARGER

21130

FUEL FILTER

21131

FUEL TANK

FUEL PIPE

21137

AIR FILTER




B.IV. DRAWING LIST

2 1 304 AIR COOLING SYSTEM 2 1 306 ENGINE COOLING SYSTEM 2 1 3 1 O EXHAUST SYSTEM

2 7400 FUEL INJECTOR PUMP SYSTEM 3 10 10 CLUTCH SYSTEM 3 1020 CLUTCH




B.IV. DRAWING LIST

3 1030 CLUTCH PEDAL

31710

GEARBOX CASING

3 1 7 1 1 MAIN SHAFT, GEARS

3 1 7 1 2 GEARS, SPUT SHAFT, COUNTERSHAFT

31713

SPEEDOMETER DRIVE HOUSING

3 1 7 14 SHIFTER FORK

4

S
R

&

ey

!

R

A




B.IV. DRAWING LIST

Q
Z
2 i
] @
= —
x
2
o ]
i 7
Z
&
T
() —
o o
— Lo
(q\] (q\]
lap) o
o) I N N
& A G i Q
b ol g A 2
Z e \mY H
& J ‘ z
F R ‘ j 3
i / I =
i i V/M!/r\
Nl
@ ywﬁw
o (do)
o o
o o
N (q\]
lap) o
=
m >
0 n
V|
’ :
o
i 2
E <
o} T
S =
W o)
R m
i
0]
Lo %@ﬁ Na —
— g - < o
~ ./@ ™
— (q\]
o o




B.IV. DRAWING LIST

3 2 6 0 0 TRANSFER BOX STEERING 3 2 6 1 5 SPEEDOMETER DRIVE 4 1 4 0 0 DRIVE SHAFT
é——z
@—3
|
44010 FRONT AXLE 44015 FRONT AXLE 44016 HU

24 23 2

L] g
L Y




B.IV. DRAWING LIST

44017

REAR AXLE

44025

REAR AXLE

REAR AXLE LOCKING

16 15 14 13

33 7\ 30®31
oL
DA ‘, "
A4
7 o/

AG 45 \\

44030 ENGINE BLEENDING 45000 FRAME 450 10 FRONT BUMPER
L\ Nl
R

\
M‘%’




B.IV. DRAWING LIST

45015

REAR BUMPER

45020

COUPLING HOOK

45026

FRONT AXLE-SHOCK ABSORBERS

REAR AXLE-SHOCK ABSORBERS

REAR AXLE ANTI-ROLL BAR

45035

WHEELS




B.IV. DRAWING LIST

45040

SPARE WHEEL MOUNTING

45045

STEERING WHEL

45046

POWER STEERING SYSTEM

STEERING GEARS

45049

STEERING SHAFT

45050

STEERING WHEEL




B.IV. DRAWING LIST

45051

STEERING SYSTEM VIBRATION DAMPER

45055

SERVO SSYSTEM

45056

FRONT AXLE BRAKE SYSTEM

45057

REAR AXLE BRAKE SYSTEM

45058

BRAKE PIPE

45059

HAND BRAKE LEVER




B.IV. DRAWING LIST

45060 HAND BRAKE SYSTEM

45061

BRAKE PEDAL

45062

BRAKE PUMP STEERING

56000 BATERY & WIRING

56005

LAMPS

56006

FRONT LAMPS




B.IV. DRAWING LISTB.IV. DRAWING LIST

56007

REAR LAMPS

56008

ELECTRICAL SOCETS

56010

DASHBOARD

56011

CENTRAL CONSOLE

56012

BATTERY SWITCH

56013

WINDSCREEN WIPER




B.IV. DRAWING LIST

56014

WINDSCREEN WASHER

HORN & COMPARTMENT LAMP

SWITCHRES

56019

ELECTRICAL EQUIPMENT

ELECTRICAL WIRES

56021

ELECTRICAL WIRES




B.IV. DRAWING LIST

STARTER

56050

BODY FRONT PART

67010

ALTERNATOR & STARTER MOUNTING

56040

BODY

67005

FUEL PIPE

56022

SWITCHBOART & FUSE BOX

56117




B.IV. DRAWING LIST

67011

BODY PANELS - FRONT PARTS

67012

BODY PANELS - MIDDLE PARTS

67030

FRONT PANEL

FRONT FENDER

67050

BODY PANEL

67070




B.IV. DRAWING LIST

67071

BONNET LOCK

67072

WINDSCREEN

67074

WINDSCREEN

67080

DOORS

DOORS LOCK

67100

DOOR WINDOWS




B.IV. DRAWING LIST

67105 DOORS HINGE 67110 DOOR GASKETS 67220 BOWS
% 15
o =~
! o
1 2
6 7 3 3 O 7 0 0 5 O DASHBOARD & COVERING 7 0 0 7 O GLOVE BOX




B.IV. DRAWING LIST

70080

70090

70100

TUNNEL COVER HEATER COVER SEATS
i
oS4
70130 SAFETY BELTS 70140 CAB FLOOR CARPETING 70160 MIRROR




B.IV. DRAWING LIST

70170

BODY EQUIPMENT

88030

HEATING SYSTEM

88045

HEATING SYSTEM

1

o

88050

VENTILATION SYSTEM

88100

DRIVER TOOLS




)

ID. PART NAME
10000 | DIESEL ENGINE E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A PWB [LWB| R Y
01 Diesel engine
244601010000 CT3 |TCW s s 1




ID.

PART NAME

11002 | ENGINE MOUNTING E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y

01 Bracket

251191130 CT3 ITCW | s | | R | |
02 Bracket

251191030 CT3 ITCW | s | | L | |
03 Engine fixing beam

001190130 cT3 ITCW | s | | |1 |
04 Clip

350810020410 cT3 ITCW | s | | |2 |
05 Engine mounting pad

701684017 cT3 ITCW | s | | |1 |
06 Engine mounting pad

037810029990 CT3 [rc,w | s | | |2 |
07 Nut M12-8-B Fe/Zn12cC

0B82144012AL | CT3 ITCW | s | | |2 |
08 Washer 13 Fe/Zn 9cC

9C82030002AF CT3 ITCW | s | | |2 |
09 Screw

350810020420 CT3 ITCW | s | | |2 |
10 Washer

9C82030005AL | CT3 [rcw | s | | |18 |
11 Nut M10-8-B Fe/Zn12cC

9B82175017AM | CT3 [rcw | s | | |8 |
12 Screw

9A82302014AL | CT3 [rcw | s | | |2 |
13 Screw M10x25 Fe/Znl12c

9A82101031AM | CT3 [rcw | s | | |4 |
14 Washer 8,4 Fe/Zn9c

9C82005004AL | CT3 [rcw | s | | |2 |
15 Nut M8-8-B Fe/anZc

oB82144024AL | cT3 [rcw | | |2 |
16 Screw M12x1, 5x25 8.8-B-Fe/Znl12c

9A82302008AL

ST




ID. PART NAME
11002 | ENGINE MOUNTING E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
17 Bracket
881004010 CT3 ITCW | s | | |1 |
18 Screw M10x30-8.8-B-Fe/Zn12c
9A82105085AB | cT3 ITCW | s | | |2 |
19 Screw M8x35-8.8-B-Fe/Zn12cC
9A82302010AM | CT3 ITCW | s | | |5 |
20 Screw M10x25 Fe/Znl12c
9A82101031AM | CT3 ITCW | s | | |2 |
21 Screw M10x30-8.8-B
911503842 cT3 ITCW | s | | |2 |
22 Sleeve
251114530 CT3 [rc,w | s | | |2 |
23 Spring washer Z12,2 Fe/Zn 1

9C82008003AL

CT3 |TCwW S 6




ID. PART NAME
11022 | ENGINE BLOCK E | T |MODEL Q
PART NO N / T REMARKS
G A SWB |LwWB Y
01 Engine block with bearing caps
254251080000 cT3 ITCW | | | |1 |
02 Screw
782015333 CT3 ITCW | | | |4 |
03 Screw
782015332 cT3 ITCW | | | |14 |
04 Pin 6n6x16
782015334 cT3 ITCW | | | |10 |
05 Screw
782015129 cT3 ITCW | s | | |9 |
06 Plug
782014825 CT3 [rc,w | s | | |1 |
07 Plug
782014812 CT3 ITCW | s | | |6 |
08 Plug
782014761 CT3 ITCW | s | | |1 |
09 Stud bold
782014796 CT3 ITCW | s | | |3 |
10 Stud bold
782014802 CT3 [rcw | | | |2 |
11 Screw M8x10-5.8-A
782015340 CT3 [rcw | | | |1 |
12 Gasket
782013913 CT3 [rcw | | | |1 |
13
782014797 c13 [rcw | | | |2 |
14 Sealing ring
782014745 CT3 [rcw | | | |2 |
15
782014797 c13 [rcw | | |2 |
16 Sealing ring
782014262 ‘

T




ID.

PART NAME

11022 | ENGINE BLOCK E| 7 |mobEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
17 Plug
782014350 CT3 ITCW | s | | |1
18 Piston oil jet
779057551 CT3 ITCW | s | | |4
19 Gasket
782013913 cT3 ITCW | s | | |8
20 Connector screw
782014743 cT3 ITCW | s | | |4
21 Stud bold
782013998 cT3 ITCW | s | | |2
22 Gasket
785033016 CT3 [rc,w | s | | |1
23 Screw M8x85-8.8-B
782014798 CT3 ITCW | s | | |1
24 Gasket
782013913 CT3 ITCW | s | | |8
25 Screw M8x110-8.8 B
782015344 CT3 ITCW | s | | |2
26 Spring washer Z 8,2
782013678 CT3 [rcw | s | | |3
27 Injection pump bracket
389999998030 CT3 [rcw | s | | |1
28 Sleeve
782015350 CT3 [rcw | s | | |1
29 Gasket
782013913 CT3 [rcw | s | | |4
30 Stud bold
000110903 CT3 [rcw | s | | |3
31 Plug
782014350 CT3 [rcw | s | | |1
32 Sealing ring
782014262 s

T




ID. PART NAME
11022 | ENGINE BLOCK E| 7 |mobEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
33 Plug
782014756 CT3 ITCW | s | | |1 |
34 Stud bold M6x14-5.8-Fe/Zn5c
782015348 CT3 ITCW | s 2 |
35 Flywheel casing
389999997200 cT3 ITCW | s | | |1 |
36 Screw
782014800 cT3 ITCW | s | | |3 |
37 Packing ring
389999998390 cT3 ITCW | s | | |1 |
38 Presure indicator
389999998600 CT3 [rc,w | s | | |1 |
39 Washer
782015351 CT3 ITCW | s | | |3 |
40 Screw M8x35-8.8-B
911502622 CT3 ITCW | s | | |3 |
41 Washer
782015353 CT3 ITCW | s | | |8 |
42 Screw M10x30-8.8-B
911503842 CT3 [rcw | s | | |8 |
43 Washer
782016578 CT3 [rcw | s | | |3 |
44 Spring washer Z 8,2
782013678 CT3 [rcw | s | | |3 |
45 Nut M8-5-B Fe/Zn5c
940200422 CT3 [rcw | s | | |3 |
46 Top retainer half-ring
782014368 CT3 [rcw | s | | |2 |
46 Top retainer half-ring
782015667 CT3 [rcw | 0 | | |2 |0,15
47 Bottom retainer half-ring
782014367 2

Nl




ID. PART NAME
11022 | ENGINE BLOCK E| 7 |mobEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
47 Bottom retainer half-ring
782015665 CT3 ITCW | 0 | | |2 |0,15
48 Main bearing half-shell
782014152 CT3 ITCW | s | | |10 |
48 Main bearing half-shell
782014366 cT3 ITCW | o | | |10 |0,25
48 Main bearing half-shell
782014792 cT3 ITCW | o | | |10 |o,5o
48 Main bearing half-shell
782015666 CT3 ITCW | o | | |10 |0,75
49 Sealing ring
782014702 CT3 [rc,w | s | | |2 |
50 Pipe
768063380 CT3 ITCW | s | | |1 |
51 Spring washer Z6,1-Fe/Zn5c
954000052 CT3 ITCW | s | | |4 |
52 Screw M6x16-5.8-B-Fe/Zn5c¢
911500122 CT3 ITCW | s | | |2 |
53 Nut M6-5-B Fe/Zn5
782014702 CT3 [rcw | s | | |3 |
54 Gasket
721207374 CT3 [rcw | s | | |1 |
55 Plug
000120013 CT3 [rcw | s | | |2 |
56 Screw M8x20-5.8-B-Fe/Zn5c¢
911502142 CT3 [rcw | s | | |4 |
57 Sleeve
782013972 CT3 [rcw | s | | |1 |
58 Sealing ring
701683633 CT3 [rcw | s | | |1 |
59 Sleeve
389999997220 CTSIVL\N s ‘ 1




ID. PART NAME
11022 | ENGINE BLOCK E| 7 |mobEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
60 Gasket
701683623 CT3 ITCW | s | | |1 |
61 Cover
389999997210 CT3 ITCW | s | | |1 |
62 Qil filter
779059133 cT3 ITCW | s | | |1 |
63 Connector pipe
782015342 cT3 ITCW | s | | |1 |
64 Qil cooler
779057978 cT3 ITCW | s | | |1 |
65 Connector pipe
779057985 CT3 [rc,w | s | | |1 |
66 Gasket
782014770 CT3 ITCW | s | | |1 |
67 Flywheel casing, assy
389999998650 CT3 ITCW | s | | |1 |
68 Injection pump bracket, assy

779059689

CT3 |TCwW S

1




ID. PART NAME
11023 | ENGINE HEAD I [s E| T [MODEL |L |0Q
T|U PART NO N / / T REMARKS
clB G A SWB |LwWB R Y
01 Head with plugs, sockets and guides
779058041 CT3 ITCW s | | | 1 |
02 Suction vale seat
079509578 CT3 ITCW | s | | |4 |
03 Chamber hot insert
721207377 cT3 ITCW | s | | |4 |
04 Exhaust vale seat
079509583 cT3 ITCW | s | | |4 |
05 Suction valve guide
721207379 cT3 ITCW | s | | |4 |
06 Exhaust valve guide
721207378 CT3 [rc,w | s | | |4 |
o7 Gasket
701684289 CT3 ITCW | s | | |4 |
08 Insulator shield
079509656 CT3 ITCW | s | | |4 |
09 Gasket
752033018 CT3 ITCW | s | | |8 |
10 Valve spring
50 782013934 CT3 [rcw | s | | |8 |
11 Valve spring collars
779055948 CT3 [rcw | s | | |8 |
12 Valve spilt cones
079509595 CT3 [rcw | s | | |16 |
13 Guide insert
782013681 CT3 [rcw | s | | |8 |
14 Screw
782016587 CT3 [rcw | s | | |2 |
15 Screw M8x28-8. 8 B
782015614 CT3 [rcw | | |7 |
16 Valve rocker arm spring
782013927 CT3 IVLW 8




ID. PART NAME
11023 | ENGINE HEAD E| 7 |mobEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
17 Oneside lever
779057659 CT3 ITCW | | |8
18 Set screw
782013758 CT3 ITCW | | |8
19 Lock nut
782013759 cT3 ITCW | | |8
20 Specjal washer
782013958 cT3 ITCW | | |4
21 Gasket
751763099 cT3 ITCW | | |1
22 Plug AM16x1,5
782015361 CT3 [rc,w | | |1
23 Screw M10x28-5-B
782015364 ITCW | | |9
24
782014797 ITCW | | |2
25 Stud bolt M8x55-8.8
782014807 ITCW | | |8
26 Connector pipe
779057789 CT3 [rcw | | |1
50 27 Nut
782014753 CT3 [rcw | | |1
28 Exhaust vale
779055694 CT3 [rcw | | |4
29 Suction valve
721207376 CT3 [rcw | | |4
30 Gasket
389999997830 CT3 [rcw | | |1
31 Engine lifting eye
782015355 CT3 [rcw | | |2
32 Spring Washer282
782013678 ‘

T




ID. PART NAME
11023 | ENGINE HEAD E| 7 |mobEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
33 Screw M8x18-5.8-B
782015356 CT3 ITCW | s | | | 4
34 Sealing ring
701683637 CT3 ITCW | s | | |1
35 Distance washer
782014813 cT3 ITCW | s | | | 4
36 Thermostat housing gasket
701683433 cT3 ITCW | s | | | 1
37 Thermostat housing
000173394 ITCW | | | | 1
38 Sprlng washer Z 8,2
782013678 [rc,w | | | | 3
39 Screw M8x28-8.8-B
782015358 ITCW | | | | 1
40 Washer 8,4 Fe/Zn9c
9C82005004AL ITCW | | | | 8
41 Screw M8x75-8.8-B
782015357 ITCW | | | | 2
42 Spring washer Z 8,2
782013678 CT3 [rcw | | | |8
5 43 Nut M8-8-B
940200440 CT3 [rcw | s | | | 8
44 Thermostat
389999998590 CT3 [rcw | 0 | | | 1
45 Connector pipe
2542510801000 | CT3 [rcw | s | | | 1
46 Thermostat housing
2542510802000 | CT3 [rcw | | | |1
47 Connector pipe
389999999520 CT3 [rcw | | |1
48 Screw M8x20-8. 8 B
917205442 ‘

T




ID. PART NAME
11023 | ENGINE HEAD E| 7 |mobEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
49 Spring washer Z 8,2
782013678 CT3 ITCW | s | | |3
50 Temperature sensor
389999998610 CT3 ITCW | 0 | |2
51 Nut
782015362 cT3 ITCW | s | | |9
52 Washer 8,4 Fe/Zn9c
9C82005004AL | CT3 ITCW | s | | |7
53 Sleeve
782016527 cT3 ITCW | s | | |2
54 Heater plug
769893584 CT3 [rc,w | s | | |4
54 Heater plug
769893584 CT3 ITCW | s | | |4
54 Heater plug
000260408 CT3 ITCW | s | | |4
55 Heater plug
782015287 CT3 ITCW | s | | |1
56 Spring washer Z 5,1 Fe/Fg
954000850 CT3 [rcw | s | | |4
50
57 Nut
000111295 ct3 frew | s 4




ID. PART NAME
11024 | OIL SUMP E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Oil sump
389999998010 CT3 ITCW | s | | |1 |
02 Stud bolt M8x20-8,8
782015636 CT3 ITCW | s | | |1 |
03 Oil sump-lower gasket
721207386 cT3 ITCW | s | | |1 |
04 Nut M8-5-B Fe/Zn5c
940200422 cT3 ITCW | s | | |8 |
@ 05 Spring washer Z 8,2
@
~16 782013678 cT3 ITCW | s | | |24 |
06 Connector pipe
782014000 CT3 [rc,w | s | | |1 |
15
07 Oil sump-lower gasket
721207385 CT3 ITCW | s | | |2 |
08 Oil sump-lower gasket
721207384 CT3 ITCW | s | | |1 |
09 Screw M8x105-8.8-B
782014799 CT3 ITCW | s | | |2 |
10 Stud bolt M8x22-8,8
782015369 CT3 [rcw | s | | |4 |
11 Screw M8x22-5.8-B
782014773 CT3 [rcw | s | | |14 |
12 Gasket
782013914 CT3 [rcw | s | | |2 |
13 Connector screw
388888885630 CT3 [rcw | s | | |1 |
14 Indicator pipe
389999998000 CT3 [rcw | s | | |1 |
15 Qil level indicator
389999997990 CT3 [rcw | | |1 |
16 Gasket
000112289 ‘ 1

T




ID. PART NAME

11024 | OIL SUMP I [s E| 7 |mobEL |L |0Q
T|U PART NO N / / T REMARKS
clB G A SWB |LwWB R Y
17 Gasket
793444751 CT3 ITCW | s | | |1 |
18 Plug
782014811 cm3 frew | s 1




ID. PART NAME
11025 | PISTONS & CONNECTING RODS E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Connecting rod assy
721207387 CT3 ITCW s | |4 |
02 Connecting rod bearing shell
782014153 CT3 ITCW s | |8 |
02 Bearing half-shell
782014341 cT3 ITCW | | | |8 |0,25 mm
02 Bearing half-shell
782014769 cT3 ITCW | | | |8 |0,5o mm
02 Bearing half-shell
782015370 cT3 ITCW | | | |8 |0,75 mm
03 Bolt
012179561 CT3 [rc,w | s | | |8 |
12 04
721207389 CT3 ITCW | s | | |8 |
05 Connecting rod bearing shell
782014033 CT3 ITCW | s | | |4 |
06 Piston
779059537 CT3 ITCW | s | | |4 |
06 Piston
779059756 CT3 [rcw | s | | |4 |
07 Piston ring
782016377 CT3 [rcw | s | | |4 |
08 Piston ring
782016378 CT3 [rcw | s | | |4 |
09 Piston ring
782016379 CT3 [rcw | s | | |4 |
10 Thrust ring
701683975 CT3 [rcw | s | | |8 |
11 Piston pin
779055981 CT3 [rcw | s | | |4 |
12 Piston
779059797 ‘

S




12

ID. PART NAME
11025 | PISTONS & CONNECTING RODS E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
14 Ring kit
779059798 CT3 ITCW | s | | |1 |
15 Repair kit
783623109 cm frew | s 1




ID. PART NAME
11026 | CRANKSHAFT E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Screw
721207390 CT3 ITCW | s | | |1 |
02 Specjal washer
782014727 CT3 ITCW | s | | |1 |
03 Pulley with vibration damper
2542510803000 | CT3 ITCW | s | | |1 |
04 Crankshaft gear
622102016 cT3 ITCW | s | | |1 |
05 V-belt
782013756 cT3 ITCW | s | | |1 |
06 Guide plate
782014336 CT3 [rc,w | s | | |1 |
07 Crankshaft key
779055986 CT3 ITCW | s | | |1 |
08 Nitrogen hardened crankshaft
779057528 CT3 ITCW | s | | |1 |
09 Gear ring
622103019 CT3 ITCW | s | | |1 |
10 Pin
782015372 CT3 [rcw | s | | |1 |
11 Sealing ring
779058871 CT3 [rcw | s | | |1 |
11 Sealing ring
779059041 CT3 [rcw | 0 | | |1 |
12 Flywheel with gear ring
388888885610 CT3 [rcw | s | | |1 |
13 Washer
782014752 CT3 [rcw | s | | |1 |
14 Flywheel mounting screw
782015375 CT3 [rcw | s | | |2 |
15 Flywheel mounting screw
782015376

mlmws 6




ID. PART NAME

11026 | CRANKSHAFT I [s E| T [MODEL |L |0Q
T|U PART NO N / / T REMARKS
clB G A SWB |LwWB R Y
16 Pin
782015374 CT3 ITCW | s | | |3 |
17 Bearing

055003130 CT3 |TCwW S 1




ID. PART NAME
11027 | CAMSHAFT HOUSING E | T |MODEL Q
PART NO N / T REMARKS
G A SWB Y
o1 Nut
782014730 CT3 ITCW | s | | |2
02 Sealing ring
701683977 CT3 ITCW | s | | |2
03 Screw
389999998440 cT3 ITCW | s | | |1
04 Pipe clip 9
782016529 cT3 ITCW | s | | |1
05 Spring washer Z6,1-Fe/Fg
954000951 cT3 ITCW | s | | |1
06 Nut M6
782015895 CT3 [rc,w | s | | |1
07 Cylinder head cover
779059525 CT3 ITCW | s | | |1
08 Screw M6x40-8,8-B
782015380 CT3 ITCW | s | | |1
09 Specjal washer
782014727 CT3 ITCW | s | | |1
10 Gear
779055924 CT3 [rcw | s | | |1
11 Sleeve
782013994 CT3 [rcw | s | | |1
12 Sealing ring
782013636 CT3 [rcw | s | | |1
13 Sealing ring
701684081 CT3 [rcw | s | | |1
14 Key
779055982 CT3 [rcw | s | | |1
15 Camshaft
779058031 CT3 [rcw | s | | |1
16 Plug
782014871 s

il

‘ 1




ID. PART NAME
11027 | CAMSHAFT HOUSING E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
17 Head cover gasket
751763094 CT3 ITCW | s | | |1 |
18 Screw M6x16-5.8-B
782015379 CT3 ITCW | s | | |2 |
19 Spring washer Z6,1-Fe/Fg
954000951 cT3 ITCW | s | | |3 |
20 Washer 6,4 Fe/Zn5c
9C82022002AM | CT3 ITCW | s | | |5 |
21 Holder
782015382 cT3 ITCW | s | | |1 |
22 Pipe
701684264 CT3 [rc,w | s | | |1 |
23 Ring
782015161 CT3 ITCW | s | | |2 |
24 Spring washer Z8,2-Fe/Fg
9C82008002AL | CT3 ITCW | s | | |2 |
25 Screw M8x22-5.8-B
782014773 CT3 ITCW | s | | |2 |
26 Qil filler plug
779054965 CT3 [rcw | s | | |1 |
27 Nut M10-10-A
782015291 CT3 [rcw | s | | |9 |
28 Screw
782015052 CT3 [rcw | s | | |2 |
29 Sealing ring
782014701 CT3 [rcw | s | | |1 |
30 Jet, assy
779057564 CT3 [rcw | s | | |1 |
31 Cylinder head top
730443024 CT3 [rcw | s | | |1 |
32 Pipe
782015390 ‘ 1

|




ID. PART NAME
11027 | CAMSHAFT HOUSING E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y

33 Head root gasket

701683427 CT3 ITCW s | | |1 |
34 Plug

782015386 CT3 ITCW | s | | |1 |
35 Washer 10,5 Fe/Zn5c

951000410 cT3 ITCW | s | | |15 |
36 Screw M10x95-8,8-A

782016416 cT3 ITCW | s | | |2 |
37 Pipe

001899903 cT3 ITCW | s | | |1 ||_:550mm
38 Hose clip 16-27/9-C6W2

882013013 CT3 [rc,w | s | | |2 |
39 Oil separator

793444849 CT3 ITCW | s | | |1 |
40 Screw M6x65-8.8-B

782015388 CT3 ITCW | s | | |1 |
41 Spring washer Z6,1-Fe/Fg

954000951 CT3 ITCW | s | | |1 |
42 Washer 6,4 Fe/Zn5c

9C82022002AM | CT3 [rcw | s | | |1 |
43 Nut M6-5-B Fe/Zn5

782014702 CT3 [rcw | s | | |1 |
44 Hose clip 20-32/9-C6W2

782019173 CT3 [rcw | s | | |2 |
45 Screw M10x85-8.8-A

782015387 CT3 [rcw | s | | |4 |
46 Stud bold

782014796 CT3 [rcw | s | | |1 |
47 Hose

701684204 CT3 [rcw | s | | |1 |
48 Sleeve

779057629

mlmws ‘1




ID. PART NAME
11027 | CAMSHAFT HOUSING I [s E| T [MODEL |L |0Q
TIU PART NO N / / T REMARKS
clB G A SWB |LWB R Y
49 Camshaft, assy
779059048 CT3 ITCW | s | | |1 |
50 Cylinder head top
779059528 CT3 ITCW | s | | |1 |
51 Cylinder head cover
V779059529 cms frew | s 1




ID. PART NAME
11028 | OIL COOLING SYSTEM E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Hose
001899914 CT3 ITCW | s | | |1
02 Hose
001899916 CT3 ITCW | s | | |1
03 Hose clip 16-27/9
782015475 cT3 ITCW | s | | |4
04 Universal holder

001899915

CT3 |TCwW S 1




ID. PART NAME
11029 | TIMING BELT COVER E | T |MODEL Q
PART NO N / T REMARKS
G A SWB |LwWB Y
01 Screw M8x16-5,8-B-Fe/Zn5c¢
911501920 CT3 ITCW | s | | |2
02 Washer 8,4 Fe/Zn9c
9C82005004AL | cT3 ITCW | s | | |6
03 Spring washer Z 8,2
782013678 cT3 ITCW | s | | |5
04 Nut M8-5-B
782015391 cT3 ITCW | s | | |1
05 Front cover assy
793443536 cT3 ITCW | s | | |1
06 Screw M6x18-5.8B
782015392 CT3 [rc,w | s | | |2
07 Spring washer Z 6,1 Fe/Zn9c
954000912 CT3 ITCW | s | | |4
08 Washer 6,4 Fe/Zn5c
9C82022002AM | CT3 ITCW | s | | |4
09 Bracket
782015149 CT3 ITCW | s | | |1
10 Screw M6x14-5.8-A
782015393 CT3 [rcw | | | |2
11 Cover
793445069 CT3 [rcw | s | | |1
12 Screw M5x12-5.8-A
911522922 CT3 [rcw | | | |2
13 Cover
793443538 CT3 [rcw | s | | |1
14 Bracket
782015148 CT3 [rcw | s | | |1
15 Spring washer Z 5 1 Fel/Fg
954000850 CT3 [rcw | | |2
16 Washer 5,3
782016364 ‘

T




ID. PART NAME
11030 | VACUM PUMP E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Vacuum pump assy
389999998700 CT3 ITCW | s | | |1
02 Screw M8x20-8.8-B
917205442 CT3 ITCW | s | | |2
03 Spring washer Z 8,2
782013678 cT3 ITCW | s | | |2
04 Sealing ring
701684014 cT3 ITCW | s | | |2
05 Hose
701684216 cT3 ITCW | s | | |1
06 Nut M8-5-B Fe/Zn5c
940200422 CT3 [rc,w | s | | |1
07 Spring washer Z 8,2
782013678 CT3 ITCW | s | | |1
08 Washer 8,4 Fe/Zn9c
9C82005004AL | CT3 ITCW | s | | |1
09 Vacuum pump - t-pipe line
389999996480 CT3 ITCW | s | | |1
10 Hose clip 16-27/9-C6W2
882013013 CT3 [rcw | s | | |2
11 Universal holder
782015885 ct3 frew | s 1




ID. PART NAME
11031 | OIL ROTARY PUMP E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Screw M6x12-5.8-B Fe/Zn5¢c
911500322 CT3 ITCW | s | | |5
02 Spring washer Z6,1-Fe/Fg
954000951 CT3 ITCW | s 5
03 Pump cover
779059049 cT3 ITCW | s | | |1
B 04 Sealing ring
079509404 cT3 ITCW | s | | |1
05 Oil pump gasket
701683638 cT3 ITCW | s | | |1
06 Set of impeller
779058029 CT3 [rc,w | s | | |1
o7 Pin 6n6x16
782015396 CT3 ITCW | s | | |2
08 Sealing ring
743444850 CT3 ITCW | 0 | | |1
09 Screw M8x20-5.8-B-Fe/Zn5c¢
911502142 CT3 ITCW | s | | |2
10 Spring washer Z 8,2
782013678 CT3 [rcw | s | | |2
11 Hose
879059729 CT3 [rcw | s | | |1
12 Screw M8x50-8.8
782015401 CT3 [rcw | s | | |1
13 Sealing ring
793444400 CT3 [rcw | s | | |1
14 Gasket
782013913 CT3 [rcw | s | | |1
15 Screw M8x20-5.8-B-Fe/Zn5c
911502142 CT3 [rcw | s | | |2
16 Stud bold M8x55-5.8-Fe/Zn8
782016358 2

Nl




ID. PART NAME
11031 | OIL ROTARY PUMP E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
17 Spring washer Z 8,2
782013678 CT3 ITCW | s | | |5
18 Screw M8x30-8.8
541500083 CT3 ITCW | s | | |3
19 Screw M8x45-8.8
911502822 cT3 ITCW | s | | |2
20 Sealing ring
782014262 cT3 ITCW | s | | |1
21 Plug
782015402 cT3 ITCW | s | | |1
22 Plug
782015403 CT3 [rc,w | s | | |1
23 Gasket
793444851 CT3 ITCW | s | | |1
24 Sealing ring
782014748 CT3 ITCW | s | | |2
25 Sealing ring
782014747 CT3 ITCW | s | | |1
26 Sealing ring
793444852 CT3 [rcw | s | | |1
27 Overflow valve, assy
779057330 CT3 [rcw | s | | |1
28 Sealing ring
782014745 CT3 [rcw | s | | |2
29 Oil pump
779057550 ct3 frew | s 1




ID.

PART NAME

11032 | WATER PUMP E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Water pump
779057887 CT3 ITCW | s | | |1
02 Gasket
701683735 CT3 ITCW | s | | |1
03 Gasket
782013913 cT3 ITCW | s | | |2
04 Nut M8-5-B
782015391 cT3 ITCW | s | | |2
05 V-belt
388888884000 cT3 ITCW | s | | |1
06 Screw M8x16-5.8-B Fe/Zn5c
9A82105035AG | CT3 [rc,w | s | | |3
07 Fan
345410239990 CT3 ITCW | s | | |1
08 Pulley, assy
388388883810 CT3 ITCW | s | | |1
09 Nut M8-8-Fe/Zn8cC
782018363 ITCW | | | |2
10 Spring washer Z 8,2
782015054 CT3 [rcw | | | |5
11 Hose clip
782015448 CT3 [rcw | s | | |1
12 Pipe
701683629 CT3 [rcw | s | | |1
13 Gasket
751763099 CT3 [rcw | s | | |2
14 Connector
000121933 CT3 [rcw | s | | |1
15 Connector pipe
879059730 CT3 [rcw | | |1
16 Distance Washer
782015075 ‘

T




ID. PART NAME
11032 | WATER PUMP I [s E| T [MODEL |L |0Q
T|U PART NO N / / T REMARKS
clB G A SWB |LwWB R Y
17 Gasket
701683597 CT3 ITCW | s | | |1 |
18 Gasket kit

V 389999998480 CT3 |TCwW S




ID. PART NAME
11033 | TIMING BELT TENSIONER E| T |MODEL |L [Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Tensioner spring
782016588 CT3 ITCW | s | |1
02 Spring bolt
782016590 CT3 ITCW | s | | |1
03 Tensioner lever
782016366 cT3 ITCW | s | | |1
04 Tensioner plate
782015407 cT3 ITCW | s | | |1
05 Spring washer Z 8,2
782013678 cT3 Irc,w | s | | |4
06 Screw M8x30-8.8
911502522 CT3 [rc,w | s | | |1
07 Nut M10-10-A
782015291 CT3 ITCW | s | | |3
08 Nut M8-5-B Fe/Zn5c
940200422 CT3 ITCW | s | | |3
09 Bracket
782015409 CT3 ITCW | s | | |1
10 Compression start indicator
782015410 CT3 [rcw | s | | |1
11 Screw
782015412 CT3 [rcw | s | | |1
12 Washer
782015411 CT3 [rcw | s | | |1
13 Ball bearing
055003132 CT3 [rcw | s | | |2
14 Tensioner assy
779059752 cr3 frew | s 1




ID. PART NAME
11035 | MANIFILDS I [s E| 7 |mobEL |L |0Q
T|U PART NO N / / T REMARKS
clB G A SWB |LwWB R Y
01 Inlet manifold
001899907 CT3 ITCW | s | | |1 |
02 Stud bold M6x14-5.8-Fe/Zn5c
782015348 CT3 ITCW | s | | |1 |
03 Stud bold M6x22-5.8-B
001899908 cT3 ITCW | s | | |3 |
04 Stud bold M6x18-5.8-B
782015894 cT3 ITCW | s | | |3 |
05 Gasket
793445062 cT3 ITCW | s | | |1 |
06 Connector
000173357 CT3 [rc,w | s | | |1 |
07 Spring washer Z6,1-Fe/Fg
954000951 CT3 ITCW | s | | |4 |
08 Nut M6
782015895 CT3 ITCW | s | | |4 |
09 Exhaust manifold
779059441 CT3 ITCW | s | | |1 |
10 Plug
782015905 CT3 [rcw | s | | |1 |
11 Gasket
751763115 CT3 [rcw | s | | |1 |
12 Stud bold
782015365 CT3 [rcw | s | | |4 |
13 Gasket
w 793445106 CT3 [rcw | s | | |1 |
13 Gasket
779057415 CT3 [rcw | s | | |1 |
14 Exhaustmanifold assy
388888885580 CT3 [rcw | |1 |
15 Pipe clip 9
782016529

S




ID. PART NAME
11036 | INJECTOR E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Injector, assy
779059745 CT3 ITCW | s | | |4
02 Nozzle
389999998350 CT3 ITCW | s | | |4
03 Washer
782016559 cT3 ITCW | s | | |4
04 Packing ring
782013679 cT3 ITCW | s | | |4
05 Connector
782016560 cT3 ITCW | s | | |1
06 Fuel pipe
700000048 CT3 [rc,w | s | | |3
07 Connector
782016561 CT3 ITCW | s | | |3
08 Fuel pipe
389999998380 CT3 ITCW | s | | |1
09 Connector
389999998400 CT3 ITCW | s | | |1
10 Packing ring
389999998390 CT3 [rcw | s | | |2
11 Pipe
389999998370 CT3 [rcw | s | | |1
12 Washer
389999998340 CT3 [rcw | s | | |8
13 Screw
000122062 CT3 [rcw | s | | |4
14 Injector yoke
779059744 cr3 frew | s 4




ID. PART NAME
11040 FUEL INJECTION PUMP DRIVE E| T |MODEL |L [Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
o1 Nut M16x1,5-8-B
782018405 CT3 ITCW | s | | |1
02 Spring washer Z16,3-Fe/Zn9c
782016548 CT3 ITCW | s | | |6
03 Screw M8x20-5.8-B
779059520 cT3 ITCW | s | | |3
04 Washer 8,4 Fe/Zn9c
9C82005004AL | CT3 ITCW | s | | |3
05 Spring washer Z8,2-Fe/Zn9c
782018030 cT3 ITCW | s | | |3
06 Gear
779059731 CT3 [rc,w | s | | |1
07 Hub
779059732 CT3 ITCW | s | | |1
08 Sealing ring
701684081 CT3 ITCW | s | | |1
08 Sealing ring
782016348 CT3 ITCW | 0 | | |1
09 Screw M6x16-5.8-B
782015379 CT3 [rcw | s | | |5
10 Screw M6x22-5,8
782014882 CT3 [rcw | s | | |1 |
11 Spring washer Z 6,1 Fe/Zn9c
954000912 CT3 [rcw | s | | |6 |
12 Hydraulik pump bracket
782015418 CT3 [rcw | s | | |1 |
13 Washer
782016550 CT3 [rcw | s | | |1 |
14 Sealing ring
793444854 CT3 [rcw | | |1 |
15 Thrust collar
782016551 ‘

T




ID. PART NAME
11040 FUEL INJECTION PUMP DRIVE E| T |MODEL |L [Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
16 Key A5x5x20
779055983 CT3 ITCW | s | | |1 |
17 Countershaft
001899911 CT3 ITCW | s | | |1 |
18 Sleeve
782016552 cT3 ITCW | s | | |1 |
19 Spring thrust ring
782014746 cT3 ITCW | s | | |1 |
20 Gear
779059736 cT3 ITCW | s | | |1 |
21 Hydraulik pump bracket, assy
782016367 CT3 [rc,w | s | | |1 |
22 Sleeve
779059741 cms frow | s 1




ID. PART NAME

11045 | GASKET KIT I [s E| T [MODEL |L |0Q
T|U PART NO N / / T REMARKS
clB G A SWB |LwWB R Y
01 Gasket kit
793445105 CT3 ITCW | s | | |1 |
02 Gasket kit

701684317 CT3 |TCwW S




ID. PART NAME
21121 FUEL INJECTION PUMP E| T |MODEL |L [Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Iniection pump
2542510804000 | cT3 ITCW | s | | |1
02 Key
389999998430 CT3 ITCW | s | | |1
03 Gasket
782016545 cT3 ITCW | s | | |1
04 Gear
779059721 cT3 ITCW | s | | |1
05 Spring washer Z214.2
782018416 cT3 ITCW | s | | |1
06 Nut M14x1,5-8-A
782016546 CT3 [rc,w | s | | |1
06 Iniection pump
779059720 CT3 ITCW | s | | |1
07 Injection pipe of cylinder |
779059726 CT3 ITCW | s | | |1
08 Injection pipe of cylinder Il
779059728 CT3 ITCW | s | | |1
09 Injection pipe of cylinder Il
779059727 CT3 [rcw | s | | |1
10 Injection pipe of cylinder IV
779059729 CT3 [rcw | s | | |1
11 Screw M8x22-5.8-B
782014773 CT3 [rcw | s | | |1
12 Spring washer Z 8,2
782013678 CT3 [rcw | s | | |3
13 Washer 8,4 Fe/Zn9c
9C82005004AL | CT3 [rcw | s | | |1
14 Bracket
779059725 CT3 [rcw | s | | |1
15 Screw M8x16-5,8-B-Fe/Zn5c
782015345 2

Nl




ID. PART NAME
21121 FUEL INJECTION PUMP E | T [MODEL Q
PART NO N / T REMARKS
G A SWB |LwWB Y
16 Iniection pump
000237244 CT3 ITCW | s | | |1
17 hose
879059731 CT3 ITCW | s | | |1
18 Hose clip
782013946 cT3 ITCW | s | | |1
19 Packing ring
389999998390 cT3 ITCW | s | | |3
20 Sleeve
879059732 cT3 ITCW | s | | |1
21 Connector
782015095 CT3 [rc,w | s | | |1
22 Connector screw
879059733 CT3 ITCW | s | | |1
23 Hose clip
000191468 CT3 ITCW | s | | |1
25— 24 Gasket
782013913 CT3 ITCW | s | | |4
24,
) 25 Connector screw
782014743 CT3 [rcw | s | | |1
26 Connector
782014774 CT3 [rcw | s | | |2
27 Hose clip
335413139990 CT3 [rcw | s | | |2
28 Hose
000192156 CT3 [rcw | s | | |1
29 Connector screw
782015481 CT3 [rcw | s | | |1
30 Insert
701684202 CT3 [rcw | s | | |2
31 Clip
782016362 ‘ 2

.




ID. PART NAME
21125 | TURBOCHARGER E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Turbocharger
779059417 CT3 ITCW | s | | |1
02 Gasket
701684016 CT3 ITCW | s | | |1
03 Hose clip 32-50/9-C6W2
782013930 cT3 ITCW | s | | |2
04 Elbow
701684255 cT3 ITCW | s | | |1
05 Hose clip 40-60/9-C7W2B
782013952 ct3 frew | s 2
9 N\
N . i
8\ \ 06 Pipe
m (D> 701684257 CT3 [rc,w | s | | |1
07 Hose
388888885520 CT3 ITCW | s | | |1
08 Connector screw
782014947 CT3 ITCW | s | | |1
09 Gasket
782013914 CT3 ITCW | s | | |2
10 Rotary connector
001899912 CT3 [rcw | s | | |1
11 Oil pipe
000218781 CT3 [rcw | s | | |1
12 Qutlet elbow
779059418 CT3 [rcw | s | | |1
13 Nut M8-8A
782015472 CT3 [rcw | s | | |4
14 Washer 8,4 Fe/Zn9c
9C82005004AL | CT3 [rcw | s | | |4
15 Elbow gasket
782015888 CT3 [rcw | s | | |1
16 Stud bolt M8x22-8,8
782015369

mlmws ‘4




ID. PART NAME
21125 | TURBOCHARGER E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
17 Tab washer
782015471 CT3 ITCW | s | | |2
18 Nut M8-8A
782015472 CT3 ITCW | s | | |4
19 Gasket
751763113 cT3 ITCW | s | | |1
20 Flange assy
779059419 cT3 ITCW | s | | |1
21 Washer 6,4 Fe/Zn9c
951000210 cT3 ITCW | s | | |2
S
910\\\ \ 22 Screw M6x16-8.8-B
R 782015890 cr3 frew | s 2
SR =1 [ |
m G 23 Qil drain line
3888888885500 | CT3 ITCW | s | | |1
24 Hose clip 16-27/9-C6W2
882013013 CT3 ITCW | s | | |2
25 Textile armored hose
3888888885510 | CT3 ITCW | s | | |1
26 Hose clip 20-32/9-C6W2
782019173 CT3 [rcw | s | | |2
27 Connector assy
782015887 ct3 frew | s 1




ID. PART NAME
21130 | FUEL FILTER E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Fuel filter
350410011010 CT3 ITCW | s | | |1
01 Bracket
330411012100 CT3 ITCW | s | | |1
02 Filter cartrige
389999998310 cT3 ITCW | s | | |1
03 Fuel pump
350410011030 cT3 ITCW | s | | |1
04 Hose clip
782015477 cT3 ITCW | s | | |2
05 Fuel pipe
000192089 CT3 [rc,w | s | | |1
06 Rotary connector
389999998680 CT3 ITCW | s | | |2
07 Connector screw
782014947 CT3 ITCW | s | | |2
08 Gasket
000121596 CT3 ITCW | s | | |4
09 Spring washer 210,2 Fe/Zn9c
782018275 CT3 [rcw | s | | |2
10 Nut M10-8-B Fe/Zn12cC
9B82175017AM | ct3 frew | s 2




ID. PART NAME
21131 | FUEL TANK I [s E| T [MODEL |L |0Q
T|U PART NO N / / T REMARKS
clB G A SWB |LwWB R Y
01 Grommet
701683883 | | s |s | |2 |
02 Pipe
793444276 | | s |s | |2 |
1 03 Hose clip 10-16/7,5-C6W1
2 782018205 | | s |s | |6 |
3 04 Pipe
4 701553159 | | s |s | |4 |
5 05 Hose clip 50-70/9-C6W2
6 782013931 | | | | |4 |
7 4 06 Strip clip
388888887710 | | | | |2 |
07 Nut M4-5-B-Fe/Zn12¢
9B82144028AM | | | | |12 |
08 Washer Z 4.1Fe/Zn12c
9C82008020AM | | | | |12 |
09 Fuel level sensor
388388887740 | | s |s | |2 |
10 Gasket
701683391 | | s |s | |2 |
11 Fuel tank
221298600 | | s |s |R | |
11 Fuel tank
221298500 | | s |s ||_ | |
12 Packing ring
010298350 | | s |s | |2 |
13 Plug
001205310 | | s |s | |2 |
14 Screw M8x40-8.8-B-Fe/Zn12c
9A82105072AM | | s |s | |8 |
15 Washer 8.4
782018038 s |s 8




ID. PART NAME
21131 | FUEL TANK E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
16 Bolt
001200170 | | s |s | |8
17 Plug, assy
779057004 s |s | |2
1 18 Gasket
2 084948496 | | s |s | |2
3 19 Filler elbow
4 244251298830 | | s |s | |2
5 20 Screw M6x10-5.8-Fe/Znl12c
6 9A82105041AL | | s |s | |5
4
7 21 Washer Z6.1 Fe/Zn12c
9C82008008AG | | s |s | |5
22 Gasket
001203201 | | s |s | |2
23 Rubber connector
701683872 | | s |s | |2
24 Washer
001202700 | | s |s | |4
25 Washer
001206500 | | s |s | |4
26 Clamp
779057227 | | s |s | |4
27 Fuel tank, assy
221299600 | | s |s |R |1 |
27 Fuel tank
221299900 s |s L |1




ID.

PART NAME

21133 | FUEL PIPE E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Screw M4x8-5.8-B-Fe/Zn12c
9E82201002AM | | s |s | |1
02 Switch lever
782015133 | s |s | |1
03 Plate
782015134 | | s |s | |1
04 Valve, assy
779057250 | | s |s | |1
05 Fuel pipe
701683670 s |s | |4
06 Hose
221208500 | | s |s |R |1
07 Hose
221208400 | | s |s |R |1
08 Ring
779056585 | | s |s | |6
09 Screw E8Zn
782014596 | | s |s | |6
10 Hose
221208100 | | s |s | |1
11 Hose
221208000 | | s |s | |1
12 Screw M6x10-5.8-Fe/Znl12c
9A82105041AL | | s |s | |3
13 Washer Z6,1-Fe/Zn12c
9C82008005AL | | s |s | |3
14 Washer 6,4 Fe/Zn5c
9C82022002AM | | s |s | |3
15 Hose
768063456 | | s |s | |1
16 Hose

221208300




ID. PART NAME
21133 | FUEL PIPE E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
17 Hose
221208200 | | s |s | L | 1 |
18 Hose clip 10-16/7,5-C6W1
782018205 s |s | 13 |
19 Holder
388888889710 | | s |s | |8 |
20 Hose
24452120800 | | s |s | | 1 |
21 Universal holder
793444673 s |s 1




ID. PART NAME
21137 | AIRFILTER E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Air filter cartridge
388888888450 CT3 ITCW | s | | |1 |
02 Air filter
779057335 CT3 ITCW | s | | |1 |
03 Hose clip 90-110/9-C6W2
388888888370 cT3 ITCW | s | | |1 |
04 Pipe
6 244254002700 cT3 ITCW | s | | |1 |
05 Hose clip 90-110/9-C6W2
388888888370 cT3 ITCW | s | | |1 |
7 06 Bracket
779057178 CT3 [rc,w | s | | |1 |
07 Screw M8x16-8.8 Fe/Zn12c
9A82105050AL | CT3 ITCW | s | | |2 |
8
08 Spring washer Z8,2-Fe/Fg
$—9 9C82008002AL | CT3 ITCW | s | | |2 |
09 Nut M8-5-B Fe/Zn5c
940200422 cms frow | s 2




ID. PART NAME
21304 | AIR COOLING SYSTEM E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Air cooler
350411301000 | | s |s | |1 |
02 Hose clip
335411309990 | | s |s | |3 |
03 Hose
335411301020 | | s | | |1 |
04 Hose clip 50-70/9-C7W2B
350811099990 | | s | | |2 |
05 Pipe
335411301010 | | s |s | |1 |
06 Hose clip
782018337 | | s |s | |2 |
o7 Elbow
335411301050 | | s |s | |1 |
08 Pipe
335411301030 | | s |s | |1 |
09 Elbow
335411301040 | | s |s | |1 |
10 Screw
389999995880 s |s 4




ID.

PART NAME

21306 | ENGINE COOLING SYSTEM E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
o1 Nut RM 8-5-B-Fe/Zn8cC
782018343 CT3 ITCW | s | | |8 |
02 Bracket
355413020400 CT3 ITCW | s | | R |1 |
03 Radiator mounting holder
779057728 cT3 ITCW | s | | |2 |
04 Flexible connector
701683760 cT3 ITCW | s | | |2 |
05 Water Cooler
350413011000 cT3 ITCW | s | | |1 |
06 Washer 8,4-Fe/Zn9cC
782018326 CT3 [rc,w | s | | |2 |
07 Screw
782018311 CT3 ITCW | s | | |4 |
08 Bracket
355413020200 CT3 ITCW | s | | L |1 |
09 Air tunnel
350413021000 CT3 ITCW | s | | |1 |
10 Plug
350413021200 CT3 [rcw | s | | |1 |
11 Clip
332413029990 CT3 [rcw | s | | |3 |
12 Screw
389999995875 CT3 [rcw | s | | |4 |
13 Gasket
350413010110 CT3 [rcw | s | | |1 |
14 Connector pipe
350413010100 CT3 [rcw | s | | |1 |
15 Hose clip 10-16/7,5-C6W1
782018205 CT3 [rcw | s | | |5 |
16 Hose
244251500100 1

T

S




ID. PART NAME
21306 | ENGINE COOLING SYSTEM E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
17 Hose clip 16-27/9-C7W2B
721206346 CT3 ITCW | s | | |1 |
18 Bleending pipe
244251500300 CT3 ITCW | s | |1 |
19 Radiator plug
114614030 cT3 ITCW | s | |1 |
20 Hose
171311027 cT3 ITCW | s | |1 |
21 Degassing tank
362610560 cT3 ITCW | s | |1 |
22 Insert
362618070 CT3 [rc,w | s | |2 |
23 Washer 6,5 Fe/Zn9cC
782018320 CT3 ITCW | s | |4 |
24 Washer
782018289 CT3 ITCW | s | |4 |
25 Nut M6-5-B-Fe/Zn9cC
0B82144013AG | CT3 ITCW | s | | |4 |
26 Engine bleending pipe
251500200 CT3 [rcw | s | |1 |
27 Universal holder
793444673 CT3 [rcw | s | |2 |
28 Universal holder
350813039980 CT3 [rcw | s | |1 |
29 Hose clip 32-50/9-C7W2B
721206345 CT3 [rcw | s | |2 |
30 Hose
350413030200 CT3 [rcw | s | |1 |
31 Hose clip
721206347 CT3 [rcw | s | |2 |
32 Hose
350413030100 s 1

T




ID. PART NAME
21310 | EXHAUST SYSTEM E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Connecting kit
360412339990 CT3 ITCW | | | 1
02 Sealing ring
360412339980 CT3 ITCW s |s | |1
03 Exhaust pipe, assy
251486090 cT3 ITCW | s |s | |1
04 Exhaust pipe U-bolt
881203044 cT3 ITCW | | | |2
05 Exhaust silencer
779057083 cT3 Irc,w | | | |1
06 Silencer hanger
701683802 CT3 [rc,w | | | |5
07 Silencer hanger
779057337 CT3 ITCW | | | |1
08 Silencer hanger
779057336 CT3 ITCW | | | |1
09 Washer 8,4 Fe/Zn9c
9C82005004AL | CT3 ITCW | | | |4
10 Spring washer Z 8,2
782013678 CT3 [rcw | | | |4
11 Nut M8x1,5-B-fe/Zn5c
0B82144027AM | CT3 [rcw | | | |4
12 Exhaust pipe, assy
251457090 CT3 [rcw | | | |1
12 Exhaust pipe, assy
221460090 cT3 frew s 1




ID. PART NAME

27400 FUEL INJECTOR PUMP SYSTEM |

S E| T |MODEL |L Q
T{U PART NO N | / /T REMARKS
C|B G A ISWB|LWBl R VY

01 Accelerator cable

779059286 CT3 [TCW | s 5 1
02 Limiter

001300230 CT3 [TCW | s 5 1
03 Screw

9A82105080AB CT3 [TCW | s 5 2
04 Fixing socket

388888887530 CT3 [TCW | s 5 2
05 Accelerator pedal, assy

779057378 CT3 [TCW | s 5 1
06 Pedal pad

793444212 CT3 [TCW | s 5 1
07 Washer

782018289 CT3 |[TCW | s S 2




ID. PART NAME
31010 | CLUTCH SYSTEM E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Clutch control cable
779057268 | | s |s | |1
02 Nut
335216020030 | | s |s | |1
03 Distance sleeve
793444209 | | s |s | |1
04 Slave
388888887640 | | s |s | |1
05 Grommet
701683908 | | s |s | |1
06 Clip
782014593 | | s |s | |1
07 Nut M8-5-B-Fe/Zn8cC
9B82144008AL | | s |s | |1
08 Spring
779055536 | | s |s | |1
09 Cable thrust seat
779055535 | | s |s | |1
10 Spring washer Z212,2-Fe/Zn9cC
782018269 | | s |s | |2 |
11 Screw M12x30-5.8-B-Fe/Zn8cC

782018375

S S

2




ID. PART NAME
31020 | CLUTCH E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Coupling release lever cover
701683522 | | s |s | |1
02 Fork
311601200 | | s |s | |1
03 Stud bold M10x60-8.8-A-Fe/Fg
9A8210103680 | | s |s | |8
04 Washer Z 10,2-Fe/Zn12c
9C82008004AL | | s |s | |9
05 Nut M10-8-B-Fe/Zn5c
9B82144023AL | | s |s | |8
06 Clutch cover
110309001 CT3 [rc,w | s |s | |1
07 Spring washer Z8,2-Fe/Fg
9C82008002AL | | s |s | |6
08 Screw M8x25-8.8-B
782018370 | | s |s | |6
09 Ring
25451002000 CT3 ITCW | s |s | |1
10 Clutch disc
254521001000 CT3 ITCW | s |s | |1
11 Spring
779055531 | | s |s | |2
12 Ball bearing with cap
782014339 | | s |s | |1
13 Declutching sleeve
881601182 | | s |s | |1
14 Bearing
331601180 | | s |s | |1
15 Bolt
531520496 s |s 1




ID.

PART NAME

31030 | CLUTCH PEDAL E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Bracket
779057147 | | s |s | |1 |
02 Washer Z 8,2-Fe/Zn12c
782018293 s |s | |9 |
03 Nut M8-5-B-Fe/Zn8cC
9B82144008AL | | s |s | |9 |
04 Screw M8x16-8.8 Fe/Zn12c
9A82105050AL | | s |s | |4 |
05 Bracket
001602330 | | s |s | |1 |
06 Nut M12x1,25-B-Fe/Zn12¢c
9B82144009AL | | s |s | |1 |
9 10 11 12
o7 Washer 13 Fe/Zn12c
9C82030009AL | | s |s | |1 |
08 Sleeve
001617370 | | s |s | |1 |
09 Bumper
793444229 | | s |s | |1 |
13 10 Nut M6-5-B-Fe/Zn9cC
\ 14 9B82144013AG | | s |s | |2 |
15 11 Screw M6x40-5.8-b-Fe/Zn12c
9A82105046AL | | s |s | |1 |
12 Screw M12x1,25x70-5.8-Fe/Zn12c
9A82241001AL | | s |s | |1 |
13 Spring
782014626 s |s | |1 |
14 Clutch pedal
001699030 | | s |s | |1 |
15 Pedal pad
793444212 | | s |s | |1 |
16 Washer 8,4 Fe/Zn9c
9C82005004AL s |s 2




ID.

PART NAME

31710 | GEARBOX CASING E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Gear box assy
110001614 CT3 ITCW | s | | |1
02 Sleeve
782014723 CT3 ITCW | s | | |2
03 Side cover
779057785 cT3 ITCW | s | | |1
04 Spring washer
721204157 cT3 ITCW | s | | |4
05 Stud bold M10x30-8.8-Fe/Fg
782015620 cT3 ITCW | s | | |4
06 Straight pin H12x32 - A
966521280 CT3 [rc,w | s | | |2
07 Gearbox housing assy
779057535 CT3 ITCW | s | | |1
08 Screw M8x35-8.8-Fe/Fg
782015668 CT3 ITCW | s | | |8
09 Screw M8x30
782015621 CT3 ITCW | s | | |3
10 Screw M8x30-P-8.8-Fe/Fg
782015669 CT3 [rcw | s | | |1
11 Qil filler plug
779058903 CT3 [rcw | s | | |1
12 Lamp switch
769893944 CT3 [rcw | s | | |1
13 Spring catch
779058904 CT3 [rcw | s | | |1
14 Magnetic plug assy
779057532 CT3 [rcw | s | | |1
15 Nut M10-5-B Fe/Zn5c
940200522 CT3 s 4




ID.

PART NAME

31711 MAIN SHAFT, GEARS E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Screw M12x1,25x30-8.8-B-Fe/Zn5
911554822 CT3 ITCW | s | | |1 |
02 Thrust washer
779057356 CT3 ITCW | s | | |1 |
03 Joint connector, assy
779057357 cT3 ITCW | s | | |1 |
04 Sleeve
110304105 cT3 ITCW | s | | |1 |
05 Tapered roller bearing
055043157 cT3 ITCW | s | | |1 |
06 Lock ring
779057359 CT3 [rc,w | s | | |1 |
07 Needle cage
779058907 CT3 ITCW | s | | |1 |
07 Needle cage
779059165 CT3 ITCW | s | | |1 |
08 Reverse speed idle wheel
779057360 CT3 ITCW | s | | |1 |
09 Spring thrust ring
779057802 CT3 [rcw | s | | |1 |2,30mm
09 Spring thrust ring
779058106 CT3 [rcw | s | | |1 |2,40mm
09 Spring thrust ring
779058105 CT3 [rcw | s | | |1 |2,50mm
10 1st and reverse speed synchronizer block, ass
779059769 CT3 [rcw | s | | |1 |
11 1st speed synchronizer ring
779059772 CT3 [rcw | s | | |4 |
12 1st and reverse speed sliding clutch
779059773 CT3 [rcw | | |1 |
13 Needle cage
779057526

| |




ID. PART NAME
31711 MAIN SHAFT, GEARS E | T |MODEL Q
PART NO N / T REMARKS
G A SWB |LwWB Y
13 Needle cage
779059774 CT3 ITCW | | | |2 |
14 1st speed gear
779057340 CT3 ITCW | s | | |1 |
15 Main shaft
779058905 cT3 ITCW | | | |1 |
16 Spring
779059770 cT3 ITCW | | | |9 |
17 Ball 7-28
779059771 cT3 ITCW | | | |9 |
18 2nd speed gear
779059758 CT3 [rc,w | | | |1 |
19 2nd - 5th speed sliding clutch
779059775 CT3 ITCW | | | |2 |
20 2nd and 3rd. -speed synchronizer block
779059776 CT3 ITCW | | | |1 |
21 Spring thrust ring
779057802 CT3 ITCW | | | |1 |2,3mm
21 Spring thrust ring
779058106 CT3 [rcw | | | |1 |2,4mm
21 Spring thrust ring
779058105 CT3 [rcw | | | |1 |2,5mm
22 Needle cage
779059777 CT3 [rcw | | | |1 |
23 3rd speed gear
779059759 CT3 [rcw | | | |1 |
24 Toothed thrust ring
779057347 CT3 [rcw | | | |1 |
25 Springthrustring
779057803 CT3 [rcw | | |2 |l,8mm
25 Sprlngthrustrlng
782015165 ‘ 1,9mm

Nl




ID.

PART NAME

31711 MAIN SHAFT, GEARS E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
25 Spring thrust ring
782015173 CT3 ITCW | s | | |2 |2,0mm
26 Needle cage
779059778 CT3 ITCW | s | | |1 |
27 5th speed gear, assy
779059760 cT3 ITCW | s | | |1 |
28 4-5th speed synchronizer block
779059779 cT3 ITCW | s | | |1 |
29 Fixed meshing friction ring
779057363 cT3 ITCW | s | | |1 |
30 Distance washer
779057954 CT3 [rc,w | s | | |1 |O,8mm
30 Distance washer
779057691 CT3 ITCW | s | | |1 |l,0mm
30 Distance washer
779057724 CT3 ITCW | s | | |1 |l,2mm
30 Distance washer
782014869 CT3 ITCW | s | | |1 |l,4mm
30 Distance washer
779058085 CT3 [rcw | s | | |1 |l,6mm
30 Distance washer
779058086 CT3 [rcw | s | | |1 |l,8mm
30 Distance washer
779058087 CT3 [rcw | s | | |1 |2,0mm
30 Distance washer
779058088 CT3 [rcw | s | | |1 |2,2mm
30 Distance washer
779058089 CT3 [rcw | s | | |1 |2,4mm
30 Distance Washer
779058090 CT3 [rcw | | |1 |2,6mm
30 Distance Washer
779058091 ‘ 2,8mm

Nl




055043158

CT3 |TCwW

ID. PART NAME
31711 MAIN SHAFT, GEARS E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LWB R Y
30 Distance washer
779058092 CT3 ITCW | s | | |1 |3,0mm
30 Distance washer
779058068 CT3 ITCW | s | | |1 |3,2mm
31 Tapered roller bearing

S 1




ID. PART NAME
31712 GEARS, SNPUT SHAFT, COUNTERSHAFT E| T |MODEL |L [Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y

01 Input shaft

779057352 cT3 ITCW | | | |1 |
02 Tapered roller bearing

055043157 CT3 ITCW | s | |1 |
03 Distance ring

779057796 cT3 ITCW | | | |1 |8,10mm
03 Distance ring

779058064 cT3 ITCW | | | |1 |8,15mm
03 Distance ring

779058078 cT3 ITCW | | | |1 |8,20mm
03 Distance ring

779058066 CT3 [rc,w | | | |1 |8,30mm
03 Distance ring

779058067 CT3 ITCW | | | |1 |8,35mm
03 Distance ring

779058079 CT3 ITCW | | | |1 |8,40mm
03 Distance ring

779058080 CT3 ITCW | | | |1 |8,45mm
03 Distance ring

779057693 CT3 [rcw | | | |1 |8,50mm
03 Distance ring

779058072 CT3 [rcw | | | |1 |8,55mm
03 Distance ring

779057694 CT3 [rcw | | | |1 |8,60mm
03 Distance ring

779057792 CT3 [rcw | | | |1 |8,65mm
03 Distance ring

779057692 CT3 [rcw | | | |1 |8,70mm
03 Distance ring

779057795 CT3 [rcw | | |1 |8,75mm
03 Dlstancermg

779057793 ‘ 8,80mm

T




ID. PART NAME
31712 GEARS, SNPUT SHAFT, COUNTERSHAFT I |S E| T |MODEL |L [Q
T|U PART NO N / / T REMARKS
clB G A SWB |LwWB R Y

03 Distance ring

779057794 CT3 ITCW | | |1 |8,85mm
03 Distance ring

779058074 CT3 ITCW | | |1 |8,90mm
03 Distance ring

779058081 cT3 ITCW | | |1 |8,95mm
03 Distance ring

779058082 cT3 ITCW | | |1 |9,00mm
03 Distance ring

779058083 cT3 ITCW | | |1 |9,05mm
03 Distance ring

779058063 CT3 [rc,w | | |1 |9,10mm
03 Distance ring

779058084 CT3 ITCW | | |1 |9,15mm
03 Distance ring

779057695 CT3 ITCW | | |1 |9,20mm
03 Distance ring

779057725 CT3 ITCW | | |1 |9,25mm
03 Distance ring

779058071 CT3 [rcw | | |1 |9,30mm
03 Distance ring

782015163 CT3 [rcw | | |1 |9,35mm
03 Distance ring

779058065 CT3 [rcw | | |1 |9,35mm
03 Distance ring

782015622 CT3 [rcw | | |1 |9,40mm
03 Distance ring

779058075 CT3 [rcw | | |1 |9,45mm
03 Distance ring

779058076 CT3 [rcw | | |1 |9,50mm
03 Dlstancerlng

779058077 ‘ 1 |955mm

T




ID. PART NAME
31712 GEARS, SNPUT SHAFT, COUNTERSHAFT E| T |MODEL |L [Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y

03 Distance ring

779058073 CT3 ITCW | s | | |1 |9,60mm
03 Distance ring

782015164 CT3 ITCW | s | | |1 |9,65mm
03 Distance ring

782015174 cT3 ITCW | s | | |1 |9,70mm
04 Sealing ring

101068093 cT3 ITCW | s | | |1 |
05 Drivingshaft cover assy

779057781 CT3 ITCW | s | | |1 |
06 Screw M8x25

782015175 CT3 [rc,w | s | | |8 |
07 Tapered roller bearing

055043159 CT3 ITCW | s | | |2 |
08 Countershaft

779057955 CT3 ITCW | s | | |1 |
09 Shim

779057531 CT3 ITCW | s | | |1 |l,25mm
09 Shim

779058107 CT3 [rcw | s | | |1 |l,30mm
09 Shim

779057791 CT3 [rcw | s | | |1 |l,35mm
09 Shim

779058108 CT3 [rcw | s | | |1 |l,40mm
09 Shim

779057806 CT3 [rcw | s | | |1 |l,45mm
09 Shim

779057798 CT3 [rcw | s | | |1 |l,50mm
09 Shim

779057800 CT3 [rcw | s | | |1 |l,55mm
09 Shim

779057801 s

il

‘ 1 |1,60mm




ID. PART NAME
31712 GEARS, SNPUT SHAFT, COUNTERSHAFT 1 |S E| T |MODEL |L [Q
T|U PART NO N / / T REMARKS
clB G A SWB |LwWB R Y

09 Shim

779057799 CT3 ITCW | s | |1 |1,65mm
09 Shim

779057797 CT3 ITCW | s | |1 |1,70mm
09 Shim

779058109 cT3 ITCW | s | |1 |1,75mm
09 Shim

779058112 cT3 ITCW | s | |1 |1,80mm
09 Shim

779058110 cT3 ITCW | s | |1 |1,85mm
09 Shim

779058070 CT3 [rc,w | s | |1 |1,90mm
09 Shim

779058158 CT3 ITCW | s | |1 |1,95mm
09 Shim

779058111 CT3 ITCW | s | |1 |2,00mm
09 Shim

779058113 CT3 ITCW | s | |1 |2,05mm
09 Shim

779058093 CT3 [rcw | s | |1 |2,10mm
09 Shim

779058069 CT3 [rcw | s | |1 |2,15mm
09 Shim

779058097 CT3 [rcw | s | |1 |2,20mm
09 Shim

779058094 CT3 [rcw | s | |1 |2,25mm
09 Shim

779058095 CT3 [rcw | s | |1 |2,30mm
09 Shim

779058099 CT3 [rcw | s | |1 |2,35mm
09 Shim

779058114 ‘ 1 |240mm

:
| ¢




ID. PART NAME
31712 GEARS, SNPUT SHAFT, COUNTERSHAFT E| T |MODEL |L [Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y

09 Shim

779058100 CT3 ITCW | s | | |1 |2,45mm
09 Shim

779058096 CT3 ITCW | s | | |1 |2,50mm
09 Shim

779058101 cT3 ITCW | s | | |1 |2,55mm
09 Shim

779058103 cT3 ITCW | s | | |1 |2,60mm
09 Shim

779058104 cT3 ITCW | s | | |1 |2,65mm
09 Shim

779058102 CT3 [rc,w | s | | |1 |2,70mm
09 Shim

779058098 CT3 ITCW | s | | |1 |2,75mm
10 Reverse speed intermediate gear axis

779057354 CT3 ITCW | s | | |1 |
11 Screw M10x25-8.8-B-Fe/Fg

782015176 CT3 ITCW | s | | |1 |
12 Thrust washer

782014803 CT3 [rcw | s | | |2 |
13 Needle cage

779057525 CT3 [rcw | s | | |2 |
14 Reverse speed intermediate gear

779057355

CT3 |TCwW S 1




ID. PART NAME
31713 SPEEDOMETER DRIVE HOUSING E| T |MODEL |L [Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Rear cover
110308029 CT3 ITCW | s | | |1 |
02 Screw M8x25-8.8-B-FelFg
779059782 CT3 ITCW | s | | |3 |
03 Screw M10x35
779059781 cT3 ITCW | s | | |2 |
04 Sealing ring
782015157 cT3 ITCW | s | | |1 |
05 Fixing screw
782014806 cT3 ITCW | s | | |1 |
06 Sealing ring
101068452 CT3 [rc,w | s | | |1 |
07 Screw M10x45-8.8-B-Fe/Zn5
779059783 cms frow | s 2




ID. PART NAME
31714 | SHIFTER FORK E | T |MODEL Q
PART NO N / T REMARKS
G A SWB |LwWB Y
01 Pull rod, assy
779057364 CT3 ITCW | s | | |1 |
02 Fork stone
779057365 CT3 ITCW | s | | |6 |
03 Fork 4th & 5th speed
779057540 cT3 ITCW | s | | |1 |
04 Washer 17 FelFg
782015178 cT3 ITCW | s | | |2 |
05 Joint screw
779057541 cms frow | s 2

‘m\\‘\\\‘\\




31715 | GEARBOX CONTROL SYSTEM

ID.

PART NAME

E| T [MODEL |L |Q

PART NO N / / T REMARKS
G A SWB |LwWB R Y

01 Gearbox control housing cover

779057589 CT3 ITCW | s | | |1 |
02 Connector

110307059 CT3 ITCW | s | | |1 |
03 Track selection limiter pin

782014805 cT3 ITCW | s | | |2 |
04 Spring

782014778 cT3 ITCW | s | | |1 |
05 Spring

782014722 cT3 ITCW | s | | |1 |
06 Rubber cap inner

779057350 CT3 [rc,w | s | | |1 |
o7 Track selection limiter screw

782015158 CT3 ITCW | s | | |2 |
08 Joint screw

779057541 CT3 ITCW | s | | |2 |
09 Washer 17 FelFg

782015623 CT3 ITCW | s | | |2 |
10 Screw M8x25-8.8-B-Fe/Fg

779059782 CT3 [rcw | s | | |3 |
11 Screw M8x25-P

779059784 CT3 [rcw | s | | |1 |
12 Intermediate cover

I 779057783 CT3 [rcw | s | | |1 |
33

13 Screw M5x16-8.8-A-FelFg

917202240 CT3 [rcw | s | | |4 |
14 Rubber cap external

779057351 CT3 [rcw | s | | |1 |
15 Steering rod bracket

779057568 CT3 [rcw | s | | |1 |
16 Steering rod axis

779057896

mlmws 1




ID. PART NAME
31715 | GEARBOX CONTROL SYSTEM E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
17 Ring
782015161 CT3 ITCW | s | | |2 |
18 Ball 6-10
782015179 CT3 ITCW | s | | |4 |
19 Spring
782014776 cT3 ITCW | s | | |4 |
20 Lock in casing-C
782015167 cT3 ITCW | s | | |2 |
21 Spring pin
782015180 cT3 ITCW | s | | |2 |
22 Steering rod
779057567 CT3 [rc,w | s | | |1 |
23 Thrust washer
779059761 cT3 ITCW | s | | |2 |Wg
23 Thrust washer
779059763 cT3 ITCW | s | | |2 |Wg
23 Thrust washer
779059762 cT3 ITCW | s | | |2 |Wg
23 Thrust washer
782014804 cT3 [rcw | s | | |2 |Wg
24 Gear lever rod, assy
251730090 CT3 [rcw | s | | |1 |
25 Nut rubber cap
I 701684133 CT3 s 1
K
26 Lock nut
782015182 CT3 [rcw | s | | |1 |
27 Gear lever handle
793444577 m[rcw|s | | |1 |
28 Gear lever, assy
251750000 CT3 [rcw | s | | |1 |
29 Nut M10-1,25-05-B Fe/Zn5
942051722 1

Nl




ID. PART NAME
31715 | GEARBOX CONTROL SYSTEM I [s E| T [MODEL |L |0Q
TIU PART NO N / / T REMARKS
clB G A SWB |LWB R Y
30 Spring washer
782015181 CT3 ITCW | s | | |1 |
31 Gear lever cover
701683935 CT3 ITCW | s | | |1 |
32 Sealing ring
779059787 CT3 ITCW s | | |2 |
33 Gearshift control cover assy
779057367 CT3 |TCW S 1




ID. PART NAME
32000 | TRANSFER BOX I [s E| 7 |mobEL |L |Q
TIU PART NO N / / T REMARKS
clB G A SWB |LWB R Y
01 Transfer box

011800003 CT3 |TCwW S S




ID. PART NAME
32100 | TRANSFER BOX MOUNTING E| T |MODEL |L [Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Screw M10x25-8.8-B-Fe/Zn12c
9A82105079AL | cT3 ITCW | s | | |4
02 Frame
002099631 CT3 ITCW | s | | |1
' 03 Washer 10.5 Fe/Zn12c
9C82005002AL | €T3 ITCW | s | | |4
04 Nut M10-8-B-Fe/Zn5c
] 9B82144023AL | CT3 ITCW | s | | |4
05 Screw M10x75-8.8-Fe/Zn12c
9A82101034AL | CT3 ITCW | s | | |4
06 Washer
779056676 CT3 [rc,w | s | | |4
07 Radiator mounting pad
701683248 CT3 ITCW | s | | |4
08 Sleeve
002004170 CT3 ITCW | s | | |4
09 Bracket
002099430 CT3 ITCW | s | | R |1
09 Bracket
002099530 CT3 [rcw | s | | L |1
10 Washer Z 10,2-Fe/Zn12c
9C82008004AL | CT3 [rcw | s | | |8
11 Nut M10-5-B-Fe/Zn12¢c
782018410 CT3 [rcw | s | | |8
12 Suspension pad
701683921 CT3 [rcw | s | | |4
13 Nut M6-5-B Fe/Zn12cC
9B82144005AL | CT3 [rcw | s | | |4
14 Washer Z6,1-Fe/Zn12c
9C82008005AL | CT3 s 4




ID. PART NAME
32301 | FRONT FLANGE ASSY E | T |MODEL Q
PART NO N / T REMARKS
G A SWB |LwWB Y
01 Sealing ring
244521801000 CT3 ITCW s | | |1
02 Flange
001895470 CT3 ITCW | s | | |1
03 Cotter pin
918200100100 cT3 ITCW | s | | |1
03 Gear
001897002 cT3 ITCW | s | | |1
04 Washer
388888888050 cT3 Irc,w | s | | |1
05 Nut
388388888040 CT3 [rc,w | s | | |1
06 Plug
001804370 CT3 ITCW | s | | |1
o7 Gear box lock sensor

769896191

CT3 |TCwW

S




ID. PART NAME
32306 | REAR FLANGE ASSY E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Sealing ring
244521801000 CT3 ITCW s | | | 1 |
02 Flange
001895470 ITCW | | | |1 |
03 Washer
3888883888050 ITCW | | | | 1 |
04 Nut
388888888040 ITCW | | | | 1 |
05 Cotter pin
918200100100 cms frow | s 1




ID. PART NAME
32501 | STERING LEVER I |s E| T [MODEL |L [Q
TIU PART NO N / / T REMARKS
c|B G| A PWB|WWBIR |Y
01 Cover
001805700 CT3 ITCW | s | | |1 |
02 Steering lever
001896700 CT3 ITCW | s | | |1 |
02 Steering lever
001896800 cms frew | s 1

((

{




ID. PART NAME
32600 | TRANSFER BOX STEERING E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Cover
701683949 CT3 ITCW | s | | |2
02 Screw AGb3,9x32-Fe/Zn12c
OE82211003AG | cT3 ITCW | s | | |8
03 Washer 4,3 Fe/Zn9cC
9C82030008AL | CT3 ITCW | s | | |8
5 04 Element
793445040 cT3 Irc,w | s | | |8
05 Handle
6 793445045 cT3 Irc,w | s | | |2
06 Steering lever
779057242 CT3 [rc,w | s | | |2
08 Sleeve
002004170 cms frow | s 4




ID. PART NAME
32615 | SPEEDOMETER DRIVE E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Sealing ring 16,3x2,4
101069220 s | s | | 1
02 Screw M6x16-P-5.8-B-Fe/Zn12c
9A82105014AL | | s | s | | 1
03 Speedmeter cable, assy
388888888330 cT3 ITCW | s | s | | 1
04 Grommet
701683888 | | s | s | | 1
05 Speedometer drive gear

053799700

CT3 |TCwW S S 1




ID.

PART NAME

41400 | DRIVE SHAFT E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Drive shaft, assy
779058883 CT3 ITCW | s | | |2 |
02 Drive shaft, assy
779058882 CT3 ITCW | s | | |1 |
03 Drive shaft, assy
388888886770 cT3 ITCW | s | | |1 |
04 Washer
751763048 cT3 ITCW | s | | |5 |
05 Join end
252133090 cT3 ITCW | s | | |1 |
06 Bracket
779057597 CT3 [rc,w | s | | |1 |
07 Spider, assy
779057005 CT3 ITCW | s | | |6 |
08 Nut M8x1,25-10 Fe/Zn12cC
9B82168001AM | CT3 ITCW | s | | |30 |
09 Screw
0A82105090AL | CT3 ITCW | s | | |36 |
10 Washer 10.5 Fe/Zn9cC
782018316 CT3 [rcw | s | | |2 |
11 Screw M10x18-8,8-B Fe/Zn8cC

911503142

CT3 |TCwW S 2




ID. PART NAME

44010 FRONT AXLE E| T [MODEL |L
T|U| PARTNO N |/

G A SWB |LWB R Y

=0

REMARKS

~

01 Driving axle

252200030 S




44015

ID.

PART NAME

FRONT AXLE

PART NO

E T |[MODEL | L
N |/ /
G A SWB |LWB R

11 12 20 18

01
252292100

02
252292910

03
541510652

04
541510653

05
055043144

06
772402083

07
35022402080

08
779056178

09
531520286

10
782013906

11
772401016

11
772401015

12
782013781

13
782015719

14
002200810

15
002292710

Driving axle

| 1=
Axle housinh pipe
S |s |L |1

Plug

e ]e
Plug

| =] ]
Bearing

| 1=
Lock ring

S
S
S
S

Driving shaft oil seal

AN
Flange

| I= e
Nut

A
Washer

N
Differential bearing cover

NS
Differential bearing cover

AR
Screw M12x60

| =]
Distance sleeve

| s
Bleeder

| 1=
Final drive housing
s |s

=0




ID. PART NAME
44015 | FRONT AXLE E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
16 Final drive
002293100 | | s |s | |1 |
17 Axle housinh pipe
252292810 s |s |R |1 |
18 Shim
1 102403054 | | s |s | |2 |5,40 mm
18 Shim
34 2 782014307 | | s |s | |2 |5,45 mm
18 Shim
11 12 20 18 102403056 | | s |s | |2 |5,50mm
18 Shim
2 102403057 | | s |s | |2 |5,55 mm
3
4 18 Shim
6 102403058 | | s |s | |2 |5,60 mm
g 18 shim
102403059 | | s |s | |2 |5,65 mm
18 Shim
102403061 | | s |s | |2 |5,70 mm
18 Shim
782014308 | | s |s | |2 |5,75 mm
9 10 15 17 25 27 28 29 _
18 Shim
102403063 | | s |s | |2 |5,80 mm
18 Shim
39 102403064 | | s |s | |2 |5,85 mm
M40 19 18 Shim
40 102403065 | | s |s | |2 |5,90 mm
18 Shim
102403066 | | s |s | |2 |5,95 mm
18 Shim
102403067 | | s |s | |2 |6,00 mm
18 Shim
102403068 s |s 2 |605mm




ID. PART NAME
44015 | FRONT AXLE E | T |MODEL Q
PART NO N / T REMARKS
G A SWB |LwWB Y
18 Shim
102403069 | | s |s | |2 |6,10 mm
19 Bearing
350424030500 s |s | |2 |
19 Bearing
055043110 | |s |s | |2 |
1 20 Bearing
055043074 | |s |s | |1 |
21 Shim
102402047 | | s |s | |1 |2,40mm
11 12 20 18 2 Shim
102402048 | | s |s | |1 |2,45mm
2 21 Shim
3 102402049 | | s |s | |1 |2,50mm
4
6 21 Shim
- 102402051 | | s |s | |1 |2,55mm
8
21 Shim
102402052 | | s |s | |1 |2,60mm
21 Shim
102402053 | | s |s | |1 |2,65mm
21 Shim
9 10 15 17 25 27 28 29 102402054 | |s |s | |1 |2,70mm
21 Shim
782014351 | | s |s | |1 |2,75mm
39 21 Shim
20 19 102402056 | | s |s | |1 |2,80mm
40 21 Shim
102402057 | | s |s | |1 |2,85mm
21 Shim
102402058 | | s |s | |1 |2,90mm
21 Shim
102402059 s |s 1 |295




ID. PART NAME
44015 FRONT AXLE T |MODEL Q
PART NO / / T REMARKS
G A SWB |LwWB Y
21 Shim
102402061 | | s |s |1 |3,00mm
21 Shim
102402062 | | s |s |1 |3,05mm
21 Shim
102402063 | | s |s |1 |3,10mm
1 22 Countershaft
002213010 | | s |s |1 |
23 Side gear washer
782015066 | | s |s |2 |1,45 mm
1112 20 18 23 Side gear washer
782015187 | | s |s |2 |1,50 mm
23 Side gear washer
782015067 | | s |s |2 |1,55 mm
23 Side gear washer
782014625 | | s |s |2 |1,60 mm
24 Differential side gear
622203038 | | s |s |2 |
25 Thrust ring
984902750 | | s |s |4 |
26 Bearing 6007-2Z
9 10 15 17 055003153 | | s |s |2 |
27 Sealing ring
701683953 | | s |s |2 |
39 28 Axle shaft, assy
20 19 779057882 | | s |s |1 |
40 29 Axle shaft, assy
779057883 | | s |s R |1 |
30 Differential
779057469 | | s |s |1 |
31 Final drive housing cover
779056429 s |s 1




ID. PART NAME
44015 | FRONT AXLE E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
32 Screw M8x24
002212470 | | s |s | |10 |
33 Ring gear
002213110 s |s | |1 |
34 Differential case
853004310 | | s |s | |1 |
35 Planetary wheel pin
779058849 | | s |s | |1 |
36 Screw M12x1.25x25
11 12 20 18 782014172 | | s |s | |10 |
37 Differential planet wheel
2 621202024 | | s |s | |2 |
3
4 38 Pin 6x50
6 966565350 | | s |s | |1 |
g 39 Repair kit
350424030600 | | s |s | |2 |A/S
40 Distance washer
350424030510 s |s 4 |Aas

15

17 25 27 28 20




ID. PART NAME
44016 | HUB E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Tab washer
782014603 | | s |s | |8 |
02 Screw M10x1.25x40-8.8-B Fe/Zn12cC
9A82101017AM | | s |s | |16 |
03 Grease nipple StM6x1-H-Fe/Zn-m-12¢c
9M86003001AN s |s | |4 |
04 Holder
779057276 | | s |s |R |1 |
05 Holder
25 24 23 22 21 9 779057275 | | s |s ||_ |1 |
10 06 Cover
11 779057249 | | s |s | |3 |
12 07 Drag link lever
13 779057825 | | s |s | |1 |
14 08 Pin 6n6x36
966515010 | | s |s | |2 |
15 .
09 Steering knuckle
779057420 | | s |s |R |1 |
10 Steering knuckle
779057419 | | s |s ||_ |1 |
11 Grease nipple
9M86002001AN | | s |s | |2 |
12 Screw M10x1.25x35-10.9-B Fe/Zn12c
9A82105051AL | | s |s | |16 |
13 Tab washer
782014606 | | s |s | |8 |
14 Axle housinh end
779057205 | | s |s | |2 |
15 Rubber washer cup
782014605 | | s |s | |4 |
16 Bearing 30304
055043156 s |s 4




ID. PART NAME
44016 | HUB E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
17 Sealing ring
701683950 | s |s | |4 |
18 Thrust ring
985002950 | s |s | |2 |
19 Bolt
782014635 | | s |s | |4 |
20 Washer
782014855 | | s |s | |x |O,10mm
20 Washer
782014852 | | s |s | |x |O,15mm
24 23 22 21 20 Washer
782014853 | | s |s | |x |O,25mm
20 Washer
782014854 | | s |s | |x |O,45mm
20 Washer
782014855 | | s |s | |x |O,65mm
21 Sealing ring AO-32x45x7
701683952 | | s |s | |2 |
22 Thrust ring
985002950 | | s |s | |2 |
23 Needle bearing Rna 49/28
055050017 | | s |s | |2 |
24 Spring washer Z12,2 Fe/Zn 1
9C82008003AL | | s |s | |12 |
25 Screw M10x1.25x35-10.9-B Fe/Zn12c
9A82105051AL | | s |s | |12 |
26 Spindle
779057177 | | s |s | |2 |
27 Sealing ring A75x100x10
701683955 | | s |s | |2 |
28 Bearing 30211
055021035 s |s 2




ID. PART NAME
44016 | HUB E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
29 Hub
002291510 | | s |s | |2 |
30 Bearing
055046037 s |s | |2 |
31 Thrust washer
782014688 | | s |s | |2 |
32 Nut
782014634 s |s 2
4 s | == ] [2]
33 Wheel fastening nut
25 24 23 22 21 944202942 | | s |s | |10 |
S 34 Screw
203103008 | | s |s | |10 |
35 Nut M10x1,25-8-B Fe/Zn12c
9B82175008AL | | s |s | |2 |
36 Screw
002204770 s |s 2




ID. PART NAME
44017 | REAR AXLE E| 7 |mobEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Thrust ring
984902750 | s |s | |2 |
02 Washer
793444199 s |s | |1 |
03 Driving claw
779057884 | | s |s | |1 |
04 Plate
002210110 | | s |s | |2 |
05 Spring washer Z8,2-Fe/Fg
9C82008002AL | | s |s | |12 |
17 06 Screw M8x16-8.8 Fe/Zn12c
| 9A82105050AL | | s |s | |2 |
07 Cover
10 1 12 779057251 | |s |s | |2 |
08 Screw M8x30-10.9-B-Fe/Zn12c
9A82105049AL | | s |s | |10 |
09 Pin 6n6x36
966515010 | | s |s | |4 |
10 Grease nipple
9M86002001AN s |s | |4 |
13 11 Thrust ring
779057506 | | s |s | |x |1.13 mm
11 Thrust ring
779057507 | | s |s | |x |1,18 mm
11 Thrust ring
779057509 | | s |s | |x |1.28 mm
11 Thrustring
779057508 | | s |s | |x |1.23 mm
11 Thrust ring
779057510 | | s |s | |x |1.33 mm
12 Rubber washer cup
002206270 s |s 2




ID. PART NAME
44017 | REAR AXLE E| 7 |mobEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
13 Connector
779057805 | | s |s | |2 |
14 Spider, assy
002295100 s |s | |4 |
15 Clamp
779057810 | | s |s | |2 |
16 Connector
779057247 | | s |s | |2 |
17 Joint assy
779057881 s |s 2




ID. PART NAME
44025 | REAR AXLE E | T |MODEL Q
PART NO N / T REMARKS
G A SWB |LwWB Y
01 Rear axle
252300112 | | s |s | |1 |
01 Rear axle
252324000120 | | s |s | |1 |
01 Rear axle
252324000000 | | s |s | |1 |
02 Final drive housing
252324010050 | | s |s | |1 |
03 Plug
541510652 | | s |s | |1 |
04 Plug
541510653 | | s |s | |1 |
05 Bearing
055043144 | | s |s | |1 |
06 Lock ring
772402083 | | s |s | |1 |
07 Driving shaft oil seal
782013873 | | s |s | |1 |
08 Flange
779056178 | | s |s | |1 |
09 Nut
531520286 | | s |s | |1 |
10 Washer
782013906 | | s |s | |1 |
11 Wheel fastening nut
944202942 | | s |s | |10 |
12 Rear axle shaft assy
222324030700 | | s |s | |2 |
13 Distance sleeve
782015719 | | s |s | |1 |
14 Bleeder assy
001809910 s |s 1




ID. PART NAME
44025 | REAR AXLE E | T |MODEL Q
PART NO N / T REMARKS
G A SWB |LwWB Y

15 Final drive

252324001500 | | s |s | |1 |
16 Shim

102403054 | | s |s | |2 |5,40 mm
16 Shim

782014307 | | s |s | |2 |5,45 mm
16 Shim

102403056 | | s |s | |2 |5,50 mm
16 Shim

102403057 | | s |s | | |5,55 mm
16 Shim

102403058 | | s |s | |2 |5,60 mm
16 Shim

102403059 | | s |s | |2 |5,65 mm
16 Shim

102403061 | | s |s | |2 |5,70 mm
16 Shim

782014308 | | s |s | |2 |5,75 mm
16 Shim

102403063 | | s |s | |2 |5,80 mm
16 Shim

102403064 | | s |s | |2 |5,85 mm
16 Shim

102403065 | | s |s | |2 |5,90 mm
16 Shim

102403066 | | s |s | |2 |5,95 mm
16 Shim

102403067 | | s |s | |2 |6,00 mm
16 Shim

102403068 | | s |s | |2 |6,05 mm
16 Shim

102403069 s |s 2 |610mm




ID. PART NAME
44025 | REAR AXLE I [s E| 7 |mobEL |L |0Q
T|U PART NO N / / T REMARKS
clB G A SWB |LwWB R Y
17 Bearing
N 350424030500 | | s |s | |2 |
17 Bearing
055043110 | s |s | |2 |
18 Bearing
055043074 | | s |s | |2 |
19 Shim
102402047 | | s |s | |1 |2,40mm
19 Shim
102402048 | | s |s | |1 |2,45mm
19 Bearing
055043110 | | s |s | |2 |
19 Shim
102402049 | | s |s | |1 |2,50mm
19 Shim
102402051 | | s |s | |1 |2,55mm
19 Shim
102402052 | | s |s | |1 |2,60mm
19 Shim
102402053 | | s |s | |1 |2,65mm
19 Shim
102402054 | | s |s | |1 |2,70mm
19 Shim
782014351 | | s |s | |1 |2,75mm
19 Shim
102402056 | | s |s | |1 |2,80mm
19 Shim
102402057 | | s |s | |1 |2,85mm
19 Shim
102402058 | | s |s | |1 |2,90mm
19 Shim
102402059 s |s 1 |295




ID. PART NAME
44025 | REAR AXLE E| 7 |mobEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
19 Shim
102402061 | | s |s | |1 |3,00mm
19 Shim
102402062 | s |s | |1 |3,05mm
19 Shim
102402063 | | s |s | |1 |3,10mm
20 Countershaft
779057994 | | s |s | |1 |
21 Side gear washer
782015066 | | s |s | |2 |1,45mm
21 Side gear washer
782015187 | | s |s | |2 |1,50mm
21 Side gear washer
782015067 | | s |s | |2 |1,55mm
21 Side gear washer
782014625 | | s |s | |2 |1,60mm
22 Differential side gear
622203038 | | s |s | |2 |
23 Screw M12x1.25x25
782014172 | | s |s | |10 |
24 Differential planet wheel
621202024 | | s |s | |4 |
25 Screw
782014174 | | s |s | |1 |
26 Planetary wheel pin
350424030520 | | s |s | |1 |
27 Differential case
358424030300 | | s |s | |1 |
28 Differential
779055768 | | s |s | |1 |
29 Differential, assy
358424030100 s |s 1




ID. PART NAME
44025 | REAR AXLE E| 7 |mobEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
30 Final drive housing cover
772401018 | | s |s | |1 |
31 Screw M8x14
782015170 | | s |s | |10 |
32 Nut RM 8-5-B-Fe/Zn8cC
782018343 | | s |s | |8 |
33 Differential case
350424030320 | | s |s ||_ |1 |
34 Final drive housing
350424030330 | | s |s |R |1 |
35 Mounting ring
102403084 | | s |s | |2 |
36 Half-shaft bearing
721205571 | | s |s | |2 |
37 Thrust collar
322403100 | | s |s | |2 |
38 Bearing retaining sleeve
782013880 | | s |s | |2 |
39 Felt ring
721733075 | | s |s | |2 |
40 Half-shaft bearing cover seal
793443442 | | s |s | |2 |
41 Axle shaft bearing cover
779057869 | | s |s | |2 |
42 Screw
203103008 | | s |s | |10 |
43 Repair kit
701684170 | | s |s | |1 |
44 Repair kit
783623110 | | s |s | |1 |
45 Screw TS M8x1,25x16
541510044 s |s 6




ID. PART NAME
44025 | REAR AXLE E| 7 |mobEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y

46 Brake drum

773502075 | | | s | | 2 |
47 Axle shaft, assy

779057882 |s | L | 1 |
47 Axle shaft, assy

779057883 | | s | s | R | 1 |
48 Spring

388888889560 | | s | s | | 1 |
49 Sealing ring

388888886800 s | s | | 2 |
50 Seal socket

252324010190 | | s | s | | 1 |
51 Ball

918645200500 | | s | s | | 1 |
52 Fork, assy

252324030800 | | | s | | 1 |
53 Mounting ring

232324030420 | | | s | | 1 |
54 Pin

232324030430 | | s | s | | 10 |
55 Rear axle lock sensor

388388886780 | | | s | | 1 |
56 Repair kit

350424030600 | | | s | | 2 |
57 Distance washer

350424030510 s |s 4 |As




ID. PART NAME
44026 | REAR AXLE LOCKING E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Harness
250025700 | | s | s | | 1
02 Nut M8-Fe/Zn12cC
9B82144006AM | | s | s | | 3
03 Screw M8x25-Fe/Zn12cC
9A82105023AM | | s | s | | 2
04 Lock system

250880000

S S 1




ID. PART NAME
44030 | ENGINE BLEENDING E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
o1 Clip
782014546 | | s |s | |1 |
02 Fuel filter
779057246 s |s | |1 |
03 Hose clip 8/12/7,5-CW2
388888888350 | | s |s | |4 |
04 Hose
223501000 | | s |s | |1 |
05 Hose
793444223 | | s |s | |1 |
06 T-pipe
3
793444137 | | s |s | |2 |
10
07 Hose
223501100 | | s |s | |1 |
9 08 Pipe
793444228 | | s |s | |1 |
09 Hose
223501200 | | s |s | |1 |
10 Hose clip
5 335413139990 s |s 8




ID. PART NAME
45000 | FRAME E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Frame
244522800030 CT3 ITCW | s | | |1 |FMS
01 Frame
244522820030 CT3 ITCW | s | | |1 |FMS
02 Screw M10x1,25-8-B-Fe/Zn12c
9B82144004AL | | s |s | |18 |
03 Nut M12x1,25-8-B Fe/Zn12c
782018092 | | s |s | |9 |
04 Washer
782014589 | | s |s | |9 |
05 Plate
782015169 | | s |s | |2 |
06 Flexible connector
701683535 | | s |s | |9 |
o7 Washer Z 10,2-Fe/Zn12c
9C82008004AL | | s |s | |18 |
08 Screw M10x1,25-8-B-Fe/Zn12c
9B82144004AL | | s |s | |18 |
10 Screw
782015704 | | s |s | |9 |
11 Thrust plate
779057872 | | s |s | |7 |
12 Thrust plate, assy
701683536 | | s |s | |9 |
13 Universal holder
793444618 | | s |s | |4 |
14 Universal holder
793444329 s |s 6




ID. PART NAME
45010 | FRONT BUMPER E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Front bumper
253391030 | s |s |R |1 |
02 Pin
253398030 | | s |s | |2 |
03 Chain, assy
779057270 | | s |s | |2 |
04 Washer 10.5 Fe/Zn9cC
782018316 | | s |s | |16 |
05 Spring washer 210,2 Fe/Zn9cC
782018024 | | s |s | |10 |
06 Nut M10-5-B-Fe/zn12c
782018410 | | s |s | |4 |
07 Screw M10x30-8,8 Fe/Zn8cE
9A82302017A | | s |s | |4 |
08 Washer
9C82005014A | | s |s |4 |
09 Front bumper
253391130 | | s |s ||_ |1 |
10 Front bumper
244253381030 | | s |s | |1 |-WCH
11 Screw
9A82302026AM | | s |s | |4 |-WCH
12 Washer
9C82005019AM | | s |s | |4 |-WCH
13 Front cover assy
254369598030 | | s |s | |1 |
14 Washer 15 Fe/Zn9cC
782018412 | | s |s | |4 |
15 Spring washer Z212,2-Fe/Zn9cC
782018269 | | s |s | |4 |
16 Screw M12x1,25x30-8,8-A Fe/Zn12c

9A82105056AL

S S 4




ID. PART NAME
45010 | FRONT BUMPER E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
17 Screw M10x75-8,8 Fe/Zn8cE
9A82301016AL | | s | s | |4 |
18 Nut M10-8-B Fe/Zn8cC
782018279 | s | s | |4 |
19 Screw M10x1,25x25-8-B Fe/Zn5c
911571942 | | s | s | | 2 |
20 Nut M10x1,25-8-B Fe/Zn8cC
782018364 | | s | s | | 2 |
21 Central bow, assy
259597930 s |s 1
22 Ring
9K7309300100 s |s 2




ID. PART NAME
45015 | REAR BUMPER E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Bracket
253498830 | | s | s | L | |
01 Bracket
253498930 | s | s | R | |
02 Cover
253499000 | | s |s | L | |
02 Cover
003499000 | | s |s | R | |
03 Rubber bumper
779055853 | | s | s | |4 |
04 Nut M8-5-B Fe/Zn12¢c
9B82175003AL | | | | |8 |
05 Washer 8,4 Fe/Zn9c
9C82005004AL | | | | |8 |
06 Washer 10.5 Fe/Zn12c
9C82005002AL | | | | |4 |
o7 Washer Z 10,2-Fe/Zn12c
9C82008004AL | | s | s | |8 |
08 Screw M10x25-5,8-B Fe/Zn8cC
782018315 | | s | s | |4 |
09 Nut M8-5-B-Fe/Zn8cC
9B82144008AL | | s | s | |8 |
10 Spring washer 28,2 Fe/Zn12cC
9C82008019AM | | s | s | |8 |
13 11 Nut M10-5-B Fe/Zn5c
940200522 s |s 4




ID. PART NAME
45020 | COUPLING HOOK E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Coupling hook
003299400 | | s | s | | 1
01 Coupling hook
063200000 0 | 0 | | 1
01 Coupling hook
388888889920 | | 0 | 0 | | 1
02 Nut M12-8-B Fe/Zn12cC
9B82175015AM | | s | s | | 4
03 Washer 13 Fe/Zn12cC
9C82005006AL | | s | s | | 4
04 Screw M12x50-8.8-B Fe/Zn12cC
9A82105069AM | | s | s | | 4
05 Cotter pin
388888889900 s |s 1




ID. PART NAME
45026 FRONT AXLE-SHOCK ABSORBERS E| T |MODEL |L [Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Screw M8x20-8,8-B Fe/Zn12c
9A82105020AL | | s |s | |8
02 Screw
782015659 | | s |s | |2
03 Washer 13 Fe/Zn 9cC
951000812 | | s |s | |2
04 Nut M12x1,25-B-Fe/zn12c
9B82144009AL | | s |s | |4
05 Bracket
002699630 | | s |s | |2
06 Spring washer Z8,2-Fe/Fg
9C82008002AL | | s |s | |8
07 Nut M8-8-B Fe/zZn12¢c
9B82144024AL | | s |s | |8
08 Shock absorber
700000032 | | s |s | |2
09 Front spring leaf - assy
002699100 CT3 ITCW | s | | |2
10 Bumper
701683922 | | s |s | |2
11 Leaf cover plate
782013632 | | s |s | |2
12 Spring U-bolt
002602250 | | s |s | |4
13 Spring washer Z214,2 FelFg
954001451 | | s |s | |6
14 Washer 15 Fe/Zn9cC
782018412 | | s |s | |6
15 Slave
701683947 | | s |s | |3
16 Washer 19 Fe/Zn9cC
9C82005013AF s |s 2




ID. PART NAME

45026 | FRONT AXLE-SHOCK ABSORBERS I [S E| T |vMODEL |L |Q
T|U PART NO N / / T REMARKS
c|B G| A PWB|WWBIR |Y

17 Spring bolt
882901038 | | s |s | |6
18 Spring shackle

252699730 S S 2




ID. PART NAME
45027 REAR AXLE-SHOCK ABSORBERS E| T |MODEL |L [Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Nut M12x1,25-8-B Fe/Zn12c
782018092 | | s |s | |4 |
02 Washer 13 Fe/Zn12c
9C82006005AL | | s |s | |4 |
03 Screw
002700371 | | s |s | |2 |
04 Shock absorber
700000033 | | s |s | |2 |
05 Screw
252700270 | | s |s | |2 |
06 Nut M16x1,5-10-B Fe/Zn8cC
782018286 | | s |s | |8 |
o7 Washer 17 Fe/Zn12c
9C82005007AL | | s |s | |8 |
08 Bumper
252799300 | | s |s | |2 |
09 Leaf spring cover plate
779059403 | | s |s | |2 |
10 Spring U-bolt
252702270 CT3 ITCW | s | | |4 |
12 Nut C M14x1,5x18/60-8
782018272 | | s |s | |6 |
13 Spring washer Z14,2-Fe/Zn9cC
782018271 | | s |s | |6 |
14 Washer 15 Fe/Zn9cC
782018273 | | s |s | |6 |
15 Slave
701683968 | | s |s | |4 |
16 Spring leaf screw
882930051 | | s |s | |4 |
17 Spring leaf screw
882930050 s |s 2




ID. PART NAME
45027 REAR AXLE-SHOCK ABSORBERS E| T |MODEL |L [Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
18 Slave
701684050 | | s | s | | 2 |

19
252799730

Spring shackle
s

S




ID. PART NAME
45031 REAR AXLE ANTI-ROLL BAR E| T |MODEL |L [Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Stabilizer bar
222700100 | | s |s | |1 |
02 Anti-roll bar connector
222779900 | | s |s | |2 |
03 Clamp
355429160220 | | s |s | |2 |
04 Funnel of stabilizer
355429160170 | | s |s | |2 |
05 Arm pin
335229260410 | | s |s | |4 |
06 Nut M12x1,25-5-B Fe/ZncC
782018277 | | s |s | |4 |
07 Spring washer 210,2 Fe/Zn9c
782018275 | | s |s | |4 |
08 Screw M10x1,25x20-8,8 Fe/Zn8cC
910590040 | | s |s | |4 |
09 Slave
335229260190 s |s 4




ID. PART NAME
45035 | WHEELS E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LWB R Y
01 Wheel with tyre assy
002499700 | | s |s | |5 |16“
01 Wheel with tyre assy
244252499700 o |o | |5 |16“
01 Wheel with tyre assy
002499800 | | s |s | |5 |15"
02 Tube
244042499000 | | s |s | |5 |15"
02 Tube
701193016 | | s |s | |5 |16“
03 Valve
701683763 | | s |s | |5 |Tylko do15"
04 Tubeless tyre
244252405000 | | s |s | |5 |Miche|in
04 Tubeless tyre
701083032 | | s |s | |5 |Goodyear
04 Tubeless tyre
388888388760 | | s |0 | |5 |Grabber
04 Tubeless tyre
244032491000 | | o |0 | |5 |Debica
04 Tubeless tyre
244032492000 | | s |0 | |5 |Bridgest0ne
04 Tubeless tyre
244032493000 | | s |o | |5 |Goodyear
05 Wheel rim
244252401000 | | s |s | |5 |16“
05 Wheel rim
779058000 | | s |s | |5 |15"
06 Wheel fastening nut
944202942 s |s 20




ID. PART NAME
SPARE WHEEL MOUNTING S E| T|MODEL|L OQ
U PARTNO N | / / T REMARKS
B G A ISWB|LWBl R VY
01 Beam, assy
254522510030 s S 1
02 Bracket
254522511030 S S
03 Clamp
254522513030 S S
04 Bumper
701683170 S S
05 Clamp
254522512030 S S
06 Screw
9A82101032AM S S
07 Washer
9C82005002AL
08 Nut
9B82175017AM
09 Screw
9A1902600100
10 Nut
782014352
11 Nut
388888883790
12 Hanger
254522514030
13 Connector
388888883800
14 Plate
254522500130
15 Padlock
388888889570
16 Bracket
2545225105030




ID. PART NAME
45040 SPARE WHEEL MOUNTING I [S E| T|MODEL|L OQ
T|{U PARTNO N |/ / T REMARKS
ClB G A [SWB|LWB] R Y
17 Screw
9A82105020AL 1
18 Washer
9C82005004AL 1
19 Nut
9B82175003AL 1
20 Bumper
701683110 1
21 Nut

989124000100 3




ID. PART NAME
45045 | STEERING WHEL E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Steering gear
779059163 s |s | |1 |ZF
01 Steering gear
244798101000 s |s | |1 |FMS
02 Tab washer |
779057283 | | s |s | |1 |
03 Tab washer Il
779057282 | | s |s | |1 |
04 Drop arm
012900330 | | s |s | |1 |ZF
05 Nut M10-8-B-Fe/Zn5c
9B82144023AL | | s |s | |1 |
06 Screw M10x45-8,8-B Fe/Zn12c
9A82105057AL | | s |s | |1 |
o7 Washer
9C82022001AC | | s |s | |1 |ZF
08 Screw
782015209 | | s |s | |1 |ZF
@\ 09 Screw M16x1,5x30-10,9-B Fe/Zn12c
$ 9A82105058AL | | s |s | |3 |ZF
6 09 Screw
782018291 s |s 3 |pvs




ID. PART NAME
45046 POWER STEERING SYSTEM E| T |MODEL |L [Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Hollowed screw M16x1,5
335234819990 | | s |s | |1 |
02 Hose
362999710 CT3 ITCW | s | | |1 |ZF
02 Hose
350434810310 cT3 ITCW | s | | |1 |FMS
03 Sealing ring A-16x22-Cu
335234819970 | | s |s | |4 |
04 Hose clip 20-32/9-C7W2B
721206344 | | |s | |2 |
05 Hose
252909600 | | s |s | |1 |
06 Hollowed screw M14x1,5
335234819980 | | s |s | |1 |
07 Sealing ring A-14x20-Cu
335234819960 | | s |s | |2 |
08 Oil tank
056470926 | | s |s | |1 |
09 Hose clip 90-110/9-C6W2
388388888370 | | s |s | |1 |
10 Screw M6x25-5,8-B Fe/Zn12c
9A82105031AL | | s |s | |3 |
11 Washer 6,5 Fe/Zn12cC
9C82030004AL | | s |s | |3 |
12 Washer Z6,1-Fe/Zn12c
9C82008005AL | | s |s | |3 |
13 Nut M6-5-B Fe/Zn12cC
9B82144005AL | | s |s | |3 |
14 Oil tank bracket
779057269 | | s |s | |1 |
15 Hose clip 12-20/9-C7W2B
782018203 s 1




ID. PART NAME
45046 | POWER STEERING SYSTEM E | T |MODEL Q
PART NO N / T REMARKS
G A SWB |LWB Y
16 Hose
252909200 | | s |s | | 1
17 Universal holder
793444773 s |s | |2
18 Distance sleeve
362900500 | | s |s | |3
19 Rotary connector
S S 1

782014348




ID. PART NAME
45048 | STEERING GEARS I [s E| T [MODEL |L |0Q
T|U PART NO N / / T REMARKS
clB G A SWB |LwWB R Y
01 Drag link, assy
002999500 s |s | |1 |
02 Tie rod, assy
002298510 | | s |s | |1 |
03 Ball joint
779057035 | | s |s ||_ |2 |
04 Screw M10x1,25x50-8.8 Fe/Zn12c
9A82101019AL | | s |s | |4 |
05 Drag link
6 779057317 | | s |s | |1 |
06 Ball joint
782014012 | | s |s |R |1 |
o7 Washer 10.5 Fe/Zn12c
9C82005002AL | | s |s | |4 |
08 Nut M10x1,25-8-B Fe/Zn12c
9B82175008AL | | s |s | |4 |
09 Clamp
779057323 | | s |s | |2 |
10 Tie rod
9 779057316 | | s |s | |1 |
11 7 8 10 1 Ball joint
779057034 s |s R |1




ID. PART NAME
45049 | STEERING SHAFT E| T [MODEL |L [Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
o1 Nut M16x1,5-05-A Fe/Zn5c
942150932 | | s |s | |1 |
02 Nut M6-5-B Fe/Zn12cC
9B82144005AL s |s | |4 |
03 Spring washer 26,1 Fe/Zn12c
9C82006002AG | | s |s | |4 |
04 Steering column
001698600 | | s |s | |1 |
05 Washer 6,5 Fe/Zn12cC
9C82030004AL | | s |s | |4 |
06 Screw M6x20-5,8-B Fe/Zn12c
9A82105017AL | | s |s | |4 |
07 Joint assy
413125000 | | s |s | |1 |
08 Cover
002900100 | | s |s | |1 |
10 09 Nut RM10x1,25-10-A Fe/Zn8c
9B82175011AG | | s |s | |1 |
10 Countershaft, assy
417546000 | | s |s | |1 |
11 Screw M10x1,25x10,4e-8x40-10,9 Fe/Zn8c
9A82342001AG | | s |s | |1 |
12 Steering column
1 388888886120 | | s |s | |1 |ZF
12 Steering column
244418549000 s |s 1 |Aws




ID. PART NAME
45050 | STEERING WHEEL E | T |MODEL Q
PART NO N / T REMARKS
G A SWB |LwWB Y
01 Horn button
793444487 | | s |s | |1 |
02 Steering wheel - assy
793444156 | s |s | |1 |
03 Spring
782014621 | | s |s | |4 |
04 Cover
793444466 | | s |s | |1 |
05 Cover
793444458 | | s |s | |1 |
06 Screw
541510744 | | s |s | |1 |
07 Screw
541510809 | | s |s | |4 |
08 Washer
782013942 | | s |s | |1 |
09 Screw
541510744 | | s |s | |1 |
10 Clip
793443401 s |s 1




ID. PART NAME
45051 STEERING SYSTEM VIBRATION DAMPER E| T |MODEL |L [Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Vibration damper
779057008 | | s |s | | 1 |
02 Nut M10x1,25-8-B Fe/Zn12c
9B82175008AL s |s |3 |
03 Screw
002208971 | | s |s | | 1 |
04 Washer 10,5-Fe/Zn12c

9C82006001AL

S S 3




ID. PART NAME
45055 | SERVO SSYSTEM E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Brake pump
779056237 | s | s | | 1 |
02 Hose clip 16-25/9-C6W2
782013929 s |s | 2 |
03 Hose
701684084 s |s 1




ID. PART NAME
45056 | FRONT AXLE BRAKE SYSTEM E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Screw M12x1,25
002211470 | | s | s | |4
02 Spring washer Z12,2 Fe/Zn 1
9C82008003AL s |s | |4
03 Disk brake caliper - assy
779056238 | | s |s | L |1
04 Disk brake caliper - assy
779056239 | | s |s | R |1
05 Cover
002216070 | | s |s | L |1
06 Cover
002216170 | | s | s | R | 1
o7 Brake shoes
323.218.00 | | s |s | |4
08 Cover
002215070 | | s | s | L | 1
09 Cover
002215170 | | s | s | R | 1
10 Brake disc
779057421 | | s | s | | 2
11 Screw TS M8x1,25x16
541510044 s |s 12




ID. PART NAME
45057 REAR AXLE BRAKE SYSTEM E| T |MODEL |L [Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Screw M8x16-5.8-B Fe/Zn12c
9A82105015AL | | s | s | |
01 Screw M8x16-5.8-B Fe/Zn5c
9A82105035AG | | s | s | | 4
02 Spring washer Z8,2-Fe/Fg
9C82008002AL | s | s | | 6
03 Brake disc, rear
721205017 | | s |s | R |1
03 Brake disc, assy
773502021 | | s |s | L |1
04 Screw
782015071 | | s | s | | 2
05 Internal lever pin
403501098 | | s | s | | 2
06 Spring catch pull rod
779055967 s |s | L | 1
06 Spring catch pull rod
779055968 | | s |s | R |1
07 Brake shoe expander
779055963 | | s | s | | 2
08 Parking brake internal lever
721205023 | | s | s | R | 1
08 Parking brake internal lever
721205024 | | s | s | L | 1
09 Spring washer 210,2 Fe/Zn9c
782018275 | | s | s | | 2
10 Nut M10-0,4-B Fe/Zn8cC
9B82153005AM | | s | s | | 2
11 Cotter pin S-Zn-2x14
950102510 | | s | s | | 2
12 Spring
721203702 s |s 4




ID. PART NAME
45057 REAR AXLE BRAKE SYSTEM E| T |MODEL |L [Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
13 Hydraulik expanding cylinder
721204986 | | s | s | | 2
13 Hydraulik expanding cylinder
779056679 s |s |2
14 Brake shoe with lining, assy
779058222 | | s | s | |4
15 Block spring
779055970 | | s | s | | 2
16 Adjusting wedge block
782015088 | | s | s | | 2
17 Adjusting wedge
782015090 | | s |s | R |1
17 Adjusting wedge
721203710 | | s |s | L |1
18 Adjusting wedge stop
782015242 | | s |s | L |1
18 Adjusting wedge stop
782015241 | s |s | R |1
19 Lining wear adjuster
779057988 s | s | R | 1
19 Lining wear adjuster
779057989 | s | s | L | 1
20 Spring catch
782015243 s | s | R | 1
20 Spring catch
782015244 | | s | s | L | 1
21 Washer
782015245 | | s | s | | 2
22 Spring
779055969 | | s | s | | 2
23 Nut M8-5-B-Fe/Zn8cC
9B82144008AL s |s 2




ID. PART NAME
45057 REAR AXLE BRAKE SYSTEM E| T |MODEL |L [Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
24 Brake shoe
782015122 | | s |s | | 1 |
24 Brake shoe
782015123 | s |s | | 1 |
25 Brake disc
779057839 | | s |s | | 1 |
25 Brake disc
779057840 | | s |s | | 1 |
26 Shoe through spring
721205020 s |s 2
27 Pin
721204987 s |s 2




ID. PART NAME
45058 | BRAKE PIPE E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Hose
701683577 | | s |s | |14 |
02 Universal holder
330735069990 s |s | |4 |
03 Pipe
223197600 | | s |s | |1 |
04 Pipe
223197500 | | s |s | |1 |
? 05 Universal holder
703444287 | | s |s | |1 |
3
¢ 06 Plate
782014328 | | s |s | |4 |
o7 Valve
779057261 | | s |s | |1 |
08 Pipe
779057053 | | s |s ||_ |1 |
09 Hose
701553155 | | s |s | |2 |
10 Pipe
223197200 | | s |s |R |1 |
11 Pipe
253197100 | | s |s | |1 |
12 Screw M10x1
003101670 | | s |s | |2 |
13 Gasket
388888887870 | | s |s | |4 |
14 Pipe
223195400 | | s |s |R |1 |
15 Pipe
223195500 | | s |s ||_ |1 |
16 Hose
701553154 s |s 1




ID. PART NAME
45058 | BRAKE PIPE I |s E| T [MODEL |L [Q
T|U PART NO N / / T REMARKS
clB G A SWB |LwWB R Y
17 Screw M6x25-5,8-B Fe/Zn12c
9A82105031AL | | s |s | |2 |
18 T-pipe
779053085 | s |s | |2 |
19 Nut M6-5-B Fe/Zn12cC

9B82144005AL

S S




ID. PART NAME
45059 | HAND BRAKE LEVER E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Brake lever, assy
388888887850 | | s |s | |1 |
02 Lever bracket
173508030 s |s | |1 |
03 Brake lever
173508020 | | s |s | |1 |
04 Pawl pusher
403508025 | | s |s | |1 |
05 Spring
782013437 | | s |s | |1 |
06 Washer 6,5 Fe/Zn12cC
9C82030004AL | | s |s | |1 |
o7 Washer
701683270 | | s |s | |1 |
08 Tappet button
793443006 | | s |s | |1 |
09 Pawl
403508026 | | s |s | |1 |
10 Washer
173508028 | | s |s | |2 |
11 Catch comb
403508027 | | s |s | |1 |
12 Distance sleeve
403508033 | | s |s | |2 |
13 Pull-rod
782015649 | | s |s | |1 |
14 Nut M8x1,5-B-fe/Zn5c
9B82144027AM | | | | |1 |
15 Pull rod end
173508057 | | | | |1 |
16 Spring washer Z8,2-Fe/Fg
9C82008002AL s |s 4




ID.

PART NAME

45059 | HAND BRAKE LEVER E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
17 Nut M8-5-B-Fe/Zn8cC
9B82144008AL | | s | s | | 4
18 Oil seal
701683866 | | s |s | |1
19 Lever Pin
173508047 | | s |s | |1
20 Cotter pin S-Zn-2x14
950102510 | | s | s | | 3
21 Bolt
9J83002005AM | | s | s | | 2
22 Screw M8x20-5,8-B Fe/Zn12cC
9A82105021AL | | s | s | | 4
23 Cotter pin S-Zn-2x14
950102510 | | s | s | | 2
24 Bolt
9J83002003AL | | s | s | | 2
25 Bolt
9J83002004AL | | s |s | |1
26 Cotter pin
950102810 | | s | s | | 2
27 Washer 8,4 Fe/Zn9c
9C82005004AL | | s |s | |1
28 Washer Z 10,2-Fe/Zn12c
9C82008004AL | | s |s | |1
29 Lever bracket
782014637 | | s |s | |1
30 Nut M10-0,4-B Fe/Zn8cC
9B82153005AM | | s |s | |1
31 Angle lever, assy
173508040 | | s |s | |1
32 Sleeve
173508088 s |s 1




ID. PART NAME

45059 | HAND BRAKE LEVER I [s E| 7 |mobEL |L |Q
T(U PART NO N / / T REMARKS
clB G A PWB [LWB| R Y
33 Angle lever
S 1

173508042 S




ID. PART NAME
45060 | HAND BRAKE SYSTEM E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Grommet
701683917 | | s | s | | 2
02 Brake push rod
254523003070 s | s | | 1
03 Spring
782013438 | s | s | | 1
04 Nut M8-5-B-Fe/Zn8cC
9B82144008AL | | s | s | | 8
05 Sleeve
173508088 | | s | s | | 1
06 Catch
303508087 | | s | s | | 1
o7 Brake cable
779055564 | | s | s | | 1
08 Screw
782018311 | | s | s | | 4
09 Cable holder
782014682 | | s | s | | 1
10 Screw M8x20-5,8-B Fe/Zn12cC
9A82105021AL | | s | s | | 1
11 Clamp
223005170 | | s | s | | 1
12 Washer 8,4 Fe/Zn9c
9C82005004AL s |s 1




ID. PART NAME
45061 | BRAKE PEDAL E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Cotter pin
950103912 | | s |s | |1 |
02 Bolt
9J83002006A0 | | s |s | |1 |
03 Grommet
701683908 | | s |s | |1 |
04 Pull-rod
779057133 | | s |s | |1 |
05 Ball end
001607270 | | s |s | |1 |
06 Nut M8-5-B Fe/Zn12¢c
9B82175003AL | | s |s | |1 |
07 Nut M12x1,25-B-Fe/Zn12¢c
9B82175006AL | | s |s | |1 |
08 Washer 13 Fe/Zn12c
9C82006005AL | | s |s | |1 |
09 Washer
001607170 | | s |s | |1 |
10 Indicator contactor
388388887610 | | s |s | |1 |
11 Sleeve
001607370 | | s |s | |1 |
12 Screw M12x1,25x70-5.8-Fe/Zn12c
9A82241001AL | | s |s | |1 |
13 Spring
782014626 s |s | |1 |
14 Brake pedal
779057049 | | s |s | |1 |
15 Pedal pad
793444212 s |s 1




ID. PART NAME
45062 BRAKE PUMP STEERING E | T [MODEL Q
PART NO N / T REMARKS
G A SWB |LwWB Y
01 Servo lever
782015739 | | s |s | |1 |
02 Nut M8-5-B Fe/Zn12¢c
9B82175003AL | | s |s | |1 |
03 Washer 8,4 Fe/Zn9c
9C82005004AL | | s |s | |1 |
4 04 Bolt
9J83002007A0 | | s |s | |1 |
05 Cotter pin
950103912 | | s |s | |1 |
06 Pull-rod
779057133 | | s |s | |1 |
07 Lever pin
001606970 | | s |s | |1 |
08 Servo bracket
001697730 | | s |s | |1 |
09 Nut M8-5-B-Fe/Zn8cC
9B82144008AL | | s |s | |4 |
10 Spring washer Z8,2-Fe/Fg
9C82008002AL s |s 4




ID. PART NAME
56000 | BATERY & WIRING E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Battery
389999998520 | | s |s | |1 |GSD100
02 Harness
768063330 s |s | |1 |
03 Moulding assy
313703012 s |s | |1 |
04 Harness
250903901 | | s |s | |1 |
05 Nut M6 Fe/Zn12c
9B82439001AG | | s |s | |2 |
06 Washer 6,4 Fe/Zn12c
9C82008011AG | | s |s | |2 |
o7 Hook
782015703 | | s |s | |2 |
08 Ground wire
768063329 s |s 1




ID. PART NAME
56005 | LAMPS E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Electric headlamp riser motor
769893992 | | s | s | | 2
02 Front lamp
244250910300 s |s | R | 1
02 Front lamp
244250910400 | | s |s | L |1
03 Universal frame
250981510 | | s | s | | 2
04 Thrust ring
250931810 | | s | s | | 2
05 Universal frame
250991510 | | s | s | | 2
06 Bulb T8/4 12V/I4AW BA9s
769893186 | | s | s | | 2
07 Bulb
769893598 | | s | s | | 2
08 Washer 8.4
782018038 | | s | s | |8
09 Spring washer 26,1 Fe/Zn12c
9C82006002AG | | s | s | |8
10 Nut M6-5-B-Fe/Zn9cC

9B82144013AG

S S 8




ID. PART NAME
56006 | FRONT LAMPS E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Side lamp
335237119990 | | s | s | | 2
01 Side lamp
335237119950 | 0 | 0 | | 2
02 Bulb
769896111 | | s | s | | 2
1 03 Turn indicator
‘ 388888886540 | | s | s | | 2
04 Bulb 12V/21W-BA 20s
2 769893297 | | s | s | | 2
%g 05 Fog lamp
@ 388888886530 | | s | s | | 2
06 Bulb
769893657 s |s 2




ID. PART NAME
56007 | REAR LAMPS E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
o1 Nut M8-5-B-Fe/Zn8cC
9B82144008AL | | | | | 4
02 Washer Z8,2Fe/Zn8cC
9C82008009AG | | 4
03 Rear lamp unit assy
769896158 | | s | | L |
03 Rear lamp unit assy
769896157 | | s | | R |
04 Bulb 12V/21W-BA 20s
769893297 | | s | | | 6
05 Bulb P25-2 12V.21WBAY15
769893422 | | s | s | | 2
06 Lamp lens
722303061 | | s | s | L | 1
06 Lamp lens
722303062 | | s | s | R | 1
07 Screw
938402002 | | s | s | | 8
08 Number plate lamp
388388889220 | | s | s | | 1
09 Bulb T8/4 12V/I4W BA9s
769893186 | | | | | 1
10 Lamp "NOTEK"-type
079517024 | | | | | 1
11 Nut M6-5-B-Fe/Zn9cC
9B82144013AG | | s | s | | 2
12 Spring washer 26,1 Fe/Zn12c
9C82006002AG | | s | s | | 2
13 Grommet
701683888 s |s 1




ID. PART NAME
56008 | ELECTRICAL SOCETS E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
o1 Nut M5-5-B-Fe/Zn12c
9B82144015AG | | s | s | | 3
02 Spring washer Z5,1 Fe/Zn
9C82008010AG s | s | | 3
03 Electric socket
388888886570 | | s | s | | 1
04 Screw M5x30-4,8-B-Fe/Zn
1 2 3 9E82207006AG | | s | s | | 3
05 Nut M8-5-B-Fe/Zn8cC
9B82144008AL | | s | s | | 2
@ 06 Washer Z8,2Fe/Zn8cC
~ 9C82008009AG | | s | s | | 2
08 Lamp switch
760893944 | | s | s | | 1
‘¥,
?\ 4 09 Screw M8x16-5.8-B Fe/Zn5c
5 6 8 9A82105035AG | | s | s | | 2
7 @\/ 10 Washer 8.4
782018038 s |s 2




ID. PART NAME
56010 | DASHBOARD E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Screw
9A82105084AM | | s |s | |3 |
02 Washer 4,3 Fe/Zn9cC
9C82030008AL s |s | |3 |
03 Washer Z 4.1Fe/Zn12c
9C82008020AM | | s |s | |3 |
04 Indicators cluster, assy
388888886610 | | s |s | |3 |
05 Indicators cluster, assy
388888886610 | | s |s | |1 |
06 Coolant temperature indicator
389999997700 | | s |s | |1 |
o7 Clock
389999997720 | | s |s | |1 |
08 Speedometr
389999997730 | | s |s | |1 |
09 Fuel lever, indicator
389999997710 | | s |s | |1 |
10 Bulb 12V
335237119940 s |s 18




ID. PART NAME
56011 | CENTRAL CONSOLE I [s E| 7 |mobEL |L |Q
T|U PART NO N / / T REMARKS
clB G A SWB |LwWB R Y
01 Adjuster
244521212000 | | s | s | | 1
02 Switch
388888884240 | | s | s | | 1
03 Warning light switch
769893989 | s | s | | 1
03 Warning light switch
w 793444949 | o | o | | 1
04 Outer lights key switch
769893979 | s | s | | 1
05 Front fog lamp switch
769893987 | | s | s | | 1
05 Front fog lamp switch
W 793444945 | | 0 | 0 | | 1
06 Rear fog lamp switch
793444946 | | s | s | | 1
o7 Switch
388388886600 | | s | s | | 1
08 Switch
388388886980 | | s | s | | 1
09 Adjuster
793444948 | | s | s | | 1
09 Adjuster
w 769894005 | | 0 | 0 | | 1
10 Switch
721206637 | | s | s | | 1
10 Trailer control switch
w 721206638 | | 0 | 0 | | 1
11 Light beam level regulator
769893978 | | s | s | | 1
12 Adjuster
769894005 s |s 1




ID. PART NAME
56011 | CENTRAL CONSOLE E | T |MODEL Q
PART NO N / T REMARKS
G A SWB |LwWB Y
12 Adjuster
793444948 | | 0 |0 |1 |
13 Switch
769896102 | | s |s |1 |
14 Rear axle lock switch
388888886590 | | s |s |1 |
15 Switch
388888888550 | | s |s |1 |
16 Plug
388888889400 | s |s |1 |
17 Cigarette lighter
769894010 | | s |s |1 |
18 Plug
793444345 | | s |s |2 |
18 Hole plug
793444950 o |o 2




56012

ID.

PART NAME

BATTERY SWITCH

PART NO

E T |[MODEL | L
N |/ /
G A SWB |LWB R

01
9E82211003AG

02
721733088

03
793443446

04
701683944

05
9A82105038AG

06
793444177

07
721733088

08
769893909

09
9C82005004AL

10
9C82008009AG

11
9B82144014AG

Screw AGb3,9x32-Fe/Zn12c

L]
Washer
I
Element
|10 ]
Cap
s s |

Screw M8x25-5.8 Fe/Zn12c

Cover
Washer

|0
Battery switch

| 1=
Washer 8,4 Fe/Zn9c

BB
Washer Z8,2Fe/Zn8cC

A
Nut M8-5-B Fe/Zn12c
s s

=0




ID. PART NAME
56013 | WINDSCREEN WIPER E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Wiper blade
388888886290 | | 0 | 0 | | 2
02 Wiper arm
388888886300 s | s | | 2
03 Plate
117000110 | | s | s | | 2
04 Nut M5-5-B-Fe/Zn12¢
9B82144015AG | | s | s | | 2
05 Nut
108100160 | | s | s | | 2
06 Windscreen wiper, assy
388888886310 | | s | s | | 2
o7 Lever, assy
244250900100 | | s | s | | 1
08 Bracket
257489570 | | s | s | | 1
09 Spring washer 26,1 Fe/Zn12c
9C82006002AG | | s | s | | 4
10 Spring washer 26,1 Fe/Zn12c
9C82006002AG | | s | s | | 4
11 Screw M6x16-5.8-Fe/Zn8cC
9A82105037AG | | s | s | | 4
11 Screw M6x16-5.8-Fe/Zn8cC
9A82105037AG | | s | s | | 3
12 Differential
244250900200 | | s | s | | 1
13 Power train
389999997160 s |s 1




ID. PART NAME
56014 | WINDSCREEN WASHER E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Windscreen washer, assy
335237329980 | | | | | 1
02 Nozzle
779059055 s | s | | 2
03 Nozzle insert
793443869 | | s | s | | 2
04 Nozzle ring
782015434 | | s | s | | 2
05 Grommet
701683254 | | s | s | | 2
06 Washer 6,4 Fe/Zn 12¢c
9C82005005AL | | | | | 3
o7 Washer Z6,1-Fe/Zn12c
9C82008005AL | | | | | 3
08 Nut M6-5-B Fe/Zn12cC
9B82144005AL | | | | | 3
09 Windscreen resevoir
793444149 | | | | | 1
10 Bracket
257406000 | | s | s | | 1
11 Plate
257406110 | | s | s | | 2
12 Screw
388388886030 s |s 4




ID. PART NAME
56016 HORN & COMPARTMENT LAMP S E| T|MODEL|L ©Q
U PART NO N | / /T REMARKS
B G A SWB|LWBl R Y
01 Interior light
769893879 s s 2
02 Spring washer 75,1 Fe/Zn
9C82008010AG s s 4
03 Screw M5x16-4,8-B-Fe/Zn12
9E82215006AG s s 4
4 04 Bulb C11 12V/5W SV 8,5/
769893914 s s 2
05 Screw AGb3,9x32-Fe/Zn12c
9EB82211003AG s s 2
06 Electric socket
769893013 s s 1
07 Washer
793444200 s s 1
5 08 Spring washer 73,1 Fe/zn
6 9C82008013AG s s 2
7 09 Nut M3-5-B-Fe/Zn12c
8 9B82144016AG s s 2
9 10 Horn
769893733 s s 1
11 Washer Z8,2Fe/Zn8cC
9C82008009AG s s 2
12 Nut M8-5-B-Fe/Zn8cC
9B82144008AL s s 2




ID. PART NAME
56018 | SWITCHRES E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Lamp switch
721206586 | s | s | | 1 |
02 Starter switch
769896221 s |s | | 1 |
03 Connector
250904600 s |s 1




ID. PART NAME
56019 | ELECTRICAL EQUIPMENT E| T [vMODEL |[L [Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Relay
335237079990 | | s | s | | 1
02 Fuse 70A
869893008000 s |s | |1
03 Nut M8-5-B Fe/Zn12c
9B82144014AG | | s |s | |4
04 Washer Z8,2Fe/Zn8cC
9C82008009AG | | s | s | |4
05 Washer 8,4 Fe/Zn9c
9C82005004AL | | s | s | |4
06 Electric socket
769893908 | | s | s | | 1 |
07 Screw M8x45-8.8
911502822 s |s 4




ID. PART NAME
56020 | ELECTRICAL WIRES E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Gasket
701683942 | | s |s | |1 |
02 Clip
782014645 | s |s | |1 |
03 Screw 4,3x12,7
541510019 | | s |s | |2 |
05 Harness
768063435 | | s |s | |1 |
06 Harness
244250930100 s |s 1




ID. PART NAME
56021 | ELECTRICAL WIRES E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
o1 Nut M6-5-B-Fe/Zn9cC
9B82144013AG | | s |s | |1 |
02 Spring washer 26,1 Fe/Zn12c
9C82006002AG s |s | |1 |
03 Washer 6,4 Fe/Zn12c
9C82008011AG | | s |s | |1 |
04 Wire
250904600 | | s |s | |1 |
05 Screw M8x16-5.8-B Fe/Zn5c
9A82105035AG | | s |s | |1 |
06 Washer Z8,2Fe/Zn8cC
1 9C82008009AG | | s |s | |1 |
2 I’ & yd ‘ 7 S 07 Washer 8.4
” J — 782018038 | | s |s | |1 |
3 . J
A V. 08 Ground wire
VA | A -3 - 768063328 | |s |s | |1 |
5 Z g V4
—_— % 09 Grommet
6 A 701683888 | | s |s | |2 |
7 \ i 1/ ” 10
~ S I ) 10 Harness
8 A < Y/I,/’/ -1 250902105 CT3 [rcw | |s | |1 |
' )%A\ / - 1 Ground wire
= 768063347 s |s 1




ID. PART NAME
56022 | FUEL PIPE E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Wire
768063346 | | s |s | | 1
02 Harness
768063342 s |s | |1
1
2 03 Ground wire
768063336 | | s |s | |2
04 Nut M6-5-B-Fe/Zn9cC
9B82144013AG | | s |s | | 1
05 Spring washer Z6,1 Fe/Zn12c
9C82006002AG | | s |s | | 1
06 Washer 6,4 Fe/Zn12c
9C82008011AG | | s |s | | 1
o7 Ground wire
768063327 | | s |s | | 1
09 Grommet
701683888 | | s |s | |2
10 Harness
250902801 | | s |s | R |1
11 Harness
250902901 | | s |s | L |1
12 Harness
768063406 s |s 1




ID. PART NAME
56040 | ALTERNATOR & STARTER MOUNTING E| T |MODEL |L [Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Alternator
782016533 CT3 ITCW | s |s | |1
02 Alternator tensioner
000187349 CT3 ITCW | s |s | |1
03 Washer Z210,2
782015057 cT3 ITCW | s |s | |3
04 Nut M10-10-A
782015291 cT3 ITCW | s |s | |2
05 Screw M10x30-8,8-B Fe/Zn5c
782018073 cT3 Irc,w | s |s | |1
06 Washer 10,5 Fe/Zn5c
950001410 CT3 [rc,w | s |s | |3
07 Screw M10x120-8,8-B Fe/Zn5c
782018408 CT3 ITCW | s |s | |1
08 Screw M10x40-8,8-B Fe/Zn5c
782018076 CT3 ITCW | s |s | |1
09 Alternator bracket
000173831 crafew | s |s 1




ID. PART NAME
56050 | STARTER E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Starter
000262039 | | s |s | |1 |
01 Starter
000262045 s |s | |1 |
02 Spring washer 210,2
954001251 | s |s | |3 |
03 Nut M10
782015284 s |s 3




ID. PART NAME
56117 SWITCHBOART & FUSE BOX IS E| T |MODEL |L [Q
T|U PART NO N / / T REMARKS
clB G A SWB |LwWB R Y
01 Bracket
250917100 | | s |s | |1 |
02 Washer 8.4
782018038 | | s |s | |2 |
03 Washer Z8,2Fe/Zn8cC
9C82008009AG | | s |s | |2 |
04 Nut M8-5-B Fe/Zn12¢c
9B82144014AG | | s |s | |2 |
05 Rivet P Al/Fe 4x8
963506580 | | s |s | |2 |
06 Rotary switchboard spring, assy
. ] 782014765 | | s |s | |1 |
‘Q\ \ 07 Bracket
10 883727501 | | s |s | |1 |
1"
/ 08 Bracket
P 12 883727500 | | s |s | |1 |
b 13 09 Pin
335237275020 | | s |s | |1 |
10 Nut M5-5-B-Fe/Zn8cC
.O‘ 23 782018301 | | s |s | |1 |
& 22%/24 11 Washer 6,5-Fe/Zn8c
.‘ 782018230 | | s |s | |2 |
)21 gy 25
l 12 Washer Z6.1 Fe/Zn12c
s 20 2 9C82008008AG | | s |s | |2 |
!! 19 27 13 Nut M6-5-B Fe/Zn5
.‘ m/ 940200222 | | s |s | |2 |
18 14 Switchboard
793444970 | | s |s | |1 |
15 Relay
721206351 | | s |s | |1 |
16 Relay
721204512 s |s 1




ID. PART NAME
56117 SWITCHBOART & FUSE BOX E| T |MODEL |L [Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
17 Relay
721204512 | | s |s | |1 |
18 Relay
721206588 | | s |s | |1 |
19 Relay
721204512 | | s |s | |1 |
20 Relay
721206588 | | s |s | |1 |
21 Microprocessor device
721206594 | | s |s | |1 |
21 Microprocessor device
721206589 | | 0 |0 | |1 |
22 Light controller
721206591 | | s |s | |1 |
22 Light controller
721206596 | | 0 |0 | |1 |
23 Fog lights controller
721206590 | | s |s | |1 |
23 Fog lights controller
721206595 | | 0 |0 | |1 |
24 Fuse - 5A type A
769896109 | | s |s | |4 |
25 Fuse - 7,5A type A
869893006 | | s |s | |8 |
26 Fuse - 15A type A
869893008 s |s | |6 |
27 Fuse - 20A type A
869893925 | s |s | |2 |
28 Relay
721204512 | | s |s | |1 |
29 Relay
721204512 s |s 1




ID. PART NAME

56117 | SWITCHBOART & FUSE BOX I [S E| T |MODEL |L |Q
T|U| PARTNO N |/ / |T | REMARKS
c|B G| A PWB|WWBIR |Y

30 Label
244250906200 S S 1

=




PART NAME

REMARKS

Q
T

L
/

S

T |MODEL

E
N

G A SWB |LWB R Y

Body, assy

CT3 |TCwW

ID.

PART NO

0

—

C|B

01
254369000110

BODY

67005




258999610

ID. PART NAME
67010 | BODY FRONT PART E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LWB R Y
01 Outer panel
259099910 CT3 ITCW | s | | |1 |
02 Ventilation system
259096910 CT3 ITCW | s | | |1 |
03 Lower pannel, assy

CT3 |TCwW S 1




ID. PART NAME
67011 BODY PANELS - FRONT PARTS E| T |MODEL |L [Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Inner panel
259096710 | | s | | | 1
02 Partition plate
258998811 s | | |1
03 Pillar inner panel
258906110 | | s | | L |1
03 Pillar inner panel
258906210 | | s | | R |1
04 Pillar panel
009098710 | | s | | L |1
04 Pillar panel
009098610 | | s | | R |1
05 Corner panel, assy
258990110 | | s | | L |1
05 Corner panel, assy
258990210 | | s | | R |1
06 Corner panel
258903110 | | s | | L |1
06 Corner panel
258903210 | | s | | R |1
07 Corner panel
258920310 | | s | | L |1
07 Corner panel
258920410 | | s | | R |1
08 Inner fender, assy
258998111 | | s | | L |1
08 Inner fender, assy
258988111 | | s | | R |1
09 Inner fender
779056812 | | s | | L |1
09 Inner fender
779057026 s R |1




ID. PART NAME
67011 | BODY PANELS - FRONT PARTS I [s E| T [MODEL |L |Q
TIU PART NO N / / T REMARKS
clB G A SWB |LWB R Y
10 Inner fender, front part
258900310 | | s | | L |1 |
10 Inner fender, front part
258900410 | | s | | R |1 |
11 Battery bracket
008922210 | | s | | | 1 |
12 Fender connector
258908710 | | s | | L |1 |
12 Fender connector
258908810 | | s | | R |1 |
13 Fender connector
258908310 | | s | | L |1 |
13 Fender connector

258908410 S R 1




ID. PART NAME
67012 BODY PANELS - MIDDLE PARTS E| T |MODEL |L [Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Partition plate
254368999810 CT3 ITCW | s | | |1 |
02 Pillar inner panel
008900110 s | | L | 1 |
03 Pillar inner panel
008900210 | | s | | R | 1 |
04 Sill inner panel
3 008989710 | | s | | L | 1 |
05 Sill inner panel
Liﬂ 008989610 | | s | | R | 1 |
L 06 Floor left panel
258990510 | | s | | L | 1 |
07 Floor right panel
258990410 | | s | | R | 1 |
08 Tunnel, assy
254368986110 ct3 frew | s 1




ID. PART NAME
67030 | FRONT PANEL E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Front panel
258299510 | | s |s | |1 |
02 Front panel
258299610 s |s ||_ |1 |
02 Front panel
258299810 | | s |s |R |1 |
03 Cover
258298930 | | s |s ||_ |1 |
03 Front cover assy
258298830 | | s |s |R |1 |
04 Front Grille
257414200 | | s |s | |1 |
05 Washer 6,4 Fe/Zn5c
9C82022002AM | | s |s | |6 |
06 Washer Z6,1 Fe/Zn9
782018025 | | s |s | |10 |
07 Screw M6x20-5,8-B Fe/Zn9c
782018078 | | s |s | |6 |
08 Screw M6x16-5.8-B-Fe/Zn5c¢
911500122 | | s |s | |4 |
09 Front panel
258290000 s |s 1




ID. PART NAME
67040 | FRONT FENDER E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Fender
258399920 | | s | s | L | 1 |
01 Fender
258499920 | s | s | R | 1 |
02 Screw M6x12-5.8-Fe/Zn8cC
9A82105016AL | | s | s | | 18 |
03 Washer Z 6,1-Fe/Zn9cC

9A82008005AL

S S 18




ID. PART NAME
67050 | BODY PANEL E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LWB R Y
01 Door frame reinforcement
008799711 | | s |s | L |1
01 Door frame reinforcement
008899711 | s |s | R | 1
02 Middle panel
008799811 | | s |s | L |1
02 Middle panel
008899811 | | s |s | R |1
03 Step bracket, assy
779057115 | | s | s | | 2
04 Step bracket, assy
779056989 | | s | s | L | 1
04 Step bracket, assy
779056925 | | s | s | R | 1
05 Washer

782014418

S S 4




ID. PART NAME
67070 | BONNET I [s E| 7 |mobEL |L |Q
T|U PART NO N / / T REMARKS
clB G A SWB |LwWB R Y
01 Engine bonnet, assy
008598210 | | | | |1 |
01 Engine bonnet, assy
008597510 | |1 |
5 02 Silencing lining, assy
25.85.500.00 | | | | |1 |
6—
03 Bonnet hinge, assy
| 779056913 | | | | |2 |
04 Spring
388888886620 | | s |s | |2 |
05 Screw M8x16-4.8-B-Fe/Zn 12¢
9E82211001AL | | s |s | |6 |
06 Washer 8,4 Fe/Zn9c
9C82005004AL | | s |s | |6 |
07 Screw M6x16-P-5.8-B-Fe/Zn12c
9A82105014AL | | s |s | |6 |
08 Spring washer Z8,2-Fe/Fg
9C82008002AL | | s |s | |6 |
09 Bumper
782014652 | | s |s | |8 |
10 Clip
793443562 | | s |s | |30 |
11 Latch tongue
779057138 | | s |s | |1 |
12 Bumper
v 244258593600 s |s 1




ID. PART NAME
67071 | BONNET LOCK E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Pull rod handle
793444210 | | s | s | | 1
02 Bonnet lock push rod - assy
782015137 | | 1
03 Screw M6x16-P-5.8-B-Fe/Zn12c
9A82105014AL | | | | | 2
04 Washer Z6,1-Fe/Zn12c
9C82008005AL | | | | | 4
05 Catch
258509360 | | | | | 1
06 Lock
782015605 | | | | | 1
o7 Washer 6,5 Fe/Zn12cC
9C82030004AL | | | | | 2
08 Nut M6-5-B Fe/Zn12cC
9B82144005AL | | s | s | | 2
09 Grommet
793444672 | | s | s | | 5
10 Spring
008502710 s |s 1




ID. PART NAME
67072 | WINDSCREEN E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Window frame
008699810 | | s |s | |1 |
02 Connector
779057281 | s |s | |2 |
03 Washer 13 Fe/Zn12cC
9C82005006AL | | s |s | |2 |
04 Screw M12x1,5x25-8.8-B-Fe/Zn12c
9A82302008AL | | s |s | |2 |
05 Screw M8x20-5.8-B-Fe/Zn 12¢
9E82207008AL | | s |s | |4 |
06 Shim
008601970 | | s |s | |x |
07 Screw CST 4,8x16 Fe/Znl12c
9E83104004AL | | s |s | |6 |
08 Plate left
793444178 | |s |s ||_ |1 |
08 Plate right
793444179 | | s |s | |1 |
09 Gasket
701613926 | | s |s | |1 |
10 Gasket
701683928 | | s |s | |1 |
11 Window hinge, assy
779057299 | | s |s | |2 |
12 Screw M8x16-4.8-B-Fe/Zn 12¢

9E82211001AL

S S 8




ID. PART NAME
67074 | WINDSCREEN I [s E| T [MODEL |L |0Q
T(U PART NO N | / / T REMARKS
clB G A PWB [LWB| R Y
01 External wedge
793444264 | |s |s | |1 |
02 Windscreen glass
721203113 | | s |s | |1 |
03 Gasket
701683932 | | s |s | |1 |
04 Internal wedge

701683967 S S 1




ID. PART NAME
67080 | DOORS E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Side door lower part, assy
258199910 | | s |s ||_ |1 |
01 Side door lower part, assy
258099910 s |s |rR |2 |
02 Door upper part
258198000 s |s ||_ |1 |
02 Door upper part
258098000 s |s |R |1 |
03 Gasket
701683916 | | s |s | |2 |
04 Moulding
782014474 | | s |s | |2 |
05 Screw TC 6MA(x1)x25 Fe/Zn5c
541510067 | | s |s | |12 |
06 Screw M10x35-5.8-B Fe/Zn 12¢
9A82105009AL | | s |s | |8 |
o7 Washer 10.5 Fe/Zn12c
9C82005002AL | | s |s | |8 |
08 Door trim plate
751763072 | | s |s ||_ |1 |
08 Door trim plate
751763073 | | s |s |R |1 |
09 Door bin
008105300 | | s |s ||_ |1 |
09 Door bin
008005300 | | s |s |R |1 |
10 Screw TS M8x20
541510154 | | s |s | |8 |
11 Core hole plug
793444288 | | s |s | |4 |
12 Washer 8,4 Fe/Zn9c
9C82005004AL s |s 8




PART NAME

REMARKS

Q
T

L

/

T |MODEL

/

E
N

G A SWB |LWB R Y

Arm-rest

Plate

ID.

PART NO

13
258101200

14
258005600

DOORS

67080




ID. PART NAME
67090 | DOORS LOCK E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Screw
13325821 | | s |s | |4
02 Catch
782015082 | | s |s ||_ |1
02 Catch
782015081 | | s |s |R |1
03 Tongue vasher
782013897 | | s |s | |x
04 Washer
751763046 | | s |s | |x
05 Spring washer Z8,2-Fe/Fg
9C82008002AL | | s |s | |2
06 Washer 8.5 Fe/Zn9cC
951300410 | | s |s | |2
07 Screw M8x16-5.8-B Fe/Zn5¢c
911501922 | | s |s | |2
08 Nut M5-5-B-Fe/Zn8cC
782018301 | | s |s | |4 |
09 Washer 5,3 Fe/Zn5c
9C82005001AA | | s |s | |4 |
10 External handle
388388886380 | | s |s ||_ |1
10 External handle
388888886390 | | s |s |R |1
11 Locking push rod, assy
259399200 | | s |s | |2
12 Screw TSC 6MA(x1)x10
541510157 | | s |s | |6
13 Washer 6,4 Fe/Zn5c
9C82022002AM | | s |s | |6
14 Lock

779059126




ID. PART NAME
67090 | DOORS LOCK E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
14 Lock
779059127 | | s | s | R | 1
15 Clip P4.4x2.5
782013628 s | s | | 2
16 lever holder
4182314 | | s | s | | 2
17 Locking push rod
259301270 | | s | s | | 2
18 Inner door handle push rod
259300870 | | s | s | | 2
19 Internal handle assy
779055608 | | s | s | | 2
20 Washer 5,3 Fe/Zn5c
9C82005001AA | | s | s | | 2
21 Screw FH ST 4.8x16 Fe/Zn5cC
782018199 | | s | s | | 2
22 Washer
779055787 s |s 2




ID. PART NAME
67100 | DOOR WINDOWS I |s E| T [MODEL |L [Q
T|U PART NO N / / T REMARKS
c|B G| A PWB|WWBIR |Y
01 Rubber shape
701683933 | | s |s | |2 |
02 Door glass
721203117 | s |s ||_ |1 |
02 Door glass
721203116 | | s |s |R |1 |
03 Gasket
701683960 | | s |s | |2 |
04 Cover
008103900 | |s |s | |2 |
05 Door glass
721203119 | | s |s ||_ |1 |
05 Door glass
721203118 | | s |s |R |1 |
06 Screw M6x16-5.8-B Fe/Zn12c
9E82207002AL | | s |s | |4 |
o7 Washer
793443176 | |s |s | |4 |
08 Handle
793443175 | |s |s | |4 |
09 Sleeve
700000030 | | s |s | |2 |
10 Washer
793443011 | |s |s | |4 |
11 Nut
388388889740 s |s 2




ID. PART NAME
67105 | DOORS HINGE E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Door hinge, assy
258196810 | | | | L | |
01 Door hinge, assy
258096810 | | R | |
02 Door hinge, assy
258197410 | | | | L | |
02 Door hinge, assy
258097410 | | | | R | |
03 Screw TS M8x20
541510154 | | | | |16 |
04 Screw M10x35-5.8-B Fe/Zn 12¢
9A82105009AL | | s |s | |16 |
05 Washer 10.5 Fe/Zn12c
9C82005002AL | | s |s | |16 |
06 Bracket
782014663 | | s |s | |2 |
07 Screw M6x14-5,8-B Fe/Zn12c
9A82105011AL | | s |s | |8 |
08 Washer Z6,1-Fe/Zn12c
9C82008005AL | | | | |8 |
09 Limiter strip
793444281 | | s |s | |2 |
10 Bracket
779057098 | | s |s | |2 |
11 Bolt
9J83002002AL | | s |s | |4 |
12 Washer 8,4 Fe/Zn9c
9C82005004AL | | s |s | |6 |
13 Cotter pin S-Zn-2x14
950102510 s |s 4




ID. PART NAME
67110 | DOOR GASKETS E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Gasket
257504000 | | s |s | |2 |
02 Screw 4,2X13 Fe/Zn12c
9E83106001AL | | s |s | |24 |
03 Screw 4,2x16 Fe/Zn6c
782018160 | | s |s | |12 |
04 Sill moulding
779056771 | | s |s | |2 |
05 Sill moulding
779056770 s |s 2




ID. PART NAME
67220 | BOWS E| T [MODEL |L [Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Pastk przedni kpl.
254367294630 TOW | s | | | 1 | |W
02 Belka naddrzwiowa kpl.
007299930 TOW | s | | 1 | |W
02 Belka naddrzwiowa kpl.
007299830 oW | o | | | 1 | |W
03 CEruba M12x25-8.8 Fe/Zn 12c
\ 9A82302008AL  |TCW | s | | | 10 | |W
]
! 04 Podkadka Z12,2 FelZnl2c
! E 0c82008023AM  |Tow | s 10 w
{d 05 Podk3adka 13 Fe/Zn12c
r 9C82005006AL  |Tow | s 10 w

| E—




ID. PART NAME
67330 | SIDE STEPS E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Screw M8x20-5.8-B-Fe/Zn5c
911502142 CT3 ITCW | s |s | |8 |
02 Spring washer Z8,2-Fe/Fg
9Cc82008002AL | cT3 ITCW | s |s | |16 |
03 Screw M6x10-4.8-B-Fe/Zn 12¢
9E82211006AL cT3 ITCW | s |s | |4 |
04 Step plate
779057278 cT3 Irc,w | s |s | |2 |
05 Step right
779057214 cT3 Irc,w | s |s |R |1 |
05 Step left
779057215 CT3 [rc,w | s |s ||_ |1 |
06 Spring washer 26,1 Fe/Zn12c
9C82006002AG | CT3 ITCW | s |s | |4 |
07 Nut M6-5-B-Fe/Zn9cC
0B82144013AG | CT3 ITCW | s |s | |4 |
08 Washer 8,4 Fe/Zn9c
9C82005004AL | CT3 [ro/v | s |s | |8 |
09 Nut M8-5-B Fe/Zn12c
9B82175003AL | CT3 [ro/v | s |s | |8 |
10 Step right
244779790200 CT3 [rcw | 0 |s |R |1 |
10 Step left

244779790000

CT3 |TCwW o] S L 1




ID. PART NAME
70050 | DASHBOARD & COVERING E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Front plate
257490000 | | s | s | | 1
02 Front plate
257489410 s |s | | 1
03 Cover
257414600 | | s | s | | 1
04 Cover
257415000 | | s | s | | 1
05 Glove box, assy
338207310 | s | s | | 1
06 Air ventilation
793444313 | | s | s | L | 2
o7 Air ventilation
793444312 | | s | s | R | 2
08 Glove box
793443568 | | s | s | | 1
09 Side beam
257413110 | | s |s | L |1
10 Side beam
257413010 | | s |s | R |1
11 Bracket
257489510 | | s | s | | 1
12 Screw 8 x 19
721204267 s |s 4




ID. PART NAME
70070 | GLOVE BOX E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Front plate
257490000 | | s |s | |1 |
02 Fixed hinge, assy
721204260 s |s | |1 |
03 Washer 7,4 Fe/Zn5c
951003212 | | s |s | |4 |
04 Screw 6MA(x1)x16
541510249 | | s |s | |4 |
05 Washer 6,4 Fe/Zn5
951000112 | | s |s | |8 |
06 Spring washer Z6,1-Fe/Zn5c
954000950 | | s |s | |3 |
07 Nut M6-5-B Fe/zn5
940200222 | | s |s | |5 |
08 Screw M8x45-8.8
911502822 | | s |s | |4 |
09 Spring qasher 78,2 FelFg
954001151 | | s |s | |4 |
10 Washer
951300470 | | | | |4 |
11 Nut M6/14 Fe/Zn5c
782015330 | | | | |2 |
12 Glove box open stop
793444358 | | s | ||_ | |
13 Glove box open stop
793444359 | | s | |R | |
14 Glove box - inner part
793444484 | | s |s | |1 |
15 Self-threading screw TSCp,AB 6x9,5
541510169 | | s |s | |5 |
16 Fixing washer
793444303 s |s 4




ID. PART NAME
70070 | GLOVE BOX E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LWB R Y
17 Glove box - outer part
793444479 | | s | s | | 1 |
18 Glove box cover assy
793444527 | | s | s | | 1 |
19 Glove box doors lock spring
079509609 | | s | s | | 1 |
20 Glove box doors knob washer
793444317 | | s | s | | 1 |
21 Glove box doors lock knob
793444318 | | s | s | | 1 |
22 Washer 6.4 Fe/Zn5cE
953200912 | | | | | 2 |
23 Screw 6MA 9x1)x12
782014717 | | | | | 6 |
24 Catch
793444319 | | | | | 1 |
25 Corrugated sping washer
782014715 | | | | | 1 |
26 Screw 3,6x12,7
541510767 | | s | s | | 1 |
27 Washer 6,4 Fe/Zn9c
951000210 | | s | s | | 4 |
28 Screw 6MA(x1)x20
782014760 | | s | s | | 1 |
29 Washer 6x11
782014714 | | | | | 1 |
30 Glove compartment locking catch
793444316 | | s | s | | 1 |
31 Washer
782014201 | | s | s | | 1 |
32 Self-threading screw TCp,typ AB 10x15,9

541510020

S S 4




ID. PART NAME
70070 | GLOVE BOX I [s E| 7 |mobEL |L |Q
TIU PART NO N / / T REMARKS
clB G A SWB |LWB R Y
33 Washer 6,4 Fe/Zn5
951000112 | | s |s | |4 |
34 Movable hinge
793444425 | |s |s | |1 |
35 Nut M6-5-B Fe/Zn5
940200222 | | s |s | |4 |
36 Moulding assy

779057737 S S 1




ID. PART NAME
70080 | TUNNEL COVER I [s E| 7 |mobEL |L |Q
T|U PART NO N / / T REMARKS
clB G A SWB |LwWB R Y
01 Cover
257414700 CT3 ITCW | s | | |1 |
02 Cover
257414800 CT3 ITCW | s | | |1 |
03 Air ventilation cover
793444511 cT3 ITCW | s | | |2 |
04 Cover
257415500 cT3 ITCW | s | | |1 |
05 Washer 6,4 Fe/Zn5
951000112 cms frow | s 10
06 Screw TC4MA ( x7) x16

782014759 CT3 |TCwW S 10




ID. PART NAME
70090 | HEATER COVER E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Cover
257414400 CT3 ITCW | s | | L |1 |
02 Cover
257414500 CT3 ITCW | s | | R |1 |
03 Screw 4,2X13 Fe/Zn12c
9ES83106001AL cT3 ITCW | s | | |10 |
04 Washer 4,3 Fe/Zn9cC
9Cc82030008AL | cT3 frow | s 10




ID. PART NAME
70100 | SEATS E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Single seat, slideway, assy
779057965 | | s | s | | 2
02 Screw M8x55-8.8 B-Fe/Zn12c
9A82101016AL s | s | 16
03 Washer 8,4 Fe/Zn9c
9C82005004AL | | s | s | | 16
04 Seat bracket
257786430 | | s | s | | 2 |
05 Sleeve
779057003 | | s | s | | 8
06 Washer 8.5 Fe/Zn9cC
951300410 | | s | s | | 8
07 Spring washer Z8.2 Fe/Zn5cC
954001152 | | s | s | | 8
08 Screw mocujlcy

541510284

S S 1




ID. PART NAME

70130 SAFETY BELTS E| T [MODEL |L |0Q
PART NO N |/ / |T | REMARKS

G A SWB |LWB R Y

01
388888888990

01
793444208

Seat belt

Safe belt
CT3 |TCW

S

CT3|TCW|0|0 |

S




ID. PART NAME
70140 | CAB FLOOR CARPETING E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LWB R Y
01 Right cover
007501500 | |s |s |R |1 |
01 Right cover
244257501500 s |s |R |1 |
01 Left cover
007501400 | |s |s ||_ |1 |
01 Left cover
244257501400 | | s |s ||_ |1 |
02 Cab carpet
250400400 | |s |s |R |1 |
03 Cab carpet
250400600 | |s |s ||_ |1 |
04 Noise-absorbing lining
250403700 | |s |s |R |1 |
05 Noise-absorbing lining
250403900 | |s |s ||_ |1 |
06 Noise-absorbing lining
793444246 | | s |s | |1 |
07 Noise-absorbing lining
793444252 | | s |s | |1 |
08 Noise-absorbing lining
793444250 | | | | |1 |
09 Noise-absorbing lining
rosmzte M
10 Noise-absorbing lining
793444244 | | | |R |1 |
11 Noise-absorbing lining
250402000 | | | | |1 |
12 Carpet
793444215 | | s |s | |1 |
13 Carpet
793444214 S S 1




ID. PART NAME
70140 | CAB FLOOR CARPETING E| T [MODEL |L |0Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
14 Washer 4,3 Fe/Zn9cC
9C82030008AL | | s | s | | 10 |
15 Screw do blachCZ ST 4.2x13
9E83115002AP | s |s | 10 |
16 Screw do blachCZ ST 4.2x13
9E83115002AP | | s | s | | 10 |
17 Washer 4,3 Fe/Zn9cC
9C82030008AL | | s | s | | 6 |
18 Element
793445040 s |s 6




ID. PART NAME
70160 | MIRROR E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Mirror bracket, assy
257487000 | | s |s | |2 |
02 Cover
257401600 | | s |s | |2 |
03 Protective foil
257401800 | | s |s | |2 |
04 Mirror bracket, assy
257486610 | | s |s | |2 |
05 Quter mirror
335282010310 | | s |s ||_ |1 |
05 Quter mirror
335282010300 | | s |s |R |1 |
06 Plug
701683886 | | s |s | |12 |
o7 Screw 6MA x 16 Fe/Zn8cE
— 1 782018348 | | s |s | |12 |
08 Washer
782014201 s |s 12




ID. PART NAME
70170 | BODY EQUIPMENT I|s E| T |MODEL [L |Q
T|U PART NO N / / T REMARKS
clB G A SWB |LwWB R Y
01 Inner rear mirror
721203115 | | s | s | | 1 |
02 Sunvisor shield
793444279 s |s | L | 1 |
02 Sunvisor shield
793444278 | |s |s |R |1 |
03 Bulb C11 12V/5W SV 8,5/
769893914 | | s | s | | 1 |
04 Screw M6 x 10 - 4.8 - B Fe/Zn 12c
9E82207005AL | | s | s | |8 |
05 Screw M5x 10-4.8-B Fe/Zn 12¢c
9E82211004AL | | s | s | | 2 |
06 Ventilation grille
244257420010 | | s | s | | 2 |
06 Ventilation grille
W 244257415810 | | 0 | 0 | | 2 |
o7 Screw do blachCZ ST 4.2x13
9E83115002AP | | s | s | |8 |
08 Element
793443446 | | s |s | |8 |
09 Bracket
244257406010 | | s | s | | 2 |
10 Screw
388388886030 s |s 4




ID. PART NAME
88030 | HEATING SYSTEM E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Heater
388888886450 | | s |s | |1 |
02 Pull-rod
257390200 | | s |s | |1 |
03 Pull-rod
257390400 | | s |s | |1 |
04 Screw M6x16-5.8-B-Fe/Zn5c¢
911500122 | | s |s | |6 |
05 Washer Z6,1 Fe/Zn9
782018025 | | s |s | |9 |
06 Washer 6,5 Fe/Zn5c
951300310 | | s |s | |8 |
07 Nut M6-5-B Fe/Zn5
782018119 | | s |s | |3 |
08 Screw M6x20-5,8-B Fe/Zn9c
782018078 | | s |s | |2 |
09 Washer 6,4 Fe/Zn9c
782018035 | | s |s | |2 |
10 Core hole plug
257305000 | | s |s | |1 |
11 Heating system control panel
388888886520 | | s |s | |1 |
12 Adjuster
769896128 | | s |s | |1 |
12 Adjuster
721207345 o |o 1




ID. PART NAME
88045 | HEATING SYSTEM E | T |MODEL Q
PART NO N / T REMARKS
G A SWB |LwWB Y
01 Connector
793444611 CT3 ITCW | s | | |2 |
02 Valve
779059358 CT3 ITCW | s | | |1 |
03 Hose
256705400 cT3 ITCW | s | | |1 |
04 Hose
256705200 cT3 ITCW | s | | |1 |
05 Hose
257321600 cT3 ITCW | s | | |1 |
06 Hose
257321800 CT3 [rc,w | s | | |1 |
07 Hose
256705000 CT3 ITCW | s | | |1 |
08 Injection pipe of cylinder |
257323000 CT3 ITCW | s | |1 |
09 Hose
257323200 CT3 ITCW | s | | |1 |
10 Hose
007300703 CT3 [rcw | s | | |1 |
10 Hose
701683871 ct3 frew | s 1




ID. PART NAME
88050 | VENTILATION SYSTEM E| 7 |mobEL |L |Q
PART NO N / / T REMARKS
G A SWB |LwWB R Y
01 Air tunnel
257489200 | | s |s | |1 |
02 Hose
257324800 | | s |s ||_ |1 |
03 Hose
257324200 | | s |s | |1 |
04 Blow elbow
257415100 | | s |s | |1 |
05 Hose
257324400 s |s 1
06 Hose
257324600 s |s R |1




ID. PART NAME
88100 DRIVER TOOLS S E| T|MODEL|L ©Q
U PART NO N | / /T REMARKS
B G A SWB|LWBl R Y
01 Flat wrench
783623088 s s 1
01 Flat wrench
783623088 s s 1
01 Flat wrench
388888888910 s s 1
01 Flat wrench
783623051 s s 1
02 Socket wrench P22
009991470 s s 1
03 Double screwdriver
783623081 s s 1
04 Lift
388888884070 s s 1
05 Powder extinguisher
788053024 s s 1
06 Hazard warning triangle
111222333 s s 1
07 Tool box assy
793444750 s s 1
08 Wheels blocking wedge
244419896830 s s 2 ZWW
09 Airplane Transport kit
244257490000 [0} LOT




